EZG0
TEXTRON

ELECTRIC AND 2-CYCLE GASOLINE
POWERED GOLF CARS

SERVICE
PARTS MANUAL

MODEL YEARS 1989/1980/1991 MANUAL NO. 24566-G1 ISSUED 9/01/89 REVISED 12/15/90



SERVICE PARTS MANUAL

ELECTRIC AND GASOLINE
POWERED GOLF CARS

MODEL YEARS 1989, 1990 and 1991

MANUAL NO. 24566-G1 ISSUED 9/01/83
REVISED 12/15/90

GOLF CARS
GX-440/444

X-440/444
GX-444F (FREEDOM)
X-444F (FREEDOM)

GX-444J (SPIRIT)
X-444J (SPIRIT)

SERVICE PARTS DEPARTMENT PHONE 1-800-227-7029 FAX 1-800-752-6175
E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA, GEORGIA 30913-2699, 1-800-241-5855

EZGOLEUT] Pg. i




LIMITED WARRANTY

WARRANTY

TO OBTAIN A COPY OF THE LIMITED WARRANTY THAT IS APPLICABLE TO YOUR
VEHICLE, CALL OR WRITE YOUR LOCAL DISTRIBUTOR, BRANCH, OR E-Z-GO
WARRANTY DEPARTMENT. _

THE USE OF NON E-Z-GO PARTS MAY VOID YOUR WARRANTY

OVERFILLING OF BATTERIES MAY VOID YOUR WARRANTY

TAMPERING WITH OR ADJUSTING OF GOVERNOR TO PERMIT
THE VEHICLE TO OPERATE AT ABOVE FACTORY SETTINGS
(12 M.P.H.) WILL VOID YOUR VEHICLE WARRANTY.

Pg. ii EZGOLEITE] 12/15/90
|



CONTENT

SECTIONS

How to use the E- O ServiCe ManUal ..o vttt iieereneenooneootoseasasasssssansssassonsnass IX

ILLUSTRATED PARTS BREAKDOWN

ELECTRIC GASOLINE ELECTRIC/GASOLINE
VEHICLE VEHICLE VEHICLE

lliustration Page No. Page No. Page No.

Accelerato Egitch Wire Harness
Brush and E&ad Assembly

BATTERY CHARGE
BLOWER HOUSING

Support, Choke Cable

BODY AND ASSOCIATED PARTS ... eutettereseennernenaenernesnesnssnssasnesneseeinannes E-1
Bagwell
Battery Racks:
Center Console
Floorboard
F-N-R Indicator
Hip Handh
Seat Wrap
Vinyl Bumper=Body Trim

BRAKE LINKAGE ..
Brake Linkagé Assembly

Brake PedaE%;;sembly
CompensatjEE Link Assembly

Brake Ped@sembly
Compensating=Link Assembly

12/15/90 EZG0O Pg. iii

[ 11 Ic[2}-!




CONTENT

lllustration

ELECTRIC
VEHICLE

Page No.

GASOLINE
VEHICLE

Page No.

CARBURETOR .t ivivteeranronenonscanssossosossanssssescesasasos G-1

Jet Kit
Throttle Lever Kit

CLUTCHES .ttt ttiiiniraravesnseasnasaseratassasanasesstscanenes H-1

Drive Belt
Drive Clutch
Driven Clutch

CRANKCASE ..t itvivererensesansrnsnassasssssasaasassacsassocsns J-1
CRANKSHAFT AND PISTON . ... iitiiiii it iiiaenransaecenccenns K-1

Piston and Ring Kit
Piston Pin

CYLINDER s\t vtvieteoeentanseneeasaseassatsossasaassseencsasseson L-1

Cylinder Overhaul Kit
Gasket Set
Intake Manifold Assembly

ELECTRICAL SYSTEM ............... P R REEERERY M-1

Battery

Coil and Bracket Assembly

Fuse Holder

Ignition Switch

Ignitor Unit

Voltage Regulator

Wiring Harness, Starter/Generator

ELECTRICAL SYSTEM (STARTING 1990) .....cccieeenrnecaencnnennnnn M-7

Battery

Coil and Bracket Assembly

Fuse Holder

ignition Switch

Ignitor Unit

Voltage Regulator

Wiring Harness, Starter/Generator

ENGINE AND STARTER . ...t tivitrarecnracaesnsassnsasassosnssnss N-1

Engine
Exhaust Tube
Support, Starter/generator

ELECTRIC/GASOLINE
VEHICLE

Page No.

Pg. iv

EZGOLIEUET

12/15/90



CONTENT

ELECTRIC
VEHICLE

lilustration Page No.

GASOLINE
VEHICLE

Page No.

ELECTRIC/GASOLINE
VEHICLE

Page No.

FORK ASSEMBLY .ttt vtveeeeennnunussaseessaessssssnssasssssssssssssnnnuonassonriteeeeees O-1

FORK

SHOCK ABSORBER
COIL SPRING
FRONT AXLE

HUB ASSEMBLY

FORWARD-NEUTRAL-REVERSE SWITCH .. ...tirietiiuninernnnenentiioorrtneaateecercrneeens P-1

Buzzer

Contact Board Assembly
Switch Handle Kit
Switch, Micro

FORWARD-NEUTRAL-REVERSE SWITCH (SOLID STATE SPEED CONTROL)

Buzzer

Contact Board Assembly
Switch Handle Kit
Switch, Micro

FOUR WHEEL FRONT SUSPENSION ... ..ttt iiiinnreerrnrtnraasaanastestactnanncassecreeenees Q-1

Front Axie Assembly
Hub Assembly

idler Assembly

Leaf Springs
Spindle Assembly
Tie Rod Assembly

FOUR WHEEL FRONT SUSPENSION (STARTING 1990) ......cetrtirintarncnrtacnnnensacenevenns Q-5

Front Axle Assembly
Hub Assembly

Idier Assembly

Leaf Springs
Spindie Assembly
Tie Rod Assembly

FRONT BUMPER AND SHIELD =X/GX-444, FREEDOM .......c.iituiinninennrnocnnanonnnennnnees S-1
FRONT SHIELD -X/GX-444, FREEDOM ( STARTING 1990) ......c.ciiiiirrronentnrnrnaneenannnns S-3

FRESH AIRINTAKE SYSTEM ......ccvvteieriinncanreneannnss

Air Cleaner Assembly
Air Inlet Funnel
Convoluted Hose

12/15/90 EZGOLEWTE]

[ 1 [ lcl2}-]

Pg. v



CONTENT

ELECTRIC GASOLINE ELECTRIC/GASOLINE
VEHICLE VEHICLE VEHICLE

lllustration Page No. Page No. Page No.

FUEL SYSTEM .ttt tvvevevevnsennannssassssssssassasssssasaasanssos U-1
Choke Cable
Fuel Filter
Fuel Gauge
Fuel Pump
Fuel Tank Assembly
HORN AND ACCESSORY WIRING (FREEDOM, SPIRIT) ....c.uveeesirerionnrnnnnnnreererinenreee: V-1
Headlamp
Horn
Rear Lamp Assembly
State of Charge Meter
Turn Signal Assembly
Wire Harness
INNER FRAME AND POWERTRAIN SUPPORT .....c.ocvieiircenannnennn wW-1
Engine Frame
inner Frame
Muffler
Muffler Pan Support Assembly

OIL INJECTION . iiiiiieenusennesosassanenassnsasesasassncnssaaans Z-1

Adjusting Rod Assembly
QOil Pump Kit
Oil Tank Assembly
POWER WIRING (RESISTOR COIL VERSION) ......... BB-1
Charger Wiring Harness
Control Wiring Harness
F-N-R Switch Wiring Harness
Ignition Switch Kit
POWER WIRING- SOLID STATE VERSION (STARTING 1880) BB-5
Charger Wiring Harness
F-~N-R Switch Wiring Harness
Ignition Switch Kit
REAR AXLE ....viverrorinsevonuanassnssnnnnss CC-1 ...vvnnn CC-5
Adijusting Rod Assembly
Differential Assembly
Governor Bracket and Arm Assembly
Rear Axle and Brake Assembly
Rear Axle Assembly
Rear Axle, Motor and Brake Assembly
Vent Tube Assembly

Pg. vi EZGOLIEWTE] 12/15/90



CONTENT

ELECTRIC
VEHICLE

Hllustration Page No.

REAR SUSPENSION COMPONENTS ......ccvvereneenn EE-1
Leaf Springs
Shock Absorber
Spring Shackle

RESISTOR COIL AND HOUSING . .......covvivenennn FF-1
Resistor Board Assembly
Resistor Coil Assembly
Resistor Coil Retro-Fit Kit

SEATING . itvvvvvverasnsrnensaonasosnsssnassonssasnssonas

SOLID STATE CONTROL MODULE .......ccocvnnnenn -1

Contro! Rod

Electronic Speed Control Assembly
Mounting Assembly

Solenoid

Speed Control Cover

SOLID STATEIGNITION ... iitriirretnrerevsoseanssanosuas

Fan

Flywheel

Pulser Assembly
Rotor

STARTER/GENERATOR . ... itvtvvnnrerocnsancncocosasancnns

Bushing Assembly
Puliey
Terminal Assembly

STEERING ...vvveeeiioaresnracsssasasossssseonasesanasones

Rack and Rod Assembly
Scorecard Holder Assembly
Steering Unit Assembly
Steering Wheel

WHEEL BRAKE
Brake Assembly
Brake Drum Assembly
Brake Shoe Set
Lug Bolt

------------------------------------------

ELECTRIC/GASOLINE
VEHICLE

GASOLINE
VEHICLE

Page No. Page No.

12/15/90 EZGOLEUT]

[ 1 1 Ict2]-]

Pg. Vi



CONTENT

- ELECTRIC GASOLINE ELECTRIC/GASOLINE
VEHICLE VEHICLE VEHICLE

lustration Page No. Page No. Page No.
WHEEL BRAKE (STARTING 1990) . ...tiititittinintnieneeneenseesossuasnssasonsanennenons NN-5

Brake Assembly

Brake Drum Assembly

Brake Shoe Set

Lug Bolt
WHEELS AND TIRES ottt tttttte it teeetvenaaarosesseessatosetosasssssntoeerosessossnranos 00-1

Tire

Tire and Wheel Rim Assembly

Valve Stem

Wheel Rim
APPENDIX
SERVICE ACCESSORIES AND SPECIAL TOOLS ...t iiiit it titiie it enasanennosnnsnnsae Appendix-1
Pg. viii EZGOLET 12/15/90

[ 1 [ Icl2]-]



HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

This manual is divided into several sections:

1. GENERAL INFORMATION

2. ILLUSTRATED PARTS BREAKDOWN FOR ELECTRIC AND GASOLINE POWERED GOLF
CARS

3. APPENDIX A

The first section, GENERAL INFORMATION, contains the following inforfnations:

1.  WARRANTY INFORMATION
2. GENERAL INDEX
3. HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN (IPB) FOR ELECTRIC AND GASOLINE POWERED
GOLF CARS, contains illustrations and parts lists for all systems of the electric and gasoline powered golf cars.

The third section, SERVICE ACCESSORIES AND SPECIAL TOOLS, contains a listing of E-Z-GO service
accessories and special tools that may be purchased from the company to aid in the servicing of the vehicle.

USE OF THE MANUAL

To use this manual, consult the GENERAL INDEX (located in the first section) to locate the information or
illustration required.

E-Z-GO manuals are revised annually to coincide with the model year change. The manual will cover all
models and model years stated on the cover page. Sections that remain unchanged have the last date that
they were revised in the lower inside margin. New components that are interchangeable with the previous year
are automatically revised and the issue date is changed.

Revisions to part numbers or descriptions that have been made since the last issue of the individual sections
are indicated by a (p>) that is placed in the left margin adjacent to the revised part number.

Changes that are not interchangeable with the previous mode! year are added to the parts list or illustration
with applicable model year descriptions. in cases where this is not practical, a new illustration and parts list will
be added to the section and the first year that the section is applicable to is indicated below the section title.

introduction of some revisions varies due to supply of components; therefore, it is possible that various com-
binations of components may be found that are not directly reflected by each illustration. Consult the illustra-
tion that best suits your situation and contact the Service Parts Department. it is important that the serial
number of your vehicle and its model number be supplied to Service Parts when ordering any replacement
components.

Locate the serial number plate (see Body and Associated Parts located in the IPB section of this manual for its
location) and note the complete number shown on the plate. :

Each system is listed in the index and has an alphabetical prefix. The illustration always appears first and is
followed by its related parts list. Additional illustrations and parts lists with the same prefix indicate significant
changes that have taken place since the last issue.

Note that many aiphabetical prefixes are omitted. These prefixes have been assigned to systems that are not
relevant to your vehicle. The index lists all relevant sections that pertain to your vehicle.

12/15/90 EZGOIEI Pg. ix



HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

TITLE TITLE

) RIGHT HAND PAGE
|_—~PARTS LIST
L}
LEFT HAND ILLUSTRATION PAGE PARTS LIST (CONTINUED ON
(CONTINUED ON RIGHT HAND REAR OF PAGE IF REQUIRED)

PAGE IF REQUIRED)

1. WHEN THE PART NUMBER IS NOT KNOWN.

a. Determine the function and application of the part required. Turn to the General Index and
select the most appropriate title.

b. Turn to the page number indicated and locate the desired part on the illustration.

From the illustration, obtain the item number assigned to the desired part. Refer to the accom-
panying description for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER.

Locate the part number or description in the appropriate column on the parts list page.
NOTE: It is suggested that you confirm that the part selected is correct by verifying it with the
pictorial representation on the illustration page.

Should an asterisk(x) appear in the part number column on the parts list page, read upwards until a part
number is found. The part number is the lowest assembly sold by E-Z-GO and the asterisk (k) indicates that
the part depicted is not available for sale by E-Z-GO.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn, listed
under the assembly that it is used on. This process is repeated until the highest or final assembly is reached.

To facilitate the maintenance and repair of vehicle, an Operation and Service Manual is available from the
E-Z-GO Service Parts Department.

Pg. x EZGOLENT 12/15/90



ILLUSTRATED PARTS BREAKDOWN
ELECTRIC AND GASOLINE POWERED GOLF CARS

12/15/90 EZGOET Pg. xi



ACCELERATOR AND HILL BRAKE LINKAGE

ELECTRIC POWERED VEHICLE

15 - INCLUDES ITEMS 16-21

Pg. A-1

EZGOLEITT]

9/01/89
(TCEIERA]



ACCELERATOR AND HILL BRAKE LINKAGE ELECTRIC POWERED VEHICLE

RESISTOR COIL VERSION

9/01/89 EZGOLEATE Pg. A-2
(T CIEnA



ACCELERATOR AND HILL BRAKE LINKAGE

ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. o | o
When ordering parts, please specify the model and serial number of the product. § E
% Indicates a component that is not available as an individual part. : z
ITEM| PARTNO. |1 2 3 4 5§ DESCRIPTION QTY
1 25780-G1 ACCELERATOR ROD ASSEMBLY (INCLUDESITEMS 2 -7) ........... 1 1
2 14444-G3 BALL JOINT, SOCKET ...ivvvevtnrnenssanaronsnsncssonsnsons 1 1
3 00544-G4 NUT, 5/16 = 24 ... . ivieitiarncnssosasasesanssonsenssosoaans 2 2
4 17979-G1 BUSHING, ACCELERATOR ROD .....vcvvrvnnnrnennncnnnnsonnas 1 1
5 23613-Gt ACCELERATOR ROD . ...iviivireianrnneareteneneannsonannns 1 1
6 10385-G4 CLEVIS YOKE ...vvvitirvnsoresenaneassacasasasonsnnasnnsos 1 1
7 17677~-G1 RETAINER, SPRING .....0iivevinenrninuceressncacnsonsnsons 2 2
8 18034-G1 RETAINER, SPRING .....cvvvinvrtntacsasosasoassrosesansasansns 1 1
9 17675-G1 SPRING, COMPRESSION . .. vt iiiieitiaiitirentnearsacaronanans 1 1
10
11
12
13 00414-G6 SCREW, 1/4 =20 X 3/4 LG. ...ttt iiiiiinronnnseosnsonnasonnnns 2 2
14 11027-G2 NUT, LOCK, 174 — 20 ... viiiiiiinienenrosasnosennsonosnsoos 2 2
15 18083-G1 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 16 - 21) ....... 1 1
16 12511-G1 BASE PLATE, ACCELERATOR ...t ivvevirerererreennracanonans 1 1
17 18084-G1 PEDAL, ACCELERATOR ... ivietereeensorarnnsasosasanssnans 1 1
18 15827-G1 ACCELERATOR PEDAL, PAD KIT (INCLUDES RIVETS) ............ 1 1
19 12512-G1 PIN, ACCELERATOR PEDAL ......ciitiiiinenrrcoronsnsosnans 1 1
20 12513-G1 BEARING, PLASTIC ......viviinrrenenacaresoncacsasasssnnss 2 2
21 12064-G2 NUT, PUSH .. iiiiiiereretersasasesascnsassasonsnsanasanss 1 1
22
23 17255-G1 WASHER, TEFLON ... ...iitiiiitititnnrereareraocnsosansansoss 2 2
24 10387-G3 COTTERPIN, 3/16 X 3/ LG, ...viviiiiinnenriacncenancsasonsass 2 2
25 00559-G8 WASHER, FLAT, 5/16 ... viuiuitieeriienriecarorenssnnossnsans 2 2
26 20835-G1 WASHER, NYLON ... itiiiirininteriiensonesenreocacoacnnasanss 1 1
27 19708-G1 ARM, PIVOT . iiiiiiiierereerosnsoasenesessnsssasssscassasons 1 1
28 17838-G1 BUSHING, NYLINER .. ...iititinrernsentesensnecnsosssennsnnsase 1 1
29 24030-G1 ROD, LINKAGE ....cctiiivinronsnsecssanssnonsosancsssasancass 1 1
30
31 XXXX=XX ACCELERATOR SWITCH ASSEMBLY (SEE ACCELERATOR SWITCH
ASSEMBLY ILLUSTRATION .. ... ititiiiiiienionnonesnnssoannanes 1 1
32
33 25780-G1 ACCELERATOR ROD ASSEMBLY, SOLID STATE CONTROL MODULE
ONLY (INCLUDES ITEMS 34-39) ... .iiriiinenrnutiasacnarnnsones 1 1
Pg. A-3 EZGOEIE 5/30/90

[ 1 ICIET1]A]



ACCELERATOR AND HILL BRAKE LINKAGE

ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. -

-l

When ordering parts, please specify the model and serial number of the product. g ﬁ

& Indicates a component that is not available as an individual part. T | =

[} <

ITEM| PARTNO. [1 2 3 4 5 - DESCRIPTION QTY

34 14444-G3 BALL JOINT, SOCKET .....cvovvveverevennnannns et 1 1

35 00544-G4 NUT, 5/16-24 ... oot iiiininsnaensnsnsassnsensassnnassnses 2 2

36 19979-G1 : BUSHING, ACCELERATOR ROD .....ciitiiereneeneneosnnonnns 1 1

37 19710-G1 ACCELERATOR ROD ....ivviveesnrorecnnensooossarasannanns 1 1

38 10385-G4 CLEVIS YOKE . .vviviieneanssatoossnsesossanansesnsassnnes 1 1

39 17677-G1 RETAINER, SPRING' .. .ccvireracsnnsenrsosncntsanasasonsnsns 1 1
5/30/90 EZG0OLEATN Pg. A-4

[TICIET Al



ACCELERATOR AND HILL BRAKE LINKAGE

GASOLINE POWERED VEHICLE

15 - INCLUDES ITEMS 16-21

Pg. A-5

EZGOLELE

9/01/89



ACCELERATOR AND HILL BRAKE LINKAGE GASOLINE POWERED VEHICLE

54
31 — INCLUDES ITEMS 32-37

9/01/89
:

Pg. A-6



ACCELERATOR AND HILL BRAKE LINKAGE GASOLINE POWERED VEHICLE

——— DETAIL A
DETAIL A
1989 & 1990 ONLY 1991 ONLY

DETAIL B
1989 & 1990 ONLY

Pg. A-7 EZGOLIEIEN 12/15/90



ACCELERATOR AND HILL BRAKE LINKAGE

GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. Sl
When ordering parts, please specify the model and serial number of the product. 5 §
% Indicates a component that is not available as an individual part. : z
ITEM| PARTNO. |1 2 3 4 § DESCRIPTION QTY
1 18091-G1 ACCELERATOR ROD ASSEMBLY (INCLUDES ITEMS'2-8) ........... 1 1
2 14444-G3 BALL JOINT, SOCKET ...iuissroscasssososusocaasssssasnsons 1 1
3 00544-G4 NUT, 5/16 = 24 .. ..oviiitierurroeensnncsnsnscsessssnssosns 2 |2
4 17677-G1 RETAINER, SPRING .....citvevriencesnracnssooosassosssasens 2 |2
5 17979-G1 BUSHING, ACCELERATOR ROD .....ccvovveenrvcnrncaasanasnns 1 1
6 17675-G1 SPRING, COMPRESSION ....ivveiririeeenncsencnccasaaassans 1 1
7 19710-Gt ACCELERATOR ROD ... .vvevinrnrnceasoencnrvenanasssasoans 1 1
8 10385-G4 CLEVIS, YOKE, REAMED . .....civiriivnnnuennncncconoasnnnns 1 1
9
10
11
12
13 00414-G6 SCREW, 1/4 =20 X 3/4 LG, .. .vviviieerrrurnecasarssasasssaans 2 |2
14 11027-G2 NUT, LOCK, 1/4 = 20 .. .ivniiinnrnennseneansansnssesssanssonss 2 |2
15 18083-G1 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 16 - 21) ....... 1 1
16 12511-G1 BASE PLATE, ACCELERATOR . ... cevvvrveenncocnnnonaassnnnn 1 1
17 18084-G1 PEDAL, ACCELERATOR . ... itvveirreeencroaasssscscnnsansnns 1 1
18 15827-G1 PAD KIT, ACCELERATOR PEDAL (INCLUDES RIVETS) ............ 1 1
19 12512-G1 PIN, ACCELERATOR PEDAL ......cvoveveenveeacnnsansocnocnons 1 1
20 12513-G1 BEARING, PLASTIC ......ciiieenenrnrerosocaanssonsnoscanns 2 |2
21 12064-G2 NUT, PUSH .. .iiienriireecsuconsossnssonsasnascssasnsasens 1 1
22
23 17255-G1 WASHER, TEFLON ...0vvvivierncnecnosensosoccsasocsosasososans 2 |2
24 10387-G3 COTTERPIN, 3/16 X 3/4 LG. ...veiiiienervenenrnsasoranssocnsns 2 |2
25 00559-G8 WASHER, 5/16 . .cvvvrieeeceesssesssosssenonassoasssnssscasans 3 ]38
26 20835-G1 WASHER, NYLON . ..iuiitiirirnrranenesscncsacnssossssnacssans 1 1
27 19708-G1 ARM, PIVOT .. iiiiietiiatonnesstasesesonassanassssssanassenes 1 1
28 20835-G1 WASHER, NYLON . ...iiiititeternrnercesroscnssssssacassnscnns 1 1
29 24030-G1 ROD, LINKAGE ...ccviiiennronrnscnnsnsansosnosassosassasncnns x |1
30 19707-G1 ROD, LINKAGE ....civeviverusroennsassossasnasassscncsssncans 1 | X
31 22641-G1 CONTROL PLATE ASSEMBLY (INCLUDES ITEMS 32 -37) ............ 1 1
32 15944-G3 BALL JOINT, 5/16 . .tuiuivenrnnnasesnencntnnnssaosssassssns 1 1
33 11098-G9 NUT, LOCK, 5/16 = 24 ... .. iiiiiinrienneressannascnansanns 1 1
34 18759-G1 SCREW, SPECIAL ...ivvitiienrevenssenneneonenasasosnosons 1 1
12/15/90 EZGOLETE Pg. A-8

TClElAl



ACCELERATOR AND HILL BRAKE LINKAGE

GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. ala
When ordering parts, please specify the model and serial number of the product. 'é E
% Indicates a component that is not available as an individual part. : z
ITEM| PARTNO. |1 2 3 4 6§ DESCRIPTION QTyYy
35 00559-G8 WASHER, 5/16 .. cvvveiieresnsinressesnoasnssasesosnonccass 1
36 11027-G2 NUT, LOCK, 1/4 - 20 ..... easesssaasesataetastacanensenanes 2 |2
37 22406-G1 CONTROL PLATE . ..ivtiiverrtnsensetasosossnscsosncsssnsons 1
38
39
40 00559-G7 WASHER, 1/4 ... ..euvrieiinonesesoenssnsnrsensossssnsasnnsona 2 12
41 17838-G1 BUSHING, NYLON .. ovviieiiiiennnsnennsanesnsasnaeraasnssnsans 2 12
42 14390-G4 NUT, LOCK, 1/84 = 20 ... ieiruirnnroesnssoaraesnosansncassons 2 |2
43 22531-G1 (1= Yo = = 1 1
44 22409-G1 COVER, CONTROL HOUSING . ....otvtirirnonscnrosnsnnacssnosans 1 1
45
46
47
48
49 XXXXX-XX | SWITCH, MICRO (SEE SECTION M FOR PART NUMBER AND QUANTITY)
50
51
52 22497-G1 BUSHING, SNAP .. ..iiitrireernitoseossncanssssnsssssssassoses 1 1
53 12054-G3 NUT = PUSH ON ...iiitietnnrnrensnnsnerassassocssssssacsnsns 2 |2
54 22334-G1 CABLE, THROTTLE ...iivvtvererrrnenononanenanoasossasassocons 1 1
55 00559-G5 WASHER, #10 ..o iviieieuornsraccocsscassasnncasssssnssosocns 2 12
56 10387-G8 PIN, COTTER, 1/16 X 3/4 LG. ... .cvttitrrerennenaroanaroscansns 2 ]2
57 22729-G1 CLAMP, NYLON ... ciuiiiierecneonsocosnsasanosasnassasasssns 3 13
58 .
59 23815-G1 SUPPORT, CABLE ......oivitiiiiernrensucenceornoscaassnsassns 1 1
60 00414-G8 SCREW, 1/4 = 20 X 1 LB, ...vituirierieenrocoennasasassasassas 2 |2
61
62 00565-G7 WASHER, LOCK, 1/4 . ... it iiiiiiititnterisasasvoasanssasanans 2
63 00532-G1 NUT, 1/4 = 20 ...iiiirinnniesreearesessasoassososcnasassssnss 2 12
64
65 24548-G1 CLAMP, THROTTLE CABLE .......ivitiitrrenrncreencnnscannsnns 1 1
66 00559-G7 WASHER, 1/4 ... .iiiiiiiiiiiininnnnns i ieeiesaeeneieaesanes 1 1
67 00565-G7 WASHER, LOCK, 1/4 ... .. iiiieietnernresenrunsosasranaasosns 1 1
68 00240-G4 SCREW, 1/4 = 20 X 1/2 LG, . viviiiiiiintnrntnenenosnososnaanans 1 |1
Pg. A-9 EZGOLEWTEN 12/15/90

T ECIGhIA]



ACCELERATOR AND HILL BRAKE LINKAGE GASOLINE POWERED VEHICLE

9/01/89 EZGOMETT Pg. A-10



ELECTRIC POWERED VEHICLE

ACCELERATOR SWITCH ASSEMBLY

o o™ O

\/ 69-6S SW3Ll SIANTONI - 85

¥1-S SW3LI S3IANTONI - ¢+ T
4S-v SW3Ll S3ANTONI - ¢

2/15/89

EZGOLEOE]N

Pg. B-1



ACCELERATOR SWITCH ASSEMBLY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

ELECTRIC POWERED VEHICLE

When ordering parts, please specify the model and serial number of the product.

% Indicates a combonent that is not available as an individual part.

3 WHEEL
4 WHEEL

ITEM| PARTNO. |1 2 3 4 5§ DESCRIPTION QTY
1 | 19255-G2 | ACCELERATOR SWITCH ASSEMBLY (INCLUDES ITEMS 4 - 67) ....... 1 |1
2
3
4 | 18741-Gt CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 5 - 14) ......... 1 |1
5 * PLATE, ACCELERATOR .t v vvvvnrrnnnnnnannnnns s 1 |1
6 | 17491-G1 STUD, STOP tvttntterennrrnssaneenesesconesoseenneenns 1 |1
7 | 00560-Gt WASHER, 3/8 evvviennernnennesneeoseennsonesnnennns 1 |1
8 | 14390-G1 NUT, LOCK, 3/8 = 24 . \iieineeeenrnneneeaeonnrncannenen 1 11
9 | 11902-G1 BUSHING, SHAFT .. ivtttreerenrrnennesosaeencenesaennns 1 |1

10 | 00545-G8 NUT, 3/4 = 16 « o veetireneneaneaneansoeearsnesnsensenns 2 |2
11 | 00568-G6 WASHER, LOCK, EXTERNAL TOOTH, 3/4 .. ...covinrennnnnns 2 |2
12 % STUD, CONTACT .t vttt tnreneanencansensaseonroneannnns 5 |5
13 * WASHER, LOCK, 5/16 +.vvrvrereeneennennsesnnsonsennens 5 | 5
14 * NUT, 5/16 = 24 .o evreireerennerneeansssnconnoannsanns 5 |5
15

16

17 | 17973-G1 SHAFT AND ARM ASSEMBLY . ...vvvevntrnnconnennasensranens 1 |1
18

19

20 | 17504-G1 BRUSH AND LEAD ASSEMBLY (INCLUDES ITEMS 21 - 24) ....... 1 |1
21 * TERMINAL, RING, #6 X 5/16 ..cuevvenrenrenronrennennnnns 1 |1
22 * COPPER BRUSH WITH LEAD ...t veveeencenncvnnaennannnes 1 |1
23 * SPRING, ARM CONTACT .. .vviirraneannecnncsnncennasanss 1 {1
24 * HOLDER, BRUSH ...ovverenrnnnrancsnnnes et 1 |1
25

26

27 | 17663-G1 PIVOT ARM ASSEMBLY (INCLUDES ITEMS 28 = 30) ............. 1 |1
28 | 17655-G1 ARM, ACCELERATOR LINKAGE ....evvveververnronnennenns 1 |1
29 | 15944-G3 BALL, BALL JOINT ..t vtiivieeenennnnnesersonnnnnnnnnnns 1 |11
30 | 11098-G9 NUT, LOCK, 5/16 = 24 .. vveietrnnneaneennecnnrenanennns 1 |1
31 | 11098-G3 NUT, LOCK, 1/2 = 20 o uvvvreenereneeaneeanesonsonnnasnnnnn 1 |1
32 | 17965-G1 WIRE, LO SPEED, SOLENOID ...iivvvitennnenerenneeennonnnns 1 |1
33 | 13493-Gt WIRE, SOLENOID, F-N-R SWITCH . .....cvvirnneeeneeennnenns 1 |1
34 | 00567-G8 WASHER, LOCK, EXTERNAL TOOTH, 5/16 ....oovvnvrnneennenn. 9 |9

5/30/90 EZGOLIEUT Pg. B-2

[ 1 ICIEl1]B]



ACCELERATOR SWITCH ASSEMBLY

ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. a o
When ordering parts, please specify the model and serial number of the product. - ﬁ ﬁ
% Indicates a component that is not available as an individual part. : 3
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
35 10606-G2 SWITCH, MICRO . ivtteninenerrsonsscnnuonenssossscennsnces 1 11
36 17969-G1 WIRE, BLACK ......... weemnas eeeasees weseseeeeeenaraas 1 11
37 | 00544-G4 NUT, 5/16 = 24 ... iiiiiiniineersnenososnnnanaanssssccannses 6 | 6
38 13514-G1 SCREW, BRASS, #8 .....c.ouvrrurnnmnenrieretnnnecnnnnnnee 2 |2
39 | 00567-G4 WASHER, LOCK, EXTERNAL TOOTH, #8 .........ccovennnnnnnnn 1 |1
40 14628-G1 FASTON TAB ..vvvervrinonsscnanssocansnesasansssacsnossos 1 11
41
42
43 | 00138-G2 SCREW, #6 - 32 X 1 1/4LG. ....cvviiiirmnnnnneenaiennanns 2 |2
44
45 | 00565-G3 WASHER, LOCK, #6 ....coveeeenerccerrnanennsssstcecannnne 2 |2
46 | 00525-G5 NUT, #6 — 32 ooiieeiiiinenennnssssessasansnossscconsesans 2 12
47
48
49 12914-G1 FASTON TAB . ..uutvcverasernnescscsssassssossscnncsennans 1 |1
50 | 00565-G5 WASHER, LOCK, #10 ...coviirrerernnnnnnonannsccecennnaans 2 12
51 00526-G4 NUT, #10 = 32 .. iciiiiinnnnsassscronseaanscsssceccnnons 2 |2
52
53
54 11761-G1 SOLENOID, 36 VOLT . .iivervnrenrenncecnnnasscnnancncnanse 1 1
55 | 00414-G6 SCREW, 1/4 =20 X 3/4LG. ....ccvvrrrnrnrnanncennnncnnaaes 2 |2
56 | 00565-G7 WASHER, LOCK, 1/4 ... ..ciiiiiieioiannrernonnsssccannnnans 2 |2
57 | 00532-Gt NUT, 174 = 20 ...viiiriierreonaasoonsonsnnasssscssoannnons 2 |2
58 18902-G1 WIRE HARNESS, ACCELERATOR SWITCH ASSEMBLY (INCLUDES ITEMS
Y T 1) T R R R R R R R PR R R R 1 1
59 17618-G1 CLAMP, NYLON .. ttiiiiirnennconannnnssesaasconcsncanans 5 |5
60
61
62 18897-G5 WIRE, #4 .. iiiieieereeannnnnssssssesonsanaosssscsanananss 1 1.
63 18897-G4 WIRE, #3 iiiiiereieronnnecasanssassssanannsassnsscnananss 1 1
64 18897-G2 WIRE, #2...cittriiireoancasstvnnnennnns reieeereraearenees 1 1
65 18897-Gt 1L I I EARERARE 1 1
Pg. B-3 EZGOLENE] 5/30/90

[T ICIE]1]B]



ACCELERATOR SWITCH ASSEMBLY

ELECTRIC POWERED VEHICLE

5/30/90 EZGOLET

Pg. B-4



ELECTRIC POWERED VEHICLE

FIRST USED FOR MODEL YEAR 1990

ACCELERATOR SWITCH ASSEMBLY

o o~ ©

NOILINSI
Ol 13A

HOLlIMS 9¢

H-N-d
oL vi-S SW3Ll S3ANTONI ¢
99-v SW3ll S3ANTONI

9v-e¥ SW311S3ANTONI ev
£9-6S SW3ll S3ANTONI 8S

9

*3171d DNILNNOW QHVMOL GN3
34I6LS ILHM HLIM QIONITOS NO
a3TIVASNI 3@ 1SN 300IC ‘310N

9/01/89
[ 1 IC|E[2]B]

EZGOLENE

Pg. B-5



ACCELERATOR SWITCH ASSEMBLY

FIRST USED FOR MODEL YEAR 1990

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

ELECTRIC POWERED VEHICLE

When ordering parts, please specify the model and serial number of the product. E :E:
% Indicates a component that is not available as an individual part. : z
ITEM| PARTNO. |1 2 3 4 5§ DESCRIPTION QTY
1 20467-G2 ACCELERATOR SWITCH ASSEMBLY, HEAVY DUTY
(INCLUDES ITEMS 4 = B6) .. .ovvvvirnneenennnnnenssonsscneanans 1 1
2
3
4 18741-G1 CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 5 - 14) ......... 1 1
5 * PLATE, ACCELERATOR ... vvvveeerenrnanusossacasosnanans 1 1
6 17491-G1 STUD, STOP ... iiiiiererananonsecassncosnssssensnanens 1 1
7 00560-G1 WASHER, 3/8 ....coveiivnronnscssensnsncasoasssensoses 1 1
8 14390-G1 NUT,LOCK, 3/8 = 24 . ... viiiiiiiiiiiiiienenrncnacnnans 1 1
9 11902-G1 BUSHING, SHAFT .. iviereretiivnenecencasasensenasasseannns 1 1
10 00545-G8 NUT, 3/4 = 16 ciivitiiitrneecsssonanasssentosonsasassns 2 2
11 00568-G6 WASHER, LOCK, EXTERNAL TOOTH, 3/4 ........cccevevnenn 2 2
12 * STUD, CONTACT . .iviivriererssancsosssassssnsosanannns 5§ |5
13 * WASHER, LOCK, EXTERNAL TOOTH, 5/16 ........c.ccieents 5§ | 5
14 * NUT, 5/16 = 24 ... . ittt retnoenceostsanassasasananans 5 | 5
15
16
17 17973-G1 SHAFT AND ARM ASSEMBLY ... .cvivtienirersnenacncasnsonss 1 1
18
19
20 17504-G2 BRUSH AND LEAD ASSEMBLY (INCLUDES ITEMS 21 - 24) ....... 1 1
21 % TERMINAL, RING, #6 X 5/16 .....ccvivitenrerenrronnrnass 1 1
22 * COPPERBRUSHWITHLEAD ... ..ciiiitiinernrnnnonnsssns 1 1
23 % SPRING, ARM CONTACT ...t ierinentnsnassosasansasanans 1 1
24 % HOLDER, BRUSH ......c0cvvitienncnrnnnns Cereecrsiacnaane 1 1
25
26
27 17663-G1 PIVOT ARM ASSEMBLY (INCLUDES ITEMS 28 - 30) ............. 1 1
28 17655-G1 ARM, ACCELERATOR LINKAGE .......civiteeiieenronnacss 1 1
29 | 15944-G3 BALL, BALL JOINT .t eeeeeeneenennennnennseneeneennens 111
30 11098-G9 NUT, LOCK, 5/16 = 24 . ... vt inrenntaneoensnsaonnans 1 1
3 11098-G3 NUT, LOCK, 172 = 20 .0 viriiiineenreneasescnensnossasasanss 1 1
32
33 10606-G2 SWITCH, MICRO .. ..iitiiitnteronsnsesancsnsoscstonenanones 1 1
34 00139-G2 SCREW, #6 -~ 32 X 1 174 LG, ...vvveiieiirinrnrenrencnannnes 2 2
5/30/90 EZGOLET Pg. B-6

| 1 ICIE[2]B]



ACCELERATOR SWITCH ASSEMBLY

FIRST USED FOR MODEL YEAR 1990

ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. L |2
When ordering parts, please specify the model and serial number of the product. § st
% Indicates a component that is not gvailable as an individual part. : z
ITEM | PART NO. 2 3 4 5 DESCRIPTION QTYy
35 00565-G3 WASHER, LOCK, #6 ....vvevensrernnennanassassoreccnscanns 2 |2
36 00525-G5 CNUT, #6 =32 0ot eeen s eamemmmeaannsossssssassnsnssesenssens | 2 12
37 14628-G1 FASTON TAB . ivvvvvueresonsesssssassasssssoanssssncscnas 1 1
38 00567-G4 WASHER, LOCK, EXTERNAL TOOTH, #8 ........ccocviviennnnn 1 1
39 20464-G1 WIRE, BLACK .. ivvveenatnsrosresosesacnaasnssosassaasannns 1 1
40 13514-G1 SCREW, BRASS, #8 ....ccvicveteronrrcisncnanssorososacnnes 2 |12
41
42 20468-G1 SOLENOID, 36 VOLT, HEAVY DUTY (INCLUDES ITEMS 43 - 46) ... | 1 1
43 00565-G5 WASHER, LOCK, #10 ...civeiirrvenrncnenssscerocnsesnns 2 |2
44 00526-G4 NUT, #10 = 32 . ittt it iiirencesenosnasosscasnscncansans 2 |2
45 00565-G8 WASHER, LOCK, #10 = 32 ... citivreenerancanrocsncennes 2 |2
46 00544-G4 NUT, 5/16 = 24 ... uvvrviteroserasrssosoccaasosasssnanens 2 |2
47 30353-G1 DIODE tivteeeeerreecenocsosacasesassosssssssasssessonssas 1 1
48 12914-G1 FASTON TAB ....vvveuirnoroesrossncsnssoassanesosssasacnns 1 1
49 00414-G6 SCREW, 1/4 = 20 X 3/ LG. ...ccvirrrrvrroscnsnrvcassssonas 2 |2
50 00565-G7 WASHER, LOCK, 1/4 . ... iiiiiiiitenenesncoccosssssassnnnnne 2 |2
51 00532-G1 NUT, 1/4 = 20 . .ivvivreniinresessannsonasoasassssasssennns 2 |2
52
83 17965-G1 WIRE, LO SPEED, SOLENOID ....coviierinrearocnsesenancans 1 1
54 13493-G1 WIRE, SOLENOID, F-N~-R SWITCH .......ccccvviiriennnnnnnnnns 1 1
55
56
57 .
58 18902-G1 WIRE HARNESS, ACCELERATOR SWITCH ASSEMBLY (INCLUDES
ITEMS 59 = B3) ..vvvviinnrancocensoosnasessssncssssnansans 1 1
59 17618-G1 CLAMP, NYLON ... iivienenscarnsesosncoasassnsnsssnsnns 4 | 4
60 18897-G5 WIRE, #4 .....civvieveoarsrstosasossesscsosasssnsnsans 1 1
61 18897-G4 WIRE, #3 ..ivtveneconroscoseonasonennaassassssosaossnns 1 1
62 18897-G2 WIRE, #2 .ot itireentvansosserasssosssnsoscsasssnsosns 1 1
63 18897-G1 WIRE, #1 .itierieirersnennesossssncasnsosasasssssosas 1 1
64
65 00567-G8 WASHER, LOCK, EXTERNAL TOOTH, 5/16 .......ccovvvevnnnnsn 5§ |5
66 00544-G4 NUT, 5/16 = 24 ... .t iiirinniennanenosnenessonscussocasns 4 | 4
Pg. B-7 EZGOLEATTN 5/30/90

[ ] ICIEl2]B]



ACCELERATOR SWITCH ASSEMBLY ELECTRIC POWERED VEHICLE
FIRST USED FOR MODEL YEAR 1990

5/30/90 EZGOLEWE] Pg. B-8



‘BATTERY CHARGER, TOTAL CHARGE® ELECTRIC POWERED VEHICLE

49
1 - INCLUDES ITEMS 3-90 |
13 - INCLUDES ITEMS 14-18 / m!
68 - INCLUDES ITEMS 69-78 : [~SF—63
31 28 60 59 55! 54 \I
]
|

Pg. C-1 EZGOLEET 9/01/89
EESEDS]



BATTERY CHARGER, TOTAL CHARGE® ELECTRIC POWERED VEHICLE

AMMETER

CAPACITOR A.C. FUSE BLOCK

WIRING DIAGRAM (PORTABLE TOTAL CHARGE®)

9/01/89 EZGOMENE Pg. C-2
TEELE]



BATTERY CHARGER, TOTAL CHARGE®

ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. 1o
When ordering parts, please specify the model and serial number of the product. g E
% Indicates a component that is not available as an individual part. : 3
ITEM| PART NO. 2 3 4 5 DESCRIPTION QTy
1 20484-G01 BATTERY CHARGER, 36V, 10 FT. D.C. CORD
(INCLUDES ITEMS 3 = 90) ....cevvetnnnacennracnsssceoncaansnas 1 1
2
3 19096-G1 TOPCOVER .....covievevnnnes e sessaseerarseessesaunnes 1 1
4 24919-G1 CHASSIS . ittt ieiiieeereessnnnsessssssannsasssasscnsnannssss 1 1
5
6 % LABEL, OPERATING INSTRUCTIONS (SERIALIZED) ............... 1 1
7
8 17077-G1 CAPACITOR (INCLUDES ITEM 9) .. ... iviiieirenrrnrenanannnns 1 1
9 11559-G1 BRACKET, CAPACITOR ...ttt nnecsennsocnaacssnnns 1 1
10 00372-G4 SCREW, #8 =32 X 1/2 LG, ..viiiiiitinreeentsennaronansanns 2 2
11 00565-G4 WASHER, LOCK, #8 .....c.iitiiterirenirreersonsonsseanssans 2 2
12 00526-G1 NUT, #8 = 32 .. iiiiiiieteeensttsssensssnasaansonceannassans 2 2
13 18768-G2 HEAT SINK ASSEMBLY, SERVICE (INCLUDES ITEMS 14 - 18) ..... 1 1
14 18489-G1 HEAT SINK ... iitieenrocassossnosassssasacossonoasssos 1 1
15 18488-G1 DIODE, SILICONE RECTIFIER ......civteiiuienenonnnaacnsas 2 2
16 00567-G7 WASHER, LOCK, 1/4 ... .. i iiiterreeeannnncacnsssssnns 2 2
17 00532-G2 NUT,1/4 = 28 .o iiiiiiiiinitnrsnssonnnsosssanseanasnnons 2 2
18 11572-G2 NUT, PLASTIC EXPANSION . ... cviiiiiiiiirenenooononnsses 3 3
19 00567-G3 WASHER, LOCK, EXTERNAL TOOTH, #6 . .....covvveeeeneaasans 2 2
20 00525-G5 NUT, #6 = 32 ..iiiiireiiitesscanosssesssssassesovsssanasas 2 2
21 00138-G3 SCREW, #6 - 32 X 3/BLG. ...t viiertinreeeanerssocsnacsnnns 2 2
22 00512-G7 SCREW, SELF-TAPPING, #8 X 7/8 LG. .. ...vevevrreenceancnnes 3 3
23 00378-G4 SCREW, #10 = 24 X 1/2 LG, .. . ivivirrvrrenrennsnascsasannss 1 1
24 00526-G3 NUT, #10 = 24 ... . it i i iiittttoessseessosnmncsaononsasnnns 1 1
25 00565-G5 WASHER, LOCK, #10 ......cciviirvncreancesnns ersreeereas 1 1
26
27
28 18764-G1 AMMETER ......ivvviitinrenntracsassosenssnsenossosasanns 1 1
29 * BRACKET, AMMETER .. ...ovurnereunrncnsereocnornoncnnns 1 |1
30 00525-G5 NUT, #6 - 32 .. ..iviiiiintinnnsnnensses eeetssanenasaannas 2 2
31 00565-G5 WASHER, LOCK, #10 .....iiiiitinitenrrancearennoannnnasons 2 2
32 00526-G4 NUT, #10 = 32 .. it iiiieiiinesenennasvenansansananasnsans 2 2
33 12914-G1 FASTON TAB . .iiivirirnrrracssssssaseesonssnanssasasasssss 2 2
34 19952-G1 WIRE, 18 GAUGE, RED .......cciiiitriiennencnnncocsvonnesns 1 1
Pg. C-3 EZG0IERT 12/15/90

HEEERE



BATTERY CHARGER, TOTAL CHARGE®

ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. S la
When ordering parts, please specify the model and serial number of the product. E E
% Indicates a component that is not available as an individual part. : z
ITEM| PART NO. 2 3 4 5 DESCRIPTION QTY
35 18052-G1 TIMER v evvveveocenneenanaaansosssaseasssosanansossnsnsos 1 1
36 00372-G2 SCREW, # ~32 X 1/41G. .......c000n atesesaeenassesenan 2 2
37 11575-G1 KNOB, TIMER ...vvevriersrecsssnrasnsnctatocasnsnssssnsons 1 1
38 00486-G4 SETSCREW, #8 - 32 X 1/2 LG, .. itvttirerenanrnorasotasanenn 1 1
33
40 00372-G3 SCREW, #8 — 32 X 3/BLG. +v.itinerenenncatatsssncsscnconns 1 1
41 00565-G4 WASHER, LOCK, #8 ...ucvvtvrreceratssancnsnnossasascnsnsns 1 1
42 00526-G1 NUT, #8 = 32 ¢ iiveneenrerecensorannssenssesasnsnsesnnsnes 1 1
43
44 19928-G1 TRANSFORMER . ..ot iiveteenasesusosananensnssnsessssnsosns 1 1
45 11027-G2 NUT, LOCK, 1/4 = 20 ... .ivveriritnnnrrocasssaansesnsananas 4 | 4
46 00414-G5 SCREW, 1/4 =20 X B/8LG. ...ciritirirvmanrneeasneneonans 4 14
47 19388-G1 AC. CORD ..vvovvstereecactantsssnasssaneasanssessoansonss 1 1
48 13557-G2 STRAIN RELIEF, PLASTIC (A.C. CORD) .....ccvnvuroccncosnncns 1 1
49 18747-G1 D.C. CORD ASSEMBLY, 10 FT. (INCLUDES ITEMS 51 - 63) ...... 1 1
50
51 14489-G2 D.C. CORD, 10 FT. c.ieveiarerernnsornssanasossnsossnsns 1 1
52
53 % CONTACT, CONNECTOR ....ccvveverenccnnssnsaannaes 2 2
54 18782-G1 CONNECTOR {(BLACK) ....cvvvrvennnanscarosocosnanacans 1 1
55 18972-G1 HANDLE INSTALLATION KIT (INCLUDES ITEMS 56 - 63) ...... 1 1
56 * HANDLE, HALF, L.H. ... .cviitieinnerererrocnnccasons 1 1
57 % HANDLE, HALF, RH. ... .civiviieinenrennonscscnnasoes 1 1
58
59 00647-G8 SCREW, STAINLESS STEEL, #6 - 32 X 29/32 LG. ........ 2 2
60 00647-G3 SCREW, STAINLESS STEEL, #6 - 32 X 3/8LG. .......... 2
61 13521-G5 NUT, LOCK, #6 = 32 ....cviieiinencernnnnnsnsnsanenas 4 | 4
62 00650-G2 WASHER, FLAT, #5 ... .cviiiiiritnecncascnsnasanenes AR | AR
63 20628-G1 LABEL, CAUTION ......civviriicnnncrnacnesnsasannns 1 1
64 13557-G3 STRAIN RELIEF, PLASTIC (D.C. CORD) .....ccvvtvesecnocnccven 1 1
65
66
67 00614-G4 SCREW, SELF-TAPPING, #8 X 1/2LG. ...ccivtviinrrcesntanens 10 | 10
68 19950-G2 ELECTRONIC MODULE ASSEMBLY
(INCLUDES ITEMS 69 — 78) .....covevrenrernnrnctsanconanss 1 1
12/15/90 | = c{ = | TEXTRON Pg. C-4

TCIcTElE]



BATTERY CHARGER, TOTAL CHARGE®

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part.

ELECTRIC POWERED VEHICLE

3 WHEEL
4 WHEEL

ITEM | PART NO. 2 3 4 5 DESCRIPTION aTy
69 * MODULE & v v e v e s e eeee e eneennenanesassasneenesnnes 1 |1
70 | 19459-Gi BRACKET - v e v eeeeeaeameeeasssmaamosmannennsnneeaees |1 |1
71 | 00138-G5 SCREW, #6 — 32 X 5/8 LG, «veneenrenernernennennennenns 4 |4
72 | 19081-G1 STANDOFF . oot eeesee e ee e eenesnessnssnasnneennens 4 |4
73 | 00736-Gt WASHER, FLAT, NYLON .. eutenernennernennenassnasnnenns 4 |4
74 | 00735-G1 NUT, NYLON, #6 = 32 o eueernenneneenernernesnssassnenns 4 |4
75 | 19402-Gt WIRE, 16 GAUGE, BLACK «.'evueinnernerrnernaennaeennens 1 |1
76 | 19949-Gi WIRE, 16 GAUGE, YELLOW .. .vvtvnenirernenernenennennns 111
77 | 19954-Gt WIRE, 18 GAUGE, BLACK .. .vuuvvnernnrrnerneernennneens 1|1
78 | 00559-G3 WASHER, #8 v veevveeneenssnneeneennesosesneeuneens 2 |2
79
80
81 | 19363-G1 FUSE BLOCK .+« v e veseneennsnnennsennenneenasensenaees 1 11
82 | 19361-Gi FUSE, 15 AMP « v ueveeeeeensennernnesnessesonsnneeenses 1]
83 | 19434-G1 LABEL, IDENTIFICATION .. uutvnnrnnernnennernnesnecneecnnes 1 |1
84 | 19441-G1 WIRE, 12 GAUGE, WHITE .\ evutennernernnennesnnennecnncnns 1 |1
85 | 19362-Gt CIRCUIT BREAKER, 50 AMP (INCLUDES ITEMS 86 AND 87) ....... 2 |2
86 | 00559-G5 WASHER, #10 + v e e v enneennssnnenneonesenesneseonenes 4 |4
87 | 00526-G4 NUT, #10 = 32 et eeereeenneennennesnesnaesnesnnenaenns 2 |2
88 | 00565-G4 WASHER, LOCK, #B . euvvusensrnennenessesneenenasnennsnes 2 |2
89 | 00526-Gf NUT, #8 = 32 v veeeneeenseneennesneennssnesnesenenneenes 2 |2
90 | 00372-G6 SCREW, #8 = 32 X 3/ LGB. e vevrernnenrnnerasneeasnneneenss 2 |2

Pg. C-5 EZGOMEIT 12/15/90

L _ICIE]1C]



BATTERY CHARGER, TOTAL CHARGE® ELECTRIC POWERED VEHICLE

12/15/90 EZGOLEWTE] Pg. C-6
(TIEnNE]



BLOWER HOUSING GASOLINE POWERED VEHICLE

-

19

|
/,/%
¢
> U
16 / I
o L j\w

15
<’\/ 1 - INCLUDES ITEMS 2-4

THIS ILLUSTRATION TO BE USED IN CONJUNCTION WITH OIL INJECTION ILLUSTRATION

Pg. D-1 | = c{ = | TEXTRON 2/15/89



BLOWER HOUSING

GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. Sl
When ordering parts, please specify the model and serial number of the product. E 5
% Indicates a component that is not available as an individual part. : z
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
1 24515-G1 BLOWER HOUSING ASSEMBLY (INCLUDES TEMS 2 -4) ............ 1 1
2 * "BLOWER HOUSING ... vavvteeeietitaniernsnsensornrnnsasens 1 1
3 17445-G1 SPACER ... ititiiiietenenseasessensntsssnsssnsessasanans 2 2
4 17416-G1 OIL SEAL . .iviviernvrencnnearoresescnoosssassnsnssesacnns 1
5
6 18467-G1 - | BOLT AND CAPTIVE WASHER, M8 X 1.26 X 56 mm LG. ............ 4 | 4
7
8
S XXXXX-XX | BRACKET, COIL (SEE SECTION M FOR PART NUMBER AND QUANTITY)
10 24299-G1 BOLT AND CAPTIVE WASHER, M6 X 1.00 X 1B mm LG. ............ 1 1
11 22367-G1 ROD, PIVOT . iiitiitiitrinaneeerocscssnusossssscnnssensosannns 1 1
12
13 24517-G1 CYLINDER BAFFLE 1 ... .i.iviinnennnnrnrnensancnenesccncananans 1 1
14 16870-G1 CYLINDERBAFFLE 2 ........cciivinvnnennnnns e 1 1
15 16871-G1 CYLINDER BAFFLE 3 ...t iitivrnrnresnnnnsecnsnesasassnananans 1 1
16 16872-G1 BOLT AND CAPTIVE WASHER, M6 X 1.00 X 12 mm LG. ............ 11 |1
17
18 18303-G2 RETAINER, SPARK PLUGWIRE .........cciiiiiiiiiiinncernnennne 1 1
19 24032-G1 SUPPORT, CHOKE CABLE .......c0vtiieniiciiannnnnncnns eeeees 1 1
12/15/90 EZGOIEIT Pg. D-2

[ | ICIG[1ID]






BODY AND ASSOCIATED PARTS

ELECTRIC/GASOLINE POWERED VEHICLE

147
148

ELECTRIC VEHICLE BODY

BATTERY RACKS

'(SPIRIT AND FREEDOM)

SOUND CONTROL
INSTALLATION

| THIS INSTALLATION
FIRST USED
INSTALLATION FOR 1990
9/01/89 EZGOEEI Pg. E-2

OTICc[E



BODY AND ASSOCIATED PARTS

ELECTRIC/GASOLINE POWERED VEHICLE

USED AS A SPACER
BETWEEN COWL
AND SPLASH PANEL

10 INCLUDES ITEMS 11-13

3-WHEEL COWL

Pg. E-3

9/01/89
mEEEnE



BODY AND ASSOCIATED PARTS ELECTRIC/GASOLINE POWERED VEHICLE

4-WHEEL COWLS
EXCEPT SPIRIT

59 INCLUDES ITEMS 60-62
89 INCLUDES ITEM 90

B

82 83
87 88

9/01/89 EZGOMEEE Pg. E-4
O TIchE



BODY AND ASSOCIATED PARTS - ELECTRIC/GASOLINE POWERED VEHICLE

SPIRIT DETAILS

126 INCLUDES ITEMS 127-131

\\ /’// 2135
”~
R0 s

X
\\\\)
136

134
138 .
137 \ %
{ 1;>
S v

COWL SUPPORT
Z

139

Pg. E-5 EZGOLEITT 9/01/89
EEREE



BODY AND ASSOCIATED PARTS ELECTRIC/GASOLINE POWERED VEHICLE

ROCKER PANELS

£ 4-WHEEL 'ROCKER PANEL DETAILS

'9/01/89 EZGOEWE Pg. E-6
[(ITIclE



BODY AND ASSOCIATED PARTS ELECTRIC/GASOLINE POWERED VEHICLE

BODY DETAILS

- FENDER AND
BAGWELL DETAILS

TRUNK LID

235 INCLUDES ITEMS 237-241
236 INCLUDES ITEMS 237-242
243 INCLUDES ITEMS 244 AND 245

'SEAT WRAP

Pg. E-7 EZGOELT] 9/01/89
[TTIcE]



BODY AND ASSOCIATED PARTS ELECTRIC/GASOLINE POWERED VEHICLE

BODY DETAILS
1989 3 AND 4-WHEEL
" GOLF CARS
o76 EXCEPT SPIRIT
9/01/89 EZGOMEIT Pg. E-8

OTIcHE]



BODY AND ASSOCIATED PARTS ELECTRIC/GASOLINE POWERED VEHICLE

BODY DETAILS
FIRST USED FOR 1990
3 AND 4-WHEEL GOLF
CARS EXCEPT SPIRIT
Pg. E-9 EZE0LIEITEN 9/01/89

OTIchE]



BODY AND ASSOCIATED PARTS

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part.

ELECTRIC/GASOLINE POWERED VEHICLE

3 WHEEL
4 WHEEL

ITEM | PART NO. 1 2 3 4 5 DESCRIPTION QTY
1 20211-G2 COWL o tiittiteeneansessasansonsnassnssnsssssarsasaasonsans 1 X
2 18348-G1 COWL SUPPORT ...vcvievsrnenrnnnsannscsnns eveceersacssnraanns 1 X
3 11027-G2 NUT, LOCK, 1/4 =20 ...iivtreiencenrocasessnsncsssnnasncnses 4 4
4 00560-G1 WASHER, 3/8 .. .vovveeetovsonssasassasssscnssasesssasassnasos 2 2
5 18352-G2 DASH TRAY £ it ittt everonnancorsensssassonssstsvssnssassnssns 1 X
6 00414-G6 SCREW, 1/4 = 20 X 3/4 LG. ... civiereertntnnssersnsnnoannannons 5 5
7. 11027-G2 NUT, LOCK, 174 ~ 20 ... icirvrnroennsaranassecnsennssonanones 3 3
8
9 00559-G8 WASHER, 5/16 . vcvveenscceorsesasasensessosssscossassoasansss 5 5

10

11 18796-G2 LINER, DASH TRAY ....ciietvevrrenoccsnatsssnnsansonssaosns 1 X
12 18436-G1 RIVET, PLASTIC, DRIVE, 1/4 ..... .. ciitiirrriecitnnaranioeen 2 X
13 16816-G1 FASTENER, RATCHET ......c.icecrinrrioncrsonssonnssanannase 2 X
14 15680-G2 SPLASH PANEL, PASSENGER SIDE .....cvvvveriinerrnnncncnaccns 1 X
15 15681-G2 SPLASH PANEL, DRIVER'S SIDE .....ccivvvrtrnnnrraconncecnstosns 1 X
16 00544-G3 NUT, 5/16 = 18 . iivvvetirsncasosacssencssasassssosssaonsasess 4 X
17 11027-G2 NUT, LOCK, 1/4 = 20 ... .iviieereraconacannetossosoanssasasans 16 | 13
18 00106-G6 SCREW, SELF-DRILL AND TAP, #12 - 24 X3/4 LG. .......covvvnnen 4 X
19 18817-G2 ANGLE, SIDE, SEAT FRAME (1989 ONLY) ......ccivieencnvonnanns 1 1
20 11027-G2 NUT, LOCK, 1/4 = 20 (1983 ONLY) .....cvverrecieconcreanannncns 1 1
21 00414-G6 SCREW, 1/4 - 20 X 3/4 LG. (1989 ONLY) .....cicvvvreennnnneanses 1 1
22 20297-G2 SEAT WRAP ... vveeertcesontsnsansansanssartsonsesssnsansss 1 1
23 11027-G2 NUT, LOCK, 174 = 20 .. 0ivirerereenanocoansnsssosnessnanasanes 8 |8
24 14700-G1 FENDER CAP, FLEXIBLE, PASSENGER SIDE ........ EE TR 1 1
25 14700-G2 FENDER CAP, FLEXIBLE DRIVER'S SIDE ......cciiiiirinnenacsnnen 1 1
26 20297-G4 SEAT WRAP, ELECTRIC SPIRIT AND FREEDOM ONLY ............... X 1
27 23800-G3 BUMPER, REAR . ..vivriierrenastseesseansnsaosstososscsonesas 1 1
28 19555-G3 FENDER, PASSENGER SIDE .. .. ..o vveerveonrasnsssssnsseccosnas 1 X
29 19555-G4 FENDER, DRIVER'S SIDE .. ..civviierrenrecscescssssesssosconsons 1 X
30 00106-G6 SCREW, SELF-DRILL AND TAP, #12 - 24 X 3/4LG. ......ccevvenens 6 6
31 11027-G2 NUT, LOCK, 1/4 = 20 .....itiittestenestessoascssnsscssoassnnns 4 4
32 24070-G3 FENDER, PASSENGER SIDE .. ... it itiiirriannraicesssscnnesens X 1
33 24070-G4 FENDER, DRIVER’S SIDE . ... iiiertesenervansessaasssssneseses X 1
34 24031-G6 SEAT WRAP, GASOLINE SPIRIT AND FREEDOM ONLY ............... X 1

12/15/90 EZGOMENTI Pg. E-10

[ 1] ICl1lE}



BODY AND ASSOCIATED PARTS

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part.

ELECTRIC/GASOLINE POWERED VEHICLE

3 WHEEL
4 WHEEL

ITEM| PARTNO. |1 2 3 4 § DESCRIPTION QTY
35 25459-G1 BATTERY RACK, INNER, S.S., SPIRIT AND FREEDOM ONLY. ......... 2 2
36 25459-G4 BATTERY RACK, OUTER, S.S., SPIRIT.AND FREEDOM ONLY ......... 2 2
37 17026-G1 BATTERY RACK, INNER, PASSENGER SIDE .........cvvviiiiivanans 1 1
38 25459-G2 BATTERY RACK, INNER, DRIVER'S SIDE ........ccivvnriiannnnnns 1 1
39 156528-G2 BATTERY RACK, OUTER ......cccovtvntencenncanaosonsanssnenns 2 2
40 24031-G2 SEAT WRAP ..ttt iirtracensesansenscossenssssantansssarsosnas 1 1
41 24759-G1 FOAM, DROP (ONLY USED FOR 1990 VEHICLES) .................. 1 1
42 22342-G4 PANEL, ENGINE FRAME, LEFT FRONT (1989 ONLY) ........ccc0vunes 1 1
43 22744-G1 PANEL, BAGWELL ....iviivirrurreeenessoesessocsanstsssannonas 1 1
44 23272-G1 PANEL, REAR (1988 ONLY) .........c.uen B 2 2
45 22394-G1 PANEL, WHEEL LINER, PASSENGER SIDE (1889 ONLY) ............. 1 1
46 18365-G2 PANEL, WHEEL LINER, DRIVER'S SIDE (1989 ONLY) ...........cvte 1 1
47 14399-G2 PANEL, SOUND, SIDE, PASSENGER SIDE (1989 ONLY) ............. 1 1
48 14399-G1 PANEL, SOUND, SIDE, DRIVER’S SIDE (1989 ONLY) ...........c0tnn 1 1
49 22428-G1 PANEL, SOUND, FRONT ....ctvvereeerccanecrsorsntsssenasnsces 1 1
50 23451-Gt PANEL, SOUND, INTAKE .....c.ctttreerincoossronsencconnecanss 1 1
51 23271-G1 PANEL, SOUND, HEAT SHIELD (1989 ONLY) ............... ...... 1 1
52 22342-G3 PANEL, ENGINE FRAME, RIGHT FRONT (1989 ONLY) ........cvvvtnnn 1 1
53 22342-G2 PANEL, ENGINE FRAME, LEFT REAR (1989 ONLY) .........covvvnen 1 1
54 22342-G1 PANEL, ENGINE FRAME, RIGHT REAR (1989 ONLY) .......cvvvvennes 1 1
55 00414-G6 SCREW, 1/4 =20 X 3/4 LG. . cvieenrireesnrocercessrsnssscnsoss X 19
56 00559-G7 WASHER, 1/4 .. .ivtiiiiireonrcesconsssesncasaarssasssossnssnns X |18
57 14390-G4 NUT, LOCK, 1/4 = 20 ... ..iiitinerenssotocnsnsonarasasassnsnns X {9
58
59
60 22911-G1 LINER, DASH TRAY .....iiieiteennseenrreaaannsconsssaassss X
61 18436-G1 RIVET, PLASTIC, DRIVE, 1/4 .....cccicinnieenensannnssosenss X 2
62 16816-G1 FASTENER, RATCHET .....cciviiverecenersncenasoarcnnsannsns X 2
63
64
65 19817-G1 NAMEPLATE, E-Z-GO ....ccvvrrierenenrrnancrsscosssaosnacsnns 1 1
66 12064-G3 NUT, PUSHON .. iiiiiiinrineanrssnencsnssasocnsssossonssnsses 3 3
67 20271-G4 PLUG, BUTTON .. iiiiiitiiiteescnresarsecsansssessesnssoscsnssns 4 4
68

Pg. E-11 EZGOIEU 12/15/90

L1 1 ICIIE]



BODY AND ASSOCIATED PARTS

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part.

ELECTRIC/GASOLINE POWERED VEHICLE

3 WHEEL
4 WHEEL

ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY

69

70

71

72 | 23083-G5 | COWL . iiiiiiirrreeterennnnnnnaceesssssossssonnnnnsnannns X |1

73 | 23148-G1 COWL SUPPORT o oettetenreerenneoseannnsseacnanssscosasesons X |1

74 | 11027-G2 NUT, LOCK, 1/4 = 20 +vruurerennnneeeannneseennenessaesnnsens X |4

75 | 00560-G1 WASHER, 3/8 ' voettttteeennnnnssosssseeereseaseannnnnnaeass X |2

76 | 18353-G2 DASH TRAY .t vttt titennnnnneeeeseeneenanannanseeesessasossses X |1

77 | 22914-G1 CAP, COWL . ttttttttvnennnnnesessseeesaasosseansnnncanansans X |1

78 | 23674-G1 CAP, COWL, FREEDOM ONLY . ...viverrerrnrnneennnaanenssennns X |1

79 | 19013-G2 | ANGLE, RAIL, ELECTRIC VEHICLE .......cceeverrreerereenonnnnns 2 |2

80 | 24273-G1 SIDE RAIL, PASSENGER SIDE, GASOLINE VEHICLE .......c.cevvevnn. 1 | X

81 24273-G2 SIDE RAIL, DRIVER'S SIDE, GASOLINE VEHICLE ..........ccoovunnn. 1 | X

82 | 24081-Gt SIDE RAIL, PASSENGER SIDE, ELECTRIC VEHICLE .. .......ovuvnnnn X |1

83 | 24081-G2 | SIDE RAIL, DRIVER'’S SIDE, ELECTRIC VEHICLE .........ccevvvunnnn X |1

84 | 19013-G1 ANGLE, RAIL, STAINLESS STEEL, ELECTRIC FREEDOM ONLY ....... X |2

85 | 15536-G1 TOP RAIL, PASSENGER SIDE ....vvveveereeeenuoorscnnnnneceanes 1 |1

86 | 15536-G2 | TOP RAIL, DRIVER'S SIDE .....ccvvvvnnereeeecens e eeeeeeneeeaan 1 |1

87 | 24236-G1 SIDE RAIL, PASSENGER SIDE, GASOLINE VEHICLE ..........c.00vunn X |1

88 | 24236-G2 SIDE RAIL, DRIVER'S SIDE, GASOLINE VEHICLE ...........cc0vnnnn X |1

89 | 15671-G2 FLOORBOARD ASSEMBLY (ALL MODELS EXCEPT SPIRIT) (INCLUDES

ITEM 90) +itvvieinnnennreeeeeesseeesaeaaossessonnnssnsnnnans 1 |1

90 | 14776-G1 NUT, “0" TYPE, 1/4 = 20 1 .vvviinnneeeernsnneeesconnnnnnnnns 2 |2

91 00106-G6 | SCREW, SELF-DRILL AND TAP, #12 =24 X 3/4LG. .......ccvvvennn 23 |23

92 | 24161-Gt SIDE RAIL, PASSENGER SIDE, ELECTRIC VEHICLE . ......ciivuunnnn. 1 | X

93 | 24161-G2 SIDE RAIL, DRIVER’S SIDE, ELECTRIC VEHICLE .........cvvvinunann 1 | X

94

95

96

97

98 ,

99 | 20569-G2 COWL, PAINTABLE, (SPIRIT ONLY) .\ ivvvveernennanoancosorosenns X |1
100 | 21747-Gi HEADLAMP BEZEL, PASSENGER SIDE ... .cvvvvereerennnnnoncenons X |1
101 21747-G2 HEADLAMP BEZEL, DRIVER'S SIDE ...vvvvvinrneerrnennnnnneeees x|
102 | 00744-G8 | SCREW, #6 = 18 X 1 LG, . ttviiruneererennnneeeescsononnnnanees X |4

12/15/90 EZGDLEEN Pg. E-12

[ 1 | ICI1]E]



BODY AND ASSOCIATED PARTS

ELECTRIC/GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. o |l o
When ordering parts, please specify the model and serial number of the product. ﬁ §
% Indicates a component that is not available as an individual part. : :
ITEM| PARTNO. (1 2 3 4 § DESCRIPTION QTYy
103 00745-G3 NUT, SPEED, #6 ...ovvvirneencanersssssenssneseesssansaasaoss X {4
104 14601-G6 RIVET, ALUMINUM _.......... eeaamaaas s esns ereaecseiaaaaneas X 131
105 00559-G5 WASHER, #10 .. .0veeieireronaosesssrssossassoncasssseassasses X |31
106 12064-G3 RETAINER, PUSHON .. ... iiiiiiiiereeranennnnennssasnnasncannans X 13
107 20600-G1 TRIM, FLANGE, SIDE ....otviitiierineneecenssoseassaneanaannnns X |2
108 20601-G1 TRIM, FLANGE, FRONT ... .uiieitrneeeratonenosnaecnanasananons X 12
109 19817-G1 NAMEPLATE, E-Z=GO ....vttrivrrrensnnsannorseansnssaasassoasns X |1
110 20571-G1 SHIELD o vvveivenernnsoesossceossssansnsossnscassnscanannsas X |1
111
112
113 20575-G1 LINER, DASH TRAY .....cviteernvencensanntassnssnasssasanssos X |1
114 | 18353-G2 | DASH TRAY........ e e X {1
115 00414-G6 SCREW, 1/4 = 20 X 3/4 LG. . oo vvviintnnenntneeonenoansansassnns X 15
116 11027-G2 NUT, LOCK, 1/4 = 20 ... c.iitiierrvncnnsonssasnnenssassnsansans X |3
17 15671-G3 FLOORBOARD ASSEMBLY (SPIRIT ONLY) (INCLUDES ITEM 118) ...... X |1
118 14776-G1 NUT, “J" TYPE, 1/4 = 20 ... i iiiiiiiirinennnnneacnnanasnsss X t2
119 00106-G6 SCREW, SELF-DRILL AND TAP, # 12 -24 X3/4LG. ............... X {13
120 11855-G1 WASHER, PLASTIC ..o iiiiiiteriiisenennessenssacsesossasenses X |4
121 11027-G2 NUT, LOCK, 1/4 = 20 .. ..iiviieeeunensonsrnscaconcsasnasasenss X |4
122
123 18436-G1 RIVET, PLASTIC, DRIVE, 1/4 . ... i iitiitiiiiittnenntasensnanasans X {2
124
125
126 20674-G1 BUMPER ASSEMBLY (INCLUDES ITEMS 127-131) .......c.evevvvnnn X |1
127 20583-G1 BUMPER ....cvtvriorsrosnsnscenasocncossssanononasasnsons X 11
128 | 00743-G1 SCREW, 5/16 18 X 3 1/2 LG, +.vvvverrarennnnns T x |2
129 11027-G1 NUT, LOCK, 5/16 = 18 .. .itiiriiiiennrnneerantncaannanssns X 2
130 20584-G1 TRIM, VINYL . .ittiiiiernernssocnnsnssoscnssnsscassaanons X |1
131 | 20687-G1 o1 X {2
132
133
134 20578-G1 BRACKET, MOUNTING, COWL . ...ciitiiiirirenerarnsanansnenonas X |1
135 12905-G1 SPACER, NEOPRENE . ...ciivitenruocnrosensonensnaannssannans X
136 11027-G2 NUT, LOCK, 174 = 20 .. .iiviiiiiiernrnnensonenennsacnonannannn X 18
Pg. E-13 EZGOMEINE 12/15/90

EENRERNE



BODY AND ASSOCIATED PARTS

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part.

ELECTRIC/GASOLINE POWERED VEHICLE

3 WHEEL
4 WHEEL

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy
137 22347-G1 COWL SUPPORT ...ciivvetintssssnssssnsansnsnsssncaossnssssns X 1
138 22522-G1 BRACKET, COWL SUPPORT . .ctvaseneeeecsasossorancssacssnanas X
139 00559-G7 WASHER, 1/4 ... ...ttt rrresceosssscncsssnnsaasaasssssns X 2
140
141 19013-G1 ANGLE, RAIL, ELECTRICVEHICLE ......ccivetiivrrrnenrannnrennns X 2
142 15536-G1 TOP RAIL, PASSENGER SIDE ....ccvveeeeernnrerranrannnooonnnns X 1
143 16536-G2 TOP RAIL, DRIVER'S SIDE .. ... cvveetiettennonesorrcccsnonnnsss X 1
144 24161-G1 SIDE RAIL, PASSENGER SIDE, ELECTRICVEHICLE ............ ...t X 1
145 24161-G2 SIDE RAIL, DRIVER’S SIDE, ELECTRIC VEHICLE ..............c..00. X 1
146
147 21748-G1 FLEXIBLE FENDER CAP, PASSENGER SIDE, SPIRIT AND FREEDOM ONLY | X 1
148 21748-G2 FLEXIBLE FENDER CAP, DRIVER’S SIDE, SPIRIT AND FREEDOM ONLY . | X 1
149 11027-G1 NUT, LOCK, 5/16 =18 ... iiivtrerreneesnnecsssoscnsnnnasssasss X 2
150 20653-G1 SPACER, BUMPER ......cvoteeeetrnonnecesnnnsssssosssosonsssas X 2
1561 20585-G1 BRACKET, BUMPER MOUNTING .. ....ciietreiecriocesoncsnsonssns X 2
1562 13437-G4 SCREW, 3/8 = 16 X 1 LG, ...ttt toeessieosesasnsoanncasonsos X 2
163
154 24273-G2 SIDE RAIL, DRIVER’S SIDE, GASOLINE VEHICLE ..........ccccevenns X 1
1556 24273-G1 SIDE RAIL, PASSENGER SIDE, GASOLINE VEHICLE ................. X 1
156 24578-G5 VINYL BUMPER TRIM KIT, SPIRIT ONLY (INCLUDES ITEMS 158 - 172) .. | X 1
157
158 20987-G1 VINYL BUMPER, BODY TRIM, COWL .......c.cvvttevneccanennns X 2
159 17203-G9 VINYL BUMPER, BODY TRIM, DASH .......cciveteeecnorcoansans X 2
160 17203-G8 VINYL BUMPER, BODY TRIM ...........c000ees cenreeseeinaaes X 1
161 14390-G1 NUT, LOCK, 1/4 = 20 . ...t iiiiitntraacossseonssanonssansnans X |4
162 00559-G7 WASHER, 1/4 ... ..ot iiiiititnsensonassssonssnnssssssssnse X 4
163 16705-G1 SCREW, STAINLESS STEEL, 1/4-20 X 1LG. ......cvvivvnenns X 4
164 18436-G1 RIVET, PLASTIC, DRIVE, 1/4 .. ...ttt iieirenccnnesonnnas X 8
165 24620-G2 TRIM, FLOORMAT, DRIVER'S SIDE .. .....iviverrvenensnaaanses X 1
166 24620-G1 TRIM, FLOORMAT, PASSENGER SIDE ...... eiiatreaennsiaese X 1
167 15058-G2 RIVET, ALUMINUM, BLACK ... civivirernnnnrssserocsocesononns X 2
168 24198-G1 FASTENER, RATCHET TYPE ......ccvvteienncronnensononnnans X |12
169 23931-G2 TRIM, FENDER, DRIVER’'S SIDE ......coiivevivrerenvoacansans X 1
170 23931-G1 TRIM, FENDER, PASSENGER SIDE .......cco0ovvivevenennocennn X 1
12/15/90 EZGOIENE] Pg. E-14

BREENE



BODY AND ASSOCIATED PARTS

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part.

ELECTRIC/GASOLINE POWERED VEHICLE

3 WHEEL
4 WHEEL

ITEM| PARTNO. |1 2 3 4 § DESCRIPTION QTty
171 22222-G1 TRIM, ROCKER PANEL, DRIVER'S SIDE .........cccveeveieennnn X 1
172 22222-G2 TRIM, ROCKER PANEL, PASSENGER SIDE ..................... X 1
173
174
175 24578-G1 VINYL BUMPER TRIM KIT, 3-WHEEL VEHICLES ONLY (INCLUDES ITEMS

176 =191) .. iviuinrrereneoestaseoensnnssacosortsssssasasanans 1 X
176 22888-G1 VINYL BUMPER, BULK LENGTH, 180 LG. (INCLUDES MATERIAL TO

MAKE ITEMS 177 AND 178). ... iviervvnnrenrennnccanonsenns 1 X

177 22888-G3 VINYL BUMPER, BODY TRIM, SIDES AND FRONT ............. 1 X
178 17203-G9 VINYL BUMPER, BODY TRIM, DASH TRAY ................n. 2 X
179 22273-G1 VINYL BUMPER, BODY TRIM, BACKOF COWL .........cv0vetnns 1 X
180 23931-G5 TRIM, FENDER, PASSENGER SIDE .........cccvevvinvccnnaannns 1 X
181 23931-G4 TRIM, FENDER, DRIVER'S SIDE ......cciiiiiieenniannnsannas 1 X
182 24198-G1 FASTENER, RATCHET 10 £ 2 =3 8 | X
183 15058-G4 RIVET, ALUMINUM, BLACK ....cciiiitiiriierencnsosacsssenns 4 X
184 24620-G1 TRIM, FLOORMAT, PASSENGER SIDE ........cccivtivnnanronss 1 X
185 24620-G2 TRIM, FLOORMAT, DRIVER'S SIDE . ....covviiiieinniennnnrenes 1 X
186 18436-G1 RIVET, PLASTIC, DRIVE, 1/4 ... .. ittt iiinriiioeennnarnonnss 8 X
187 22223-G1 TRIM, ROCKER PANEL, PASSENGER SIDE .........cccvviinannn 1 X
188 22223-G2 TRIM, ROCKER PANEL, DRIVER'S SIDE ........cccoeveeecnnranes 1 X
189 16705-G1 SCREW, STAINLESS STEEL, 1/4-20 X 1LG. .....cocvvniennnn 4 | X
190 00558-G7 WASHER, 1/4 .. it iiiiiiietesessencnsacatnossnsssntsnsons 4 | X
191 14390-G4 NUT, LOCK, 1/4 = 20 .....ivtiitrntnncennacassssoasasnssnns 4 | X
192
193 24579-G1 VINYL BUMPER, TRIM KIT, 4-WHEEL VEHICLES EXCEPT SPIRIT

(INCLUDES ITEMS 194 = 212) . ....itintirencocnnsasnnsasesansos X 1
194 22888-G4 VINYL BUMPER, BULK LENGTH, 71 LG. (INCLUDES MATERIAL TO

MAKE TTEMS 195, 196) .. ..ovvtieerrsceestieeneccononssasnnss X 1
195 17203-G1 VINYL BUMPER, BODY TRIM, SIDES .......c.oieeervncrnnns X 1
196 17203-G9 VINYL BUMPER, BODY TRIM, DASH TRAY .......cceveevennn X 2
197 22273-G1 VINYL BUMPER, BODY TRIM, BACK OF COWL ......cccvvvnnnens X 1
198 23931-G1 TRIM, FENDER, PASSENGER SIDE .......covveniienncncnennnas X 1
199 23931-G2 TRIM, FENDER, DRIVER'S SIDE .....ciivviinirirnncanenncnsns X 1
200 24198-G1 FASTENER, RATCHET TYPE ......c0itierviennrsnanancnsossnns X |12
201 24620-G1 TRIM, FLOORMAT, PASSENGER SIDE .........cociiivnnanennnnn X 1
Pg. E-15 EZGOETT 12/15/90

EERENE



BODY AND ASSOCIATED PARTS

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part.

ELECTRIC/GASOLINE POWERED VEHICLE

ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION Qrty
202 | 24620-G2 TRIM, FLOORMAT, DRIVER'S SIDE . ..+« ueunnneeeeereeeeennnn X |1
203 | 18436-G1 BIVET, PLASTIC, DRIVE, 1/4 e st eeee e e eevameananaenennnnenns | X | 4
204
205 | 23868-Gi ROCKER PANEL, PASSENGER SIDE v vvuvuneerrrennnneeeenn. X |1
206 | 23868-G2 ROCKER PANEL, DRIVER'S SIDE .. evvvvueeeeeeeeennnaaeeennn X |1
207 | 23850-Gt SILL PLATE, ROCKER PANEL, PASSENGER SIDE ................ X |1
208 | 23850-G2 SILL PLATE, ROCKER PANEL, DRIVER'S SIDE ......c...ceeee... X |1
209 | 00827-G8 BOLT, CARRIAGE, STAINLESS STEEL, 1/4 - 20 X 1 LG. ......... X |4
210 | 23726-G2 SPACER . .eevttnreeeeeeeeataaae e et eetaaaae e X | 4
211 | 00660-G7 WASHER, 1/4 . .\ eeeeeeeeenaennaneeeeeneninaaeneenauns X |4
212 | 00891-G2 NUT, LOCK, 1/4 = 20 . eeverennreennnnnennnnnnnnnneaseeenns X |4
213 | 15058-G4 | RIVET, ALUMINUM, BLACK ...''veeeeeeeereereeeeennmunnnnnnnnnns x |2
214
215 | 20514-G1 | DECAL, INSTALLATION KIT, TRAPEZOID (SPECIFY NO. 1 THROUGH 200) [ AR | AR
216 | 22530-G1 | DECAL, INSTALLATION KIT, RECTANGULAR (SPECIFY NO. 1 THROUGH

2111 . AR | AR
217 | 23676-G1 | LABEL, FREEDOM ....ceeeerereeeeennnnsnnnnennsnsseeeeeenennns X |2
218 | 21835-G1 | LABEL, SPIRIT .. vtieeeeeeeeennneeeeruannneeeeennnnnns X |2
219
220 | 22229-G1 | RESTRAINT, HIP HANDHOLD ASSEMBLY, PASSENGER SIDE (INCLUDES

ITEMS 221 AND 222) «.uuneaananeaeseeeeseeemssnannnnnnssns 11
221
222 | 23152-G1 [ HANDGRIP ...\ttt et ieiiiiiiiiee e et eiiieeaaaas 1 11
223
224 | 24004-G1 | RESTRAINT, HIP HANDHOLD ASSEMBLY, DRIVER'S SIDE (INCLUDES

ITEMS 225 AND 226) .. eevvrvnnnneeseeennnnneeseneneeeennnn 1|1

224
226 | 23152-G1 HANDGRIP « ¢ . ¢ vt tteeeeiaeeeeeeeeeeaeeaenennnanaeeseens 1 |1
227
228 | 14776-G1 | NUT, “J" TYPE, 1/8 =20 .evvvuunneeennnnnnnnennn e 4 |4
229 | 16705-G1 | SCREW, TRUSS, 1/4 = 20 X 1LG. «eeevvvrrrnnnnnnneeeeeannnnnn 6
230 | 11027-G2 | NUT, LOCK, 1/4 = 20 ..uuueeerererneennnnnnnnnnaneeneeeennnnns 2
231
232 | 19534-G3 | FILLET, TRUNK, PASSENGER SIDE ... vvvvuunnnneeeeeecrennnnnnns 1 |1
12/15/90 EZGOMEN Pg. E-16

[ 1 1 IC[1IE]



vVvyYYyY

'BODY AND ASSOCIATED PARTS

. ELECTRIC/GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. a |
When ordering parts, please specify the model and serial number of the product. E 'ﬁ
% Indicates a component that is not available as an individual part. : z
ITEM| PARTNO. |1 2 3 4 5§ DESCRIPTION QTY
233 19534-G4 FILLET, TRUNK, DRIVER’'S SIDE ... .cievuternrnrereocnronsaansns 1 1
234 00106-G6 ..| SCREW, .SELF-DRILL AND TAP, #12 =24 X 3/4.LG. ......ccvuveunnn 4 | 4
235 19533-G4 TRUNK LID INSTALLATION KIT, ELECTRIC VEHICLE (INCLUDES ITEMS
p.X Y AR § R S P R R R R 1 1
236 19533-G2 TRUNK LID INSTALLATION KIT, GASOLINE VEHICLE (INCLUDES ITEMS
237 = 282) . ...iiiiiiieiiieiiersie e e sttt seaanas 1 1
237 19554-G2 TRUNK LID o tiiiiiiineeeniorerosananservesssnsosossssasans 1 1
238 17684-G1 NOISE, SUPPRESSOR, TRUNK LID ......cvivirvnnnnernnananene 4 | 4
239 24722-G1 NUT, “U” TYPE, #10 - 12 X 1/32 THK. ... iceiiiiiiiinennns 2 2
240 24722-G2 NUT, “U” TYPE, #10 - 12 X 1/8 THK. ....cciiiiiiiiiiennnnnns 2 2
241 00923-G6 SCREW, SELF-TAPPING, #10 - 12 X 3/4LG. .....cvvuvnvennnn. 4 | 4
242 22455-G1 SOUND PANEL, TRUNK LID ... iviiiiiiiiveneeneavaransocenns 1 1
243 23282-G1 SCUFFGUARD KIT, (1989 ONLY), (INCLUDES ITEMS 244 AND 245) 1 1
244 23259-G1 SCUFFGUARD, TRUNK LID ... ittt enrnerareracanonsnennnn 1 1
245 23457-G1 SCUFFGUARD, STRIP, FILLET ....ciieiieieerennsoressasnsnens 2 2
246 19034-G1 BAGWELL, PLASTIC . ..vvvereciinrsrcococnsosoacasvsssassnsonns 1 1
247 19524-G1 MOUNT, BAGWELL ...ciiiiivertrrnesnsosorsnsnsoasarssancnscnns 2 2
248 13437-G4 SCREW, LOCK, 3/8 =16 X 1 LG, ..civvrirreenrnsarsncncsasonens 2 2
249 11027-G5 NUT, LOCK, 3/8 = 16 . ..c.vveeeivrossocntsesnsarasasssaccnsonns 2 2
250 18436-G1 RIVET, PLASTIC, DRIVE, 1/4 . ... iiiitieenrarnserarensonsasnonns 4 | 4
251 15058-G1 RIVET, ALUMINUM, BLACK, 3/16 .....cccvvivencrneannrscscnnceas 4 | 4
252
253
254
255 10669-G6 WASHER, SPECIAL (FIRST USED FOR 1990 VEHICLES) ............. 6 6
256 14726-G1 PLATE, MOUNTING (1983 ONLY) ....cevvrvevnoroansnrccscosnanns 2 2
257 00414-G6 SCREW, 1/4 =20 X 3/4 LG. .. .ocviveeesnrneencnanaansssancnnans 6 6
258 11027-G2 NUT, LOCK, 1/4 = 20 .. ..ciiirivnesessassosnsonsssnsassssnsans 6 6
259 15058-G1 RIVET, ALUMINUM, BLACK, 3/16 ....cccevvrnrieentnrsncccassnsans 2 2
260 14705-G1 TRIM STRIP .. itiiieecttesrrosssnsassnasssseasessnsassescossnes 2 2
261 14601-G2 RIVET, ALUMINUM ........civvtennencnnnonns e tteeereaeeieenees 4 | 4
262
263 23791-G3 INDICATOR, FORWARD-NEUTRAL-REVERSE, GASOLINE VEHICLE ..... | 1 1
264 19882-G1 INDICATOR, FORWARD-NEUTRAL-REVERSE, ELECTRIC VEHICLE ...... 1
265 12064-G3 RETAINER, PUSHON . ... ittt inecnorecoaesseesosassansanssns 3 3
Pg. E-17 EZGOLEUT 12/15/90

1 | IChIE]



vwvyy

BODY AND ASSOCIATED PARTS

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part.

'ELECTRIC/GASOLINE POWERED VEHICLE

3 WHEEL
4 WHEEL

269
270 18487-G1
271 18487-G2
272 18487-G3
273 18487-G4
274 20406-G1
275 18275-G1
276 00559-G7
277 18436-G1
278 17581-G1
279

ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
266 18787-G1 SCUFFGUARD, SEAT WRAP .. ...cccvivrronscsenstencanccanssons 1 1
267 25091-G1 FLOORMAT, 3/16 ..... teeenaaeos emeseabssssssesanasnananssans 1 1
268 23795-G1 FLOORMAT (SPIRIT ONLY) ...cveencensrtnnenecnnnnonncnencnens X |1

CONSOLE, CENTER (DOES NOT ACCEPT ASHTRAY) ........ovvunnn.
CONSOLE, CENTER (DOES NOT ACCEPT ASHTRAY) ........cccvteen
CONSOLE, CENTER (ACCEPTS ASHTRAY) ......ccoviiiininnanenes
CONSOLE, CENTER (ACCEPTS ASHTRAY) ......c.ceviiiiienaaanens

DECAL, SAFETY (INCLUDED IN ITEMS 270 - 273) ..............
BALL HOLDER (USED WITH ITEMS 270 = 273) ...ccvnevvroennrecces
WASHER, 1/4 .. .vivevrvenecsanssotosoosssscasesnssasesassssas
RIVET, PLASTIC, DRIVE, 1/4 ... .t iiiiiiinitnnretnocnsreeonnes

-

280 24967-G1 CONSOLE, 4-CUP, 3-WHEEL (FIRST USED ON 1990 MODELS) ....... 1 X
281 24967-G1 CONSOLE, 4-CUP, 4-WHEEL (FIRST USED ON 1990 MODELS) ....... X 1
282 24968-G1 DECAL, SAFETY (INCLUDED IN ITEMS 280 - 282) .............. 1 1
283 18436-G1 RIVET, PLASTIC, DRIVE, 1/4 ... ..ottt rritcttcatnnrscesstsocss 4 4
284 00559-G7 WASHER, 1/4 . ..iivieerireseasasasassssrssscsssssnsssassnsases 2 2
12/15/90 EZGOMEMT] Pg. E-18

HEEENE



BRAKE LINKAGE ELECTRIC/GASOLINE POWERED VEHICLE

o]
?
<
~ 0
(DF
==
wiw
=E

- (/2]

N =

wwl be g

og (0]

33 &

2z ¥

-

[« 4

Qw o

T

=

2

[72]

:

o

I.

[T}

>

F .
1
N
[/2)
s
w

E w

(7] [

w I

Q ©

‘:d o |

z Y

<

| (vl

-~ m

-

=

(@)

I

=

=

(/2]

w

|

QO

po

w

>

Pg. F-1 EZGOLMEWEL] 9/01/89

O TIchF



ELECTRIC/GASOLINE POWERED VEHICLE

BRAKE LINKAGE

0L

5 .

3WvHd 40 1dvd

~—

(JOVININ IXvHd TIH

/ h ANV HOLYHI1IO0V 33S) WHY LOAld

12-GS ‘€S SWALI SAANTONI - IS
“12-9S ‘v ‘25 SW3LI S3ANTONI - 0S

EZGOET Pg. F-2

9/01/89

RERE0E



BRAKE LINKAGE

ELECTRIC/GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. ol
When ordering parts, please specify the model and serial number of the product. 5 'ﬁ
‘% Indicates a component that is not available as an individual part. : z
ITEM| PARTNO. |1 2 3 4 5§ DESCRIPTION QTY
1 23033-G1 BRAKE PEDAL ASSEMBLY, VEHICLES WITHOUT BRAKE LIGHTS
(INCLUDES ITEMS 2 = 11) tuiuturnncncnrnssnrnrecsntannnnecnces 1 1
2 23037-G1 PEDAL BRAKE (COMPLETE WITH PAD, ITEM 5) ......coveennnnen 1 1
3 16813-G1 PEDAL, HILL BRAKE (COMPLETE WITH PAD, ITEM 6) ............ 1 1
4 16826-G1 BRAKE/HILL BRAKE PEDAL PAD KIT (INCLUDES ITEMS 6§ -8) . | 1 1
5 * PAD, BRAKE PEDAL .t.vvvvreveccsncsstancsccansacncs 1 1
6 % PAD, HILL BRAKE PEDAL .....cccveeetennicrnnnnnenns 1 1
7 15766-G1 RIVET, SMALL HEAD ....cccecvctreccocrancnonnonsnns 3 |3
8 15767-G1 RIVET, LARGE HEAD .....ccctevveocnoccccnronasencncs 6 | 6
9 15932-G1 PIN, HILL BRAKE PEDAL .....ccccviierrrannnnannnecencnns 1 1
10 11737-G1 SPRING, TORSION ..ccvveveenecossscscanssnascassoscencs 2 12
" 12064-G1 PUSH NUT iiveeeeeccssascssnctocassossasssasosnsasssons 1 1
12
13 22449-G2 BRAKE PEDAL ASSEMBLY, VEHICLES WITH BRAKE LIGHTS
(INCLUDES ITEMS 14 = 38) ...cvcernecnnranrinnnrnnnccncnceccns 1 1
14 22357-G2 ARM, BRAKE PEDAL .....cocvvvvsrecncscaccassncsccsncccncs 1 1
15 22360-G1 PEDAL, HILL BRAKE (COMPLETE WITH PAD, ITEM 18) ........... 1 1
16 16826-G1 BRAKE/HILL BRAKE PEDAL PAD KIT (INCLUDES ITEMS 17 - 20) | 1 1
17 * PAD, BRAKE PEDAL .....coveecrvescreronsreosacsnnce 1 1
18 * PAD, HILL BRAXE PEDAL ....ccvcvveeccncccancccanssece. 1 1
19 15766-G1 RIVET, SMALL HEAD ......cocccnveenenncavcncnncncccce 313
20 15767-G1 RIVET, LARGE HEAD .....cccoctecncscncccncncncsce ... |6 | 6
21 15809-G2 PLATE, BRAKE PEDAL .. ccveveeecnccscscncsccascrccssoccsane 1 1
22 15932-G1 PIN, HILL BRAKE PEDAL .....cctteesrecnnacrccccsccnannanees 1 1
23 11737-G1 SPRING, TORSION .civcccvreccccstscccsnoncs cerescsssencaes 2 |2
24 12064-G1 PUSH NUT .o vevvecocrcnscsscsssonssasssoscaanss cerreseenen 1 1
25 00737-G6 SCREW, #10 - 24 X 3/4LG. ...cccvcevcrccroscnnanescocnones 4 | 4
26 00739-G1 NUT, CAPTIVE, #10 = 24 ......c.cceveesecsoconncsscsncocnens 2 |2
27 22362-G1 STANDOFF, BRAKE PEDAL .....covcteasescnnccoasossassacans 2 |2
28 00731-G2 WASHER, SPRING, CURVED .....ccccevvarsrectoocncsnoscccens 4 | 4
29 | 11098-G7 NUT, LOCK, #10 = 28 «ovenvennreanannneeneesneenneannese | 212
30 10606-G1 SWITCH, MICRO .. .cvvevevorrosanocsesssscssssncscssocsancns 1 1
31 00139-G2 SCREW, #6 - 32 X 1 1/4LGB. ...cvevrninronissonnssnsanances 2 |2
32 00559-G3 WASHER, #6 ...ccoocecceasessssasoctossssasnsnstoscaccans 4 | 4
33 00565-G3 WASHER, LOCK, #6 ...ciccorvececcmesncrscscoccossacscncns 2 |2
Pg. F-3 | =4 =] = | TEXTRON| 9/01/89

OTIenE



BRAKE LINKAGE ELECTRIC/GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. L la
When ordering parts, please specify the model and serial number of the product. 5 §
% Indicates a component that is not available as an individual part. : 3
ITEM| PARTNO. |1 2 3 4 § DESCRIPTION QTy
34 00525-GS NUT, #6 = 32 . .civtieirvesoesetosarensanasnssacssasnonsens 2 |2
35 13514-G1 SCREW, BRASS ........ eeeeatiesesescesaetsatesasastnenons 2 |2
36 00567-G3 WASHER, LOCK, EXTERNAL TOOTH, #6 ......cc0veeniecencnenes 2 ]2
37 14628-G1 FASTON TAB ....ccveererioeecacscossssssassaosssssosssnne 2 |2
38 22447-G1 WIRE HARNESS, BRAKE .....coccteeveeennvesosssoccooncnnns 1 1
39 16172-G1 CLAMP, NYLON .. .cuiiiversecnncessnssassssssescsasaoncnnns 2 |2
40
41
42 14158-G1 BOLT, SHOULDER, 3/8 = 16 ...ccvvteerensensronccnccancsanasons 1 1
43 11079-G1 BUSHING, FLANGED, NYLON ... ..itievernncrccnranacracaccncnnes 2 |2
44 25292-G1 SPRING, TORSION ...ccctvecerecsncsscassssnscsasscncenssnones 1 1
45 13521-G4 NUT, LOCK, 3/8 = 18 ...cvvrrreccoceseasonconcesosasossnansonas 1 1
46
47 10386-G3 PIN, CLEVIS ¢.ccvveecrosnnsessossossssocscascscssssasaasacns 1
48 10387-G3 COTTERPIN, 3/32 X 3/4 LG, ..ovevvernerrosccscancasscsocsansas 1 1
49
50 23026-G1 BRAKE LINKAGE ASSEMBLY, GASOLINE VEHICLE (INCLUDES ITEMS 52,
54,56 = T0) cccveerecencsssccssssscsssoscsasescascssscsssnens 1 1
51 23026-G2 BRAKE LINKAGE ASSEMBLY, ELECTRIC VEHICLE (INCLUDES ITEMS 53,
L 3 (1) T 1 1
52 23062-G1 COMPENSATING LINK ASSEMBLY, GASOLINE VEHICLE (INCLUDES .
ITEMS 54, 56 = 70) o .cceevvvrnerccenencconcncscsccsccssancs 1 1
23062-G2 COMPENSATING LINK ASSEMBLY, ELECTRIC VEHICLE (INCLUDES
ITEMS 55 = 70) c.vvieveconcosccsssscessncascacncscassosans 1 1
54 23059-G1 ROD, GASOLINE VEHICLE .......ccec0000es eesesesssnsenns 1 1
55 23059-G2 ROD, ELECTRIC VEHICLE ........ Ceetettettetesasnrsaaons 1 1
56 00544-G4 NUT, 5/18 = 24 ... ..oivreecncssosacesecscsssonsccsnnsns 1 1
57 10385-G4 YOKE, CLEVIS ......ccv0uenne Ceetsscesesensssaasesnanas 1 1
58 | 23030-Gi YOKE, BRAKE ...vvvvveveenreeenenennansonnes eeeieaans 1|1
59 15121-G1 WASHER, 5/18 ....cccveicrcesessoccsccsossasssosasossnns 2 |2
60 | 23061-G1 TUBE .o euvreenneenneenneesnnnesnnsesnnesnnnesoneeeenee |1 |1
61 23463-G1 SPRING, COMPRESSION ....ccovveneccencanccnsancsasnnns 1 1
62 00892-G4 NUT, LOCK, 5/16 = 24 ... .. cvveereerrocenccncnccannnnns 1 1
63 17979-G1 BUSHING, ACCELERATORROD ....ccvveveecrnccnnccccnces 1 1
64 13659-G1 BAR, EQUALIZER . .....ceiinereecannncccnncnasccsasosses 1 1
9/01/89 EZGOMEE Pg. F-4

OTIEhF



BRAKE LINKAGE

ELECTRIC/GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. o | o
When ordering parts, please specify the model and serial number of the product. g g
% Indicates a component that is not available as an individual part. : :-
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
65 10386~-G3 PIN, CLEVIS .ot tiieveeirracencnsaseososaasasocnsssansns 1 1
66 10387-G3 COTTERPIN, 3/32 X 3/4LG. ...t iiiiiin i ineeenonannsans 1 1
67 25124-G2 CABLE, BRAKE, PASSENGER SIDE (GAS/ELEC) ................ 1 1
68 25124-G1 CABLE, BRAKE, DRIVER'S SIDE (ELECONLY) ...........cvvtnen 1 1
69 10386-G3 PIN, CLEVIS 4 itvvievvrnrnarnsnscnsnssossosasansasossasosass 2 2
70 10387-G3 COTTERPIN, 3/32 X 3/4 LG. .. .ivviiiinrnnintenneaannennsnns 2 2
71 25124-G4 CABLE, BRAKE, DRIVER'S SIDE (GAS ONLY) ..........cc.entn 1 1
72
73 10386-G3 PIN, CLEVIS ttititeeenenaanenessensosonsonassssssassassensans 2 2
74 10387-G3 COTTERPIN, 3/32 X 3/4 LG, ... ivrririennrnneearansanasssnnss 2 2
75 12305-G1 RING, RETAINING .....cvcvvuerernrnrieonsonnosnaassssarasnnses 4 | 4
76 10097-G6 BEARING FLANGED .. .ivveveeurarernsessosaconnsansasnsasacass 2 2
77 12156-G1 CAM, HILL BRAKE . ...vvriieirniusnnrneoronnncaanstsaasasconass 1 1
78 14134-G2 L] =N o = - TP 1 1
79 00491-G3 SETSCREW, 1/4 =20 X 3/8LG. ..ottt rnrnentnnnasasasnsansns 2 2
80 00414-G6 SCREW, 1/4 = 20 X 3/4 LG. .. vvvieitirnrotnasnsnescsssnronanss 2 2
81 | 00565-G7 | WASHER, LOCK, 1/4 .. .'teeuraneeeentiaiineersnianeaennnns 2 |2
82 15022-G1 BRACKET, CATCH ... iiiiiiiiiinreticnsanasesensasassssasnsnnns 1 1
83 11027-G2 NUT, LOCK, 1/4 = 20 .. .vieterecirornacatossnnasassssssosacns 2 2
84
85
86 14061-G1 PEDAL BUMPER SERVICE KIT (INCLUDES ITEMS 87 -91) ........... 1 1
87 00150-G6 SCREW, #10 = 24 X 3/4 LG. .. ..civtiinrirrnronsasasanansns 1 1
88 00559-G5 WASHER, #10 . ...iveteineeerorasetassconensosnesssosasens 1 1
89 13728-G1 BUMPER, RUBBER ....ccvivivrronnsssnsocsncennanssarsnssnns 1 1
90 00565-G5 WASHER, LOCK, #10 ... .c.itinroternnsessasasnrassnsncsans 1 1
91 00526-G3 NUT, #10 = 24 ... it iiiiiaie it isetetasssoncnssanasasansas 1 1
92
93
94 16172-G1 CLAMP, NYLON ...iiiiiieivntnrosasssonsnasnsnsnsansosansans 1 1
95 00414-G6 SCREW, 1/4 =20 X 3/4 LG, ...t iiururirnninrveacnasonansans 3 3
96 11845-G2 CLIP, CABLE ..ot iiiiteiiiirsrnnsntasetnasssenensansnsssansass 1 1
97 11027-G2 NUT, LOCK, 1/4 = 20 ..iviiiivnentocosanssssasasarsassssnsass 3 3
o8 11845-G4 CLIP, CABLE .. iiiiiiriernetnocnetonsensonsasaseasoossansonas 2 2
Pg. F-5 EZGOELE 9/01/89

L1 ICHF]



BRAKE LINKAGE ELECTRIC/GASOLINE POWERED VEHICLE

9/01/89 EZGOLETT Pg. F-6
O TIcE]



ELECTRIC/GASOLINE POWERED VEHICLE

FIRST USED FOR MODEL YEAR 1990

BRAKE LINKAGE

S1HON 3XvHE HLIM S3TOIHIA

81 WLl SIONTONI — Sh vi
66-v+ SWILI SIANIONI ~ €}

A
[ W4

...v ‘ A
,mmmm.-/:/v
/\ N\

SION Sivag LNOHLIM S31OHIA

H-2¢ SW3Ll SIANTONI

-}

EZG0OLENT] 9/01/89

Pg. F-7




ELECTRIC/GASOLINE POWERED VEHICLE

FIRST USED FOR MODEL YEAR 1990

BRAKE LINKAGE

69 uansvm v
uve ¥3zZNvNo3 —o

318VO Mmve

SHIHSYM NOIAN

(FOVINIT INVHE TIH
aNV HOLvH31300V 33S) WHY LOAId

¥.-5S ‘SS ‘S SW3LI SAANTONI - IS
v.-9S ‘'vS ‘26 SW3Ll S3ANTONI - 0S

i

65 €9 09 19 65 %9 gg 9

<l =

EZGOLEATT Pg. F-8

9/01/89

BEREAE



BRAKE LINKAGE

ELECTRIC/GASOLINE POWERED VEHICLE

FIRST USED FOR MODEL YEAR 1990

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part.

3 WHEEL
4 WHEEL

ITEM| PART NO. 2 3 4 5 DESCRIPTION QTY
1 | 25253-G1 | BRAKE PEDAL ASSEMBLY, VEHICLES WITHOUT BRAKE LIGHTS
(INCLUDES ITEMS 2 = 11) +eennnrnreennneeeennreresnnneeesnnnns 111
2 | 23037-G2 PEDAL BRAKE (COMPLETE WITH PAD, ITEM 5) ....vvveeennnnn. 1|1
3 | 15813-Gt PEDAL, HILL BRAKE (COMPLETE WITH PAD, ITEM 6) ............ 1|1
4 | 15826-G1 BRAKE/HILL BRAKE PEDAL PAD KIT (INCLUDES ITEMS5-8) . [ 1 | 1
5 * PAD, BRAKE PEDAL ... eeeeeeteeeennnnnnennnnnnnnnns R
6 * PAD, HILL BRAKE PEDAL .. evvvvveennnaeeennnnss R
7 | 15766-G1 RIVET, SMALL HEAD v v vvnee e eeeennaeaeeeennnnnns 3 |3
8 | 15767-G1 RIVET, LARGE HEAD e vvvvnennnnnnennnnanneeeenns 6 |6
9 | 15932-Gi PIN, HILL BRAKE PEDAL ..« v v vvvveeeteeneaeaeeeeeeneenns 1] 1
10 | 11737-G1 SPRING, TORSION v v v v v v veeeeeeeee e iiaaeeeeeaennn 2 |2
11 | 12084-Gi PUSH NUT .+ e e eeeeeeeeeeeeeeeeeeeeneanaeeeeaans R
12 A
13 | 22449-G1 | BRAKE PEDAL ASSEMBLY, VEHICLES WITH BRAKE LIGHTS
(INCLUDES ITEMS 14 = 38) «.''''ununnnnnnnnnnnsnneeeseeeneeens 1|1
14 | 22357-Gi1 ARM, BRAKE PEDAL .« v+« v e eeeeeeeaeeeeeeeeseeeeenennnnnns E
15 | 22360-Gt PEDAL, HILL BRAKE (COMPLETE WITH PAD, ITEM 18) ........... 1] 1
16 | 15826-Gf BRAKE/HILL BRAKE PEDAL PAD KIT (INCLUDES ITEMS 17 - 20) | 1 | 1
17 * PAD, BRAKE PEDAL ..« v eeennaaeeesennnnneenns R
18 * PAD, HILL BRAKE PEDAL ... vvvvvvnnnnnnaneeeenneess B
19 | 15766-G1 RIVET, SMALL HEAD v v nneeeenemnneeeerannneeenss 3 |3
20 | 15767-G1 RIVET, LARGE HEAD .« rvunuteeeenneseeennnnseenennn 6 | 6
21 | 15809-G2 PLATE, BRAKE PEDAL . .+« « e eeeeeeeneeeeesnennnnnanaanns 1|1
22 | 15932-G1 PIN, HILL BRAKE PEDAL .. vevvnnnnneeeennnneesennneennss 1|1
23 | 11737-G1 SPRING, TORSION -« n'eeeeeeennneee e eeeenseeeernnianeenes 2 |2
24 | 12064-G1 PUSH NUT « e e e eeee e ee e e e et e ee e e et e e eaneeesn 1 |1
25 | 00737-G7 SCREW, #10 = 28 X 3/4 L. ' ''eeeeeeennnnnnnineeeeeneens 4 |4
26 | 00739-G1 NUT, CAPTIVE, #10 = 28 .\ eeeee e e e tnaneeerennneens 2 |2
27 | 22362-G1 STANDOFF, BRAKE PEDAL - .. ''eeeneeeeeennnnnnnaneeeennnn 2 |2
28 | 24938-Gi SPRING, CONICAL - -« v e eeee e e e e eeeeeeneenaaaeeaeeenss 2 |2
29 | 11098-G7 NUT, LOCK, #10 = 24 . .ot e e e e e eeeeeeeeniaaaeeeeens 2 |2
30 | 10806-G1 SWITCH, MICRO -« et eeeeeeeeeeee e teaneaeeeeeeenan 1|1
31 | 00139-G2 SCREW, #6 = 32 X 1 1/4 LG, +.eeerrennnnaaaaeseeeeennnnns 2 |2
32 | 00559-G3 WASHER, #6 .+« v e e e eeeenneee e e e eeeseeiineerennnns 4 |4
33 | ooses-G3 WASHER, LOCK, #6 .+t eeeeeeennnnnneaeeeeseeennnnnaneens 2 |2
Pg. F-9 (= c m | TEXTRON 10/15/89

EEREAE



BRAKE LINKAGE ELECTRIC/GASOLINE POWERED VEHICLE
FIRST USED FOR MODEL YEAR 1990

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. Sl
When ordering parts, please specify the model and serial number of the product. E E
% Indicates a component that is not available as an individual part. : z
ITEM|] PARTNO. |1 2 3 4 5§ DESCRIPTION QTyY
34 00525-G5 NUT, #6 = 32 . iiiiiiiniinneerenneaseneensensasoenssnsnnas 2 |2
35 13514-G1 "SCREW, BRASS .....c.ivtivinrnnnrnns ettt et 2 |2
36 00567-G3 WASHER, LOCK, EXTERNAL TOOTH, #6 ....covviivniiiinennnnns 2 |2
37 14628-G1 FASTON TAB ...uiivnitenensrnsrosensnnssnceananseneensnns 2 |2
38 22447-G1 WIRE HARNESS, BRAKE .. ....ciiiiiinrniinntnenrononnneannns 1 1
39 16172-G1 CLAMP, NYLON ... iiitiiiiiiiirnsennonsoneensansanneannns 2 |2
40
41
42 14158-G1 BOLT, SHOULDER, 3/8 — 16 .. ..itiiiiitinennrnnrnnenesannanenns 1 1
43 11079-G1 BUSHING, FLANGED, NYLON . .....iiiiiiiiiiiiiiiiiiinnnnnnennas 2 |2
44 25292-G1 SPRING, TORSION ... .iiiititnraenaeernsncnsrnesrasessoanssses 1 1
45 13521-G4 NUT, LOCK, 3/8 = 16 . ..itiiiiiirnrinennennrnnennsonnnonnnnnnn 1 1
46
47 10386-G3 PIN, CLEVIS it itiiiiiiittsineansonosenonsncanssancnsansnnons 1 1
48 10387-G3 COTTERPIN, 3/32 X 3/4 LG, .ovtviriirietneanncnnnntonenenannns 1 1
49 .
50 25101-G1 BRAKE LINKAGE ASSEMBLY, GASOLINE VEHICLE (INCLUDES ITEMS
B2, 84, 56 = B7) coiiiiiiiitit ittt ittt 1 1
51 25101-G2 BRAKE LINKAGE ASSEMBLY, ELECTRIC VEHICLE (INCLUDES ITEMS
L T 1 T - 4 T P 1 1
52 23062-G1 COMPENSATING LINK ASSEMBLY, GASOLINE VEHICLE (INCLUDES
ITEMS 54, 56 — B7) ...coivivriernnranencnnsnnannaosaosnnnns 1 1
83 23062-G2 COMPENSATING LINK ASSEMBLY, ELECTRIC VEHICLE (INCLUDES
ITTEMS 85 = B7) .1iviiiininnreenennonceencoennnsacannsnonen 1 1
54 23175-G1 ROD, GASOLINE VEHICLE ................ D 1 1
55 23175-G2 ROD, ELECTRIC VEHICLE ......cciiiiiiiiiiiienenennnenns 1 1
56 | 00544-G4 NUT, 5/16 = 24 . .uueeenneeenneeenneannnns e 1|1
57 10385-G4 YOKE, CLEVIS ..ttt inintrnrnnnriaoessencnsnonensnsonas 1 1
58 23030-G1 YOKE, BRAKE ... ivivirnineennncarncncnsennsenanannons 1 1
59 15121-G1 WASHER, 5/16 ....iiiiiiernionsnnrnsencencnssannannnas 2 12 ]
60 23061-G2 TUBE ittt ittt iieeie s iiannsanas rtrevrveseaneateas 1 1
61 23463-G1 SPRING, COMPRESSION ....cvviiiiiiriirncenrannnnanenns 1 1
62 00892-G4 NUT, LOCK, B5/16 = 24 ... i iiiiiiiniiinenennnnsannnns 1 1
63 17979-G1 BUSHING, ACCELERATORROD ......c.ciiiveniinnnnnnnnnnn 1 1
64 13659-G1 BAR, EQUALIZER . ... iiiiieiietnnenrnncarnnsnsnnennannas 1 1
10/15/89 EZGOLEEE Pg. F-10

[ 1 1 IC[2]F]



vvyyvyy

v

BRAKE LINKAGE

ELECTRIC/GASOLINE POWERED VEHICLE

FIRST USED FOR MODEL YEAR 1990

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. I
When ordering parts, please specify the model and serial number of the product. E E
% Indicates a component that is not available as an individual part. : z
ITEM| PART NO. 1 2 3 4 5 DESCRIPTION QTY
65 10386-G3 PIN, CLEVIS ... iiiiiiieintiiitnnsonensraesansocsnsnnnas 1 1
66 10387-G3 COTTERPIN, 3/32 X 3/41G. o ittt i eieiananas 1 1
67 17255~-G1 WASHER,NYLON ... itiiiiiiitneeocnnnoconrosaseosannas 3 3
68 17255-G1 WASHER, NYLON ... iiiiiiiiiiiienenennneciensssaassnannns 8 8
69 | 00559-G8 WASHER, FLAT ...ottnteenrsenseaneeonee e eneeanneaness 2 |2
70 25187-G2 CABLE, BRAKE, PASSENGER SIDE (GAS/ELEC) ................ 1 1
71
72 25187-G1 CABLE, BRAKE, DRIVER'S SIDE (GAS/ELEC) ................... 1
73 10386-G3 PIN, CLEVIS ... iiiittitetinrnnrsntsnronssnsonssnsansnacns 2
74 10387-G3 COTTERPIN, 3/32 X 3/4 LG. .. .ottt iiiiiiintentsnrnassnnas 2 2
75
76 10097-G6 BEARING FLANGED .......vviiveecevroannnsonsannenssnsonnaeas 2 2
77 25103-G1 CAM, HILL BRAKE .. ...c0tieterrenssronncsnsnssncnannssnsnnsans 1 1
78 14134-G2 S o 7 = PP 1 1
79 00491-G4 SETSCREW, 1/4 - 20 X 3/8 LG. ...t tviiiiinernnrncenrencnnsnnens 2 |2
80 00414-G6 SCREW, 1/4 = 20 X 3/4 LG. . it tvi it iitininnrosensnnsnsnncnns 2 |2
81 00565-G7 WASHER, LOCK, 1/4 . . iiiiiiiiittitiietenenseeacnsaesnscosens 2 |2
82 15022-G1 BRACKET, CATCH .....cciiviietinrnnrsornntsaronssnsonsannsaans 1 1
83 11027-G2 NUT, LOCK, 174 — 20 ...t viiiiieniiiinnenetnsnoanassosnnsnssas 2 |2
84
85
86 14061-G1 PEDAL BUMPER SERVICE KIT (INCLUDES ITEMS 87 -91) ........... 1 1
87 00150-G6 SCREW, #10 - 24 X 3/4LG. ....ociviuiiiiennnnnnsnnannonas 11 1
88 00559-G5 WASHER, #10 .....ciiiiiiivevenensnananasn EEEE R RS 1 1
89 13728-G1 BUMPER, RUBBER .........0i0ieninentsnonsnsscansessusnens 1 1
S0 00565-G5 WASHER, LOCK, #10 ....ciiiiiiriirirnninnresneronsncnnens 1 1
91 00526-G3 NUT, #10 = 24 .. ittt iternsensnnrnennaansans 1 1
92
93 10386-G3 PIN, CLEVIS ... iiiiiiiiiiiiiiiiiiiittiornetnrassnassannenses 2 |2
94 10387-G3 COTTERPIN, 3/32 X 3/4 LG, ..oviiiiiiiniriinentnesnenasnannnnns 2 ]2
95 12305-G1 RING, RETAINING ........iiiiiiiiiiiieiiiinenernroneonnanasnas 4
Pg. F-11 10/15/89

L 1 1 ICI2|F]



BRAKE LINKAGE ELECTRIC/GASOLINE POWERED VEHICLE
FIRST USED FOR MODEL YEAR 19980

9/01/89 EZGOLEE Pg. F-12
[(ITIC2F



| CARBURETOR INTERNAL PARTS BV18 GASOLINE POWERED VEHICLE

10 ** THESE ITEMS AVAILABLE

/%Ig IN KIT FORM ONLY
1

Pg. G-1 | EZGOEM 2/15/89



CARBURETOR INTERNAL PARTS BV18

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part.

GASOLINE POWERED VEHICLE

3 WHEEL
4 WHEEL

ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY

1 | 23932-G1 | CARBURETOR, BV 18 - 15 (INCLUDES ITEMS 3 ~ 30)

2

3 * MIXING BODY .+ v v e e eeenmneeeeseesannnnnnensesesessennn 1|1

4 * FLOAT BOWL + e e eeeneeneeeeseeennnnnnseneeeeessannns 111

5

6 | 18445-G1 FLOAT, CARBURETOR -« -« v v v eeeennnnnnnnnenseseeeenanns 111

7 | 15799-G1 FLOAT PIN « v vvveeeseeeannnneeesesseessnnnnnsnneaceeens 101

8 | 15796-G1 GASKET, FLOAT BOWL « e vveevveeeeeennnnnnnnnseceess 1]

9 | 24637-G1 NOZZLE «vvvveeeeeanneeeeeesseasannsnsesseseeesannnn 1]
10 | 16401-G3 JET) MAIN +nnnnneeeeeeseennnnnneeeeeeeeanannnannenes 1]
11 | 15797-Gt GASKET, MAIN JET e eeeenenennnnnnnnnnnnnnaaaaaannnns 111
12 | 18447-G1 GUIDE, HOLDER (MAIN JET) « v v v vvvnennnnnnnnnnnaeeceeens 111
13 | 14818-G1 WASHER, NEEDLE VALVE «.eeonnnnrereeennnneeesesnnnnes e
14 | 16192-G1 VALVE, NEEDLE ..eevvvvvnnnnnnnnneessecannnns e 1|1
15 *k JET, PILOT o nenneeeeseeenannsenessesesennnannneees R
16 *k SCREW, PILOT ADJUSTING - - - v v veeeeenernnnnnnnneeaeeeses 1|1
17 | 13633-G1 NUT, & MM 2 eeeeereeennnnneeeeeeeesennnnnnnseeaeessss 1|1
18 | 15804-Gt SHAFT, CHOKE .+ . veeeeennnnnnnnseeeeeseosasnnnnsseneens 1|1
19 | 15802-G1 VALVE, CHOKE v vveeeennnnnnnnseeseeeesasnnannunneeees 1|1
20 *k VALVE, SETSCREW .. ouunnnnenrrreeeeesennnnnnnneneenss 3 |3
21 | 18443-G1 PACKING (NYLON WASHER) « .. vvvvveeeereeerennnnennnnnes 111
22 | 18444-G1 “E” RING, CHOKE SHAFT « . veeeeeeerennnnnnnnnnnssneenens 1|1
23 | 24638-G1 SPRING, CHOKE . . v v v e eeennnnnnnnseeseseceseesenesnnnnes 1 ]
24 | 24839-G1 SHAFT, THROTTLE ... evvveinnnnnennnnnns FTTTTTT 1|1
25 A
26 | 18442-G1 RING, THROTTLE SPRING ..« .vvvvveerereceeeseeannnnnnnns 1|1
27 | 24640-G1 SPRING, THROTTLE e e nnnnnnnnreneeeeeseesssonannnnn 1|1
28 | 15805-G1 VALVE, THROTTLE +eovuennnnnnnnnnnnsnsenesseeeeeesons 1]
23 | 15801-G1 SPRING, THROTTLE ADJUSTING SCREW ...vvveeeeeeeeennnns 1 |1
30 | 15800-Gt SCREW, THROTTLE ADJUSTING ............ e, 1]
31
32 | 24478-G1 | BALL ©rvvvereeetiiiiiiiii e 2 |2
33
34 | 00921-G8 | NUT, LOCK, #10 =32 «.uuurunnrireereeeereraseananannnnnnn 2 |2

2/15/89 EZGOLIEWEN Pg. G-2

[ 1 ICIGHG]



CARBURETOR INTERNAL PARTS BV18

GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. -l

When ordering parts, please specify the model and serial number of the product. 5 'ﬁ

% Indicates a component that is not available as an individual part. : z

ITEM| PARTNO. |1 2 3 4 § DESCRIPTION QTy
35
36
37

38 18136-G3 CARBURETOR REBUILD KIT .. ..vieuitueensnncoenecncesancncanans 1 1

GASKET, FLOAT BOWL ..ivveeesiecnneenssnssoncsaseanannons 1 1

GASKET, MAIN JET ecvverneorenccecennsonnsonsasasnsecnnoes 1 1

JET, MAIN........ ceesses Ceteceseeseeracastatesaseesntenans 1 1

WASHER, NEEDLE VALVE .....c0tereennerecencnccncenaananas 1 1

NEEDLE VALVE ...... e 1 1

%k N 3 R |1 1 1 1

%k SCREW, PILOT ADJUSTING ... ccvvvveenenccnracecsnsacnnannns 1 1

NUT, 4 MM ... vivirirstassecenosnsscsasssssssssssssanennsss 1 1

SCREW, THROTTLE ADJUSTING .......cocovvnececnccccnannns 1 1

SPRING, THROTTLE ADJUSTING SCREW ......ccoveevcnoncnccns 1 1

NOZZLE .......... e etereeaeeee ettt araaerans 1|1

PIN, FLOAT .......... teeessaecnassenanas tessesesaseconnane 1 1

39 18137-G3 3 L cresnes Ceeteresssetseneeasenannes 1 1

JET, MAIN........ cereseases Ceeressesanseoas Creceeiesanens 1 1

£ 23 B |3 R 10 ) 1 1

NOZZLE ....citiiieensanerescssessscsssssanccscsnasasanss 1 1

NEEDLE VALVE ......... ceseessens A R I I

WASHER, NEEDLE VALVE ...c.cvvuvenrucencncancnssncnnes 1|1

40 15793-G1 GASKET KIT ..vivevenssassesscsessssnsascanscans ceeenes ceesens 1 1

GASKET, FLOATBOWL ....cccvvvvencnancnns Ceessessecsaneans 1 1

GASKET, MAIN JET ..... Ceseessesecsesasenons Cheeeiereeanes 1 1

WASHER, NEEDLE VALVE .......cctittetvrecccnosccascanosss 1 1

41 15794-G2 CHOKE LEVERKIT ....covvvnenns teseseesrenanenas tesenesesaans 1 1

SHAFT, CHOKE ...vuvevvnnenennns. e eeeeeeeieeeeeaee, 1|1

VALVE, CHOKE ....cicviinececnscesnssssonncnaaocns cheseas 1 1

*k SETSCREW, VALVE « . uveennreenneeenneerannessneesoneees NERE:

PACKING (NYLON WASHER) ...cvvvviennenceanennns ceeeeeeans 1 1

“E” RING, CHOKE SHAFT ASSEMBLY .. eunnreerereneernnnnnnns 1 1

SPRING, CHOKE ..... Cecisesetsesessesasesrsacecscsnsansens 1 1

42 24641-G1 THROTTLE LEVER KIT ....ivviererrsnnencescnensocacsosnanansses 1 1

Pg. G-3 EZGOLEWTN 2/15/89

[(TClelE]



CARBURETOR INTERNAL PARTS BV18

GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. Ll
When ordering parts, please specify the model and serial number of the product. ] u
% Indicates a component that is not available as an individual part. E I
o« <
ITEM| PARTNO. |1 2 3 4 § DESCRIPTION QTy
SHAFT, THROTTLE .. ..vveennvecceccnncnaacasecacesccccnnns 1|1
RING, THROTTLE SPRING ....cccvvrercnrnnnnertaconccncncees 111
SPRING, THROTTLE ......... B R R R PR RREEE 111
VALVE, THROTTLE ...ivecerecineenennsccnnnnnacsscnacnnens 111
*% SETSCREW, VALVE . .iiuecerassocnncreassannnnasssacconenss 1 11
*% THESE ITEMS AVAILABLE IN KIT FORM ONLY. [TEMS IN KITS
WITHOUT PART NUMBERS ARE LISTED INDIVIDUALLY.
2/15/89 EZGOEEN Pg. G-4

(TELIE]



CLUTCHES ' GASOLINE POWERED VEHICLE

Pg. H-1 EZGODLEET] 12/15/90
T clelsk]



CLUTCHES

GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. Ll
When ordering parts, please specify the model and serial number of the product. ﬁ "':i:'.
% Indicates a component that is not available as an individual part. : 3
ITEM| PARTNO. |1 2 3 4 § DESCRIPTION QTyY
1 23817-G1 CLUTCH, DRIVE . ...viuieecroccrosnoscsasonssnssnnsansassnnens 1 1
2 23213-G1 .| WASHER, PILOT e iieeviroenmnsaencacecsssssanscanassanssseeses |1
3
4
5 | 00566-G2 | WASHER, LOCK, 7/16 «.vvuvenrenrnnsasenseneennennanernennnn. 1|1
6 00473-G9 SCREW, 7/16 =20 X B 1/2 LG, .. cicvtirirnntnenrnnnnnnennnsans 1 1
7 XXXXX~XX | BELT, STARTER/GENERATOR (SEE SECTION N FOR PART NUMBER
AND QUANTITY)
8
9 25632-G01 | DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 10-19) ............ 1 1
10 24594-G1 RING, RETAINING .....covveiernrrocenssnscsesncancacaananns 1 1
1 25612-G1 SPRING, COMPRESSION ......vituierrrreennennennsnnsanenns 1 1
12 25613-G1 BUTTON, RAMP ... ..iititveerusnoetocnnsnnsenssneansnnnnns 3 13
13 24598-G1 SCREW, #8 =32 X 3/4 LG, ...vivvierierernnannenasnsnonnnns 3 13
14
15
16 24600-G1 WASHER, SPACER .. ... civvtetuennenreansonesearvensnonans 2 |2
17 * 0 -1 . 1 1
18 E 3 SHEAVE, MOVEABLE ......c.ivocivirecrnnsnnencsocacnannaans 1 1
19 * SHEAVE AND POST .. iviirervneonrrnssneassasesesnsaasansns 1 1
20 22496-G1 WASHER, RETAINING .......c0tiitieeinerennsansvosacsnnnsenans 1 1
21 00565-G8 WASHER, LOCK, 5/16 ....iviirernreinseieetssonasseasannasans 1 1
22 00441-G8 SCREW, 5/16 = 1B X4 LG, ...vvvvirirnrericnoncnnssaonnsnsons 1 1
23 22337-G1 BELT, DRIVE ... iiitiirerrerresenssocsnssscscanssassasassons 1 1
24 *%k PULLER, CLUTCH ... iiiiii it iiirneennsonenencsnncnesasancnas AR | AR
kK SEE APPENDIX FOR SERVICE ACCESSORIES AND SPECIAL TOOLS
12/15/90 EZGOLEET Pg. H-2

[TEKIGI3H]



CRANKCASE ' GASOLINE POWERED VEHICLE

1 - INCLUDES ITEMS 2-8

Pg. J-1 EZGOEITI 2/15/89
:



CRANKCASE

GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. Sl
When ordering parts, please specify the model and serial number of the product. ﬁ E
% Indicates a component that is not available as an individual part. : z
ITEM| PARTNO. |1 2 3 4 § DESCRIPTION QTY
1 24503-G1 CRANKCASE ASSEMBLY (INCLUDES ITEMS 2 -8) ........cvvvvntns 1 1
2 * CRANKCASE HALF, FRONT . ..ot vitiiiinnneanenrarsonscnanas 1 1
3 16582-G1 PIN, DOWEL .. vvvvnreesnsoesnrasssaonasaannsssssssacasans 2 2
4 24504-G1 BEARING ... iivtiinerneecvancnsssnssnsasosassananssasansas 3 3
5 14524-G1 SEAL, Ol o v iviereieertesaacnonoasnssossannaasasasassns 2 2
6 b 3 CRANKCASE HALF, REAR .. c0viietetnternonarasenonronncanss 1 1
7 14525-G1 STUD, MIO X 45 MM LG, ..i.ivinininenrnnrnrananansssneanes 4 | 4
8 18437-G1 BOLT AND CAPTIVE WASHER, M8 X 1.2 X 76 mm LG. ......... 3 3
9
10
11 14528-G1 WASHER, LOCK, 10 MM . vt viiieiiitieienroensonnanscassncns 4 |4
12 14527-G1 NUT, MI0 X 1,25 ittt iienrnreensnnanonososnsosanansaansnsns 4 14
13
14 15466-G1 SPACER, .2 MM .. ititeennsnracarasoseneasssssaannoeassasnssss AR } AR
15 15466-G2 SPACER, .1 MMl v tiiivenearessssnsnnssssessnsoannsanssansss AR | AR
2/15/89 EZGOLEAT Pg. J-2

[ | ICiGl1]J]



CRANKSHAFT AND PISTON GASOLINE POWERED VEHICLE

7
(@\\\l_y -

Pg. K-1 EZGOETT 12/15/90
[TEEHK



vvyy

CRANKSHAFT AND PISTON

GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. S la
When ordering parts, please specify the model and serial number of the product. ﬁ 5
% Indicates a component that is not available as an individual part. : z
ITEM| PARTNO. |1 2 3 4 § DESCRIPTION QTYy
1 24513-G1 CRANKSHAFT/CONNECTING ROD UNIT .....iiiiiiiierenninanians 1 1
2 21965-G1 BEARING ........ e smiasaaaaa s ama s et eaes et 1 1
3 21966-G1 PIN, PISTON L .iiinttnniitntieretiaentasonsasesassnsoansnssas 1 1
4
5 14541-G1 RING, RETAINING .....tuituirnnrnnerneensenstnsceosnssasnncnns 2 | 2
6 16863-G1 KEY, WOODRUFF ... titiiiiiitetneenenrnenscecnsaanssosnsaas 1 1
7
8 26519-G01 | PISTON AND RING KIT ... .itiiiiiitiiin i ierenineannanssnsans A/R |A/R
9 26519-G02 | PISTON AND RING KIT(.25 OVER SIZE) .......ccivviiiinnrnnrnnenns A/R |A/R
10 26519-G03 | PISTON AND RING KIT(.B0 OVER SIZE) ........cc0vvtiiirernneneann A/R jA/R
12/15/90 EZGOLEINTT Pg. K-2

[ | ICIG[1IK]



GASOLINE POWERED VEHICLE

CYLINDER

2/15/89
[ 1 ICIGI1]L]

EZGOLEET

Pg. L-1



vvyy

CYLINDER

GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. oo
When ordering parts, please specify the model and serial number of the product. ﬁ g
% Indicates a component that is not available as an individual part. z i
ITEM|] PARTNO. |1 2 3 4 § DESCRIPTION QTY
1 24505-G1 CYLINDER ASSEMBLY (INCLUDES ITEMS 2 AND 3) ...cvvvvennrnnens 1 1
2 * CYLINDER . ..iivvennoeasessosacaoosscossscsassasosnonncnns 1
3 24506-G1 STUD, EXHAUST PORT, M8 X 1.26 / 5/16 X 18 X 36 mm LG. .... | 2 | 2
4
5 14533-G1 GASKET, CYLINDER ...... Ceteetreceesaesrtonns ceerrisecncanons - 1 1
6 24512-G1 GASKET, HEAD ..... Ceteteeecaetesatatetesiesntanbsenaannens 1 1
7
8 24511-G1 CYUINDER HEAD .. .vivevrvsccsosnnssesassossosanansaasssnnsnns 1 1
9 | 16430-G1 | SPARK PLUG WITH WASHER . ...euvrvinninnnnnnnennenennenennens 1|1
10 24320-G1 BOLT AND CAPTIVE WASHER, M8 X 1.25 X35 mm LG. ............ 6 | 6
11
12
13 24507-Gt INTAKE MANIFOLD ASSEMBLY (INCLUDES ITEMS 14 AND 15) ........ 1 1
14 * INTAKE MANIFOLD ....coooveeevennne Cresecscsessesensnsnons 1 1
15 14526-G1 STUD, ME X 1.00 X40 MM LG. ...civveirrnnencnnnccccnannns 2 |2
16
17 24509-Gt GASKET, REED VALVE ........c0nveenn Ceecssresssseseteeanenns 2 |2
18 24510-G1 REED VALVE UNIT ....... Ceceecsestecrsacsrcsesstassesaenanenn 1 1
19 24299-G2 BOLT AND CAPTIVE WASHER, M6 X 1.00 X30 mm LG. ............ 4 |4
20
21 24619-G1 CYLINDER OVERHAUL KIT (INCLUDES CYLINDER, STUDS, PISTON AND
RING KIT, AND REQUIRED GASKETS) «vcovvvevacnns ceesesessssnann 1 1
22
23 24624-G1 GASKET SET (INCLUDES ITEMS 5, 6, 17, EXHAUST GASKET AND
INTAKE MANIFOLD TO CARBURETOR GASKET) ......... Chesesaeans 1 1
2/15/89 EZGOLEE Pg. L-2

L1 ICIG]1]L]



GASOLINE POWERED VEHICLE

ELECTRICAL SYSTEM - 1989/ EARLY 1990

06-88 SW3LlI S3ANTONI 48

24 <
> < 86-28 SWILl SIANTONI 98 \A
0 b

‘HOLYINDIY IOVLIOA ANNOHD OL 3HIM HAMWNM LHOHS V S3SN W3LSAS TvOIH10313 3HL JO NOIS
-43A 0661 HILVT 3HL ‘INOH4 S1HVd H3IQHO OL NOILO3S HOIHM aNIWHIL3Q OL 8. NV.L3A HLIM
HOLVINO3Y 39VLI0A S.310IHIA HNOA FHVINOD ATINSIYVYD ‘SLHvd DONIH3IQHO 340438 ‘310N

10/01/89

| 4 = = | TEXTRON

Pg. M-1



ELECTRICAL SYSTEM - 1989/ EARLY 1990 GASOLINE POWERED VEHICLE ™

SOLENOID 75
/

IGNITION
SWITCH

VOLTAGE

ACCELERATOR 1 REGULATOR

SWITCH

61 INCLUDES ITEMS 62 - 72

THIS ILLUSTRATION IS FOR HARNESS AND WIRE IDENTIFICATION ONLY.
SEE OPERATION AND SERVICE MANUAL FOR ACTUAL WIRING DIAGRAM.

N [
NOTE: BEFORE ORDERING PARTS, CAREFULLY COMPARE YOUR VEHICLE'S VOLTAGE REGULATOR
WITH DETAIL “B” TO DETERMINE WHICH SECTION TO ORDER PARTS FROM. THE LATER 1990 VER-
SION OF THE ELECTRICAL SYSTEM USES A SHORT JUMPER WIRE TO GROUND VOLTAGE REGULATOR.

10/01/89 EZGOLEEN Pg. M-2




ELECTRICAL SYSTEM - 1989/ EARLY 1990

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

GASOLINE POWERED VEHICLE

When ordering parts, please specify the model and serial number of the product. g g
% Indicates a component that is not available as an individual part. : z
ITEM| PARTNO. |1 2 3 4 5§ DESCRIPTION QTY
1 XXXXX-XX | FORWARD-NEUTRAL-REVERSE SWITCH (SEE SECTION P FOR PART
NUMBER AND QUANTITY)
2
3 00414-G6 SCREW, 1/4 = 20 X 3/4 LG, .t i cviiiiienerneeroansreesnnsannaens 2 2
4 00559-G7 WASHER, 174 & i tieieenetenneenrocossnasscassonsasnssasnanes 2 2
5 11027-G2 NUT, LOCK, 1/4 = 20 .. civiiirniiennnnanoescncnacaasnncnnsansas 2 |12
6
7 00565-G8 WASHER, LOCK, 5/16 o iviieitninrrnrasrnsnsoceseoeasnonancnss 4 | 4
8 00544-G3 NUT, 5/16 = 18 o v verveennsronsnenonenncnsssssnnennuanaananss 4 | 4
9
10 22658-G1 ELECTRICAL CONTROLS ASSEMBLY (1989/ EARLY 1990), (INCLUDES
ITEMS 11 = 17) tiviieviienenensnoensnsaansansososussssasasas 1 1
11 23781-G1 IGNITOR UNIT (19897 EARLY 1990) ......c.ccvvurveennniinnnn 1 1
12 16530-G1 REGULATOR, VOLTAGE (1989/ EARLY 1980) .........covvnnnntn 1 1
13 * WASHER, LOCK, 5MM ... .cieurenriatnsenranasnansens 3 13
14 * SCREW, 5mm X 8mmLG. .. .coovriiiiieniiinennnecnees 3 3
15 22657-G1 WIRE HARNESS, VOLTAGE REGULATOR (1989/ EARLY 1980) ..... 1 1
16 22369-G1 PANEL, ELECTRICAL .vvtvvirririroenacoascscssncascanosnses 1 1
17 11027-G2 NUT, LOCK, 174 = 20 ... iiiiiiiienienacacocncrsacncnasonanns 4 | 4
18 16172-G1 CLAMP . iiiiiiireentorssesenasasasasesasosantonacsasessacs 8 |8
19 00561-G7 WASHER, 1/4 ..t ivuieneressataonsssosososaansssssnasasasvsnsos 4 | 4
20 11027-G2 NUT, LOCK, 1/4 = 20 . .ivirenneroenrososanssasesnssscsccssns 4 | 4
21 11845-G2 CLAMP, INSULATED .. .ivvieirrnsvsencncnnonsosscsnsonssassscnse 1 1
22 11027-G2 NUT, LOCK, 174 = 20 ....iiiiiienrianocnncrsnnsasonsoscnscsnns 2 2
23 16542-G1 SOLENOID, 12 VOLT .vivieeriraroenenssoassanssoansssanassssse 1 1
24 22656-G1 WIRING HARNESS, SOLENOID .. ..cciiviinncneninnconsonanscsnnes 1 1
25
26 00526-G4 NUT, #10 - 32 ......civvivnnnns ettt e eiaeeeea e 2 2
27 00565-G5 WASHER, #10 .. .ivvtiiiniersensavenensosssascssnosannsreocnns 2 2
28 14628-G1 FASTON TAB .ot ivtivrrcnrseccnnsseasssssssssasssnsacassonocos 2 2
28 00544-G4 NUT, B/16 = 1B .o iviirrreeanrnosnocnsencssscasasasasanancans 2 {2
30 00565-G8 WASHER, LOCK, 5/16 ... .cviieiriienrenaronsstoronconsascsoncs 2 2
31
32
33 19548-G1 BATTERY, 12 VOLT ..iivritiiieriennnenocnscansaseasosnsonnsnsnns 1 1
Pg. M-3 EZGOEI 10/01/89

eI



ELECTRICAL SYSTEM - 1989/ EARLY 1990

GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. Sl
When ordering parts, please specify the model and serial number of the product. 'ﬁ '5
% Indicates a component that is not available as an individual part. : :
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
35 18261-G2 ROD, BATTERY HOLD DOWN ... .iiiinriieriiconecactnnncncnnns 1 i1
36 19915-Gi ROD, BATTERY HOLD DOWN .i.iivieineererenccrcnnnnonnensnaes 1
37
38 | 20294-Gt BATTERY CABLE, NEGATIVE, GXT-/GXI-800 .......covvvuvenannn. 1 1
39 20294-G3 BATTERY CABLE, NEGATIVE, GXT-/GXI-300 ......cccevvuennennnn, 1 1
40 11027-G2 NUT, LOCK, 1/4 = 20 .. ..cviievesoerorsnrsnsveaaacccasanssosns 3 3
41 00571-G2 WASHER, 5/16 «vuveererreececsosnssssossasssssanecssosonssens 2 |2
42 00414-G6 SCREW, 1/4 =20 X /4 LG. ... ccivviirniiernnrrecnnsscncancaans 1 1
43
44 | 00438-G6 SCREW, 5/16 = 18 X 3/4 LG. ...t cviireerrnnnnnsccnonannnansnens 2 |2
45 | 00565-G8 WASHER, LOCK, 5/16 «cvvviturniarrorunnessnsansncsosesannnans 2
46 | 00532-G3 NUT, 5/16 = 18 . .vvvrnerrerunoneanasessaasssssonsssnaosscanes 2 |2
47
48 17421-G1 IGNITION SWITCH KIT (INCLUDES ITEMS 49 - 52 AND
ADDITIONAL PUSHON TERMINALS) ... .cvvuiirennrencennneccnnnnns 1 |1
49 * SWITCH, IGNITION . ..civvrrireernnneneraaaasssssascscssenas 1 1
50 | 00568-G6 WASHER, LOCK, 3/4 . i iiiiiiieiereernnanuoonssscesasanannns 1 1
51 17137-G1 NUT, FACE +vvovveerrrenesceosnnsansoancasssoncossssssnanns 1 1
52 17063-G1 KEY, IGNITION . ..cccvrereeornnenscannasasensocssnansannnns 2 12
53
54 10606-G2 SWITCH, MICRO ..viivcrcnrececosnonssoonssasscsssnnccsansanss 1 1
55 | 00139-G2 SCREW, # =32 X 1 1/4 LG, . ocvviiirrnneceocnsssocncsannncscns 2 12
56 | 00525-G5 NUT, #6 = 32 cvvvvrieenresscossnssasassossossnosassosveanssans 4 | 4
57 | 24028-G1 SPACER .o eiveeerecetovessossossasasssosasasassscsssassnnsans 1 1
58 | 00565-G3 WASHER, LOCK, #6 ..cccviuenesnrrnesunsnnanennesinenccnnnnnns 2 |2
59
60 13514-G1 SCREW, BRASS, #6 - 32 X .22 LG, ..cceveeerrnccccnocsonnascnns 2 |2
61 22638-G1 WIRING HARNESS, STARTER/GENERATOR (INCLUDES
ITEMS B2 = 72) cecveueeconssenssnnonssnscsaasssssscssssassans 1 1
62 | 22620-G1 WIRE, (F2 TO SOLENOID) .....vveracecrncosncancsncnansneans 1 1
63 22622-G1 WIRE, (A2 TOB) vovvvvrnnrrnncacnnnacnons eesseeaeetaeeens 1 1
64 | 22623-G1 WIRE, (F1 TOA) covruireeeeeonnnaneasanossosccosnsancances 1 1
65 | 22621-Gi WIRE, (A1 TOD) vivvrienrrnnnenninrosnceonasnsoncsaonsenns 1 1
66 | 22617-G1 WIRE, (CTOGROUND) .. .ciivrinsrenrenensasaoscsnnsccnnanans 1 1
67 | 19641-G1 WIRE, (DF TO GENERATOR) +.vuviverecnroncrssccncencaancans 1 1
10/01/89 EZGOLEITET Pg. M-4

TIcTel™)



ELECTRICAL SYSTEM GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. ol
When ordering parts, please specify the model and serial number of the product. E g
% Indicates a component that is not available as an individual part. : :
ITEM| PARTNO. {1 2 3 4 § DESCRIPTION QTY
68 22615-G1 WIRE, (CTOSOLENOID) ....cotiiitrnnrinenrennssncsnnnasss 1 1
69 17618-G1 CLAMP ... . ..iiiiiiincianaas . e tamae et 7 |7
70 16563-G1 BOOT, RUBBER ......ctttitninuninrnsiacsnoeonanancnanannan 4 | 4
71 16563-G2 BOOT, RUBBER .......cotiiiirinirnneeenoennoennneennnnns 1 1
72 18834-G1 LOOM, FLEX ..iiiiiiiiiiiitet e tiatteestannneacnnnennenns 1 1
73 XXXXX-XX | STARTER/GENERATOR (SEE SECTION KK FOR PART NUMBER AND QTY)
74
75 19919-G2 BATTERY CABLE, POSITIVE . ... i ittt ittt ittt ittt inaeenneenn 1 1
76 16754-G1 WIRE (ACCELERATOR MICRO SWITCH TO F-N-R MICRO SWITCH) .... | 1 1
77 22625-G1 WIRE (ACCELERATOR MICRO SWITCH TO SOLENOID) .............. 1 1
78 20867-G1 WIRE (IGNITION SWITCH TO F-N-R MICRO SWITCH) ................ 1 1
79 22624-G1 FUSE HOLDER AND WIRE ASSEMBLY (INCLUDES ITEM 80} .......... 1 1
80 18392-G3 FUSE, 25 AMP .. ittt ittt ittt iaannnaenannaannns 1 1
81
82
83
84
85 .
86 24202-G1 COIL AND BRACKET ASSEMBLY (INCLUDES ITEMS 87 - 98) ......... 1 1
87 23782-G1 IGNITION COIL ASSEMBLY (INCLUDES ITEMS 88 -90) ........... 1 1
88 * IGNITION COIL ..iiiiiiiietnninninransneenncassnannsnns 1 1
89 17420-G1 NIPPLE, COIL ...ttt iitiiii i ieenetsannnsnensnansas 1 1
90 17373-G1 CLAMP, COIL ..o i ittt ittt itteiiseeeaansnannnsnsas 1 1
91 23794-G1 BRACKET, COIL . vt vveeeeeeaeeentetee e e e e e, 1 1
92
93 17014-G1 LEAD, SPARK PLUG ... .iiiiiiiiiiiatinnennneenaeneannnnens 1 1
94 18345-G1 GROMMET ..ttt it it tieineeerneeneaneannnannas 1 1
95 24477-G1 SCREW, BRASS, 5mm ...ttt it iiiieenanannnn 2 |2
96 51407-G1 WASHER, LOCK, 5mm .................. e 2 |2
97 51408-G1 WASHER, 5mm ... i i it it ittt e 2 |2
98 30202-G1 SPACER i e et e e e e 2 12
99
100 24299-G1 SCREW AND CAPTIVE WASHER, M6 X 1.00 X 18 mm LG. .......... 1 1
Pg. M-5 EZGOLEM 4/01/89

| | ICIG[1M]



———

ELECTRICAL SYSTEM - 1989/ EARLY 1990 "~ GASOLINE POWERED VEHICLE

10/01/89 EZGDOLEUIT] Pg. M-6
O kehM



GASOLINE POWERED VEHICLE

ELECTRICAL SYSTEM - LATER 1990

FIRST USED FOR LATER 1990 MODEL YEAR

~

(Wuvi3a

‘YOLVINO3YH mG(._.._O> GNNOHD OL JHIM H3dWNP LHOHS V S3SN W3LSAS TvOIlLO3T3 3HL 40 NOIS
-43A 066} HILV] IHL ‘WOHHA SLiHVd HIAHO OL NOILOAS HOIHM 3NIWH3L3d OL 8, VL3Q HLIM
HOLVINDIY FJOVLIOA S.31DHIA HNOA FHVAWOD ATINSIHVYD ‘SiHVd ONIHIQHO 3HO438 ‘310N

EZGOLEE 10/01/89

Pg. M-7



ELECTRICAL SYSTEM - LATER 1990 GASOLINE POWERED VEHICLE
FIRST USED FOR LATER 1990 MODEL YEAR

FUSE
HOLDER

’

IGNITION
SWITCH

ACCELERATOR
SWITCH

| VOLTAGE
REGULATOR

61 INCLUDES ITEMS 62 - 72

THIS ILLUSTRATION IS FOR HARNESS AND WIRE IDENTIFICATION ONLY.
SEE OPERATION AND SERVICE MANUAL FOR COMPLETE WIRING DIAGRAM.

NOTE: BEFORE ORDERING PARTS, CAREFULLY COMPARE YOUR VEHICLE'S VOLTAGE REGULATOR
WITH DETAIL “B” TO DETERMINE WHICH SECTION TO ORDER PARTS FROM. THE LATER 1890 VER-
SION OF THE ELECTRICAL SYSTEM USES A SHORT JUMPER WIRE TO GROUND VOLTAGE REGULATOR.

10/01/89 EZGOEIE Pg. M-8
[TEEEM




vy

ELECTRICAL SYSTEM - LATER 1990

FIRST USED FOR LATER 1990 MODEL YEAR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

GASOLINE POWERED VEHICLE

When ordering parts, please specify the model and serial number of the product. E
% Indicates a component that is not available as an individual part. 3
ITEM| PARTNO. |1 2 3 4 5§ DESCRIPTION QTY
1 XXXXX-XX | FORWARD-NEUTRAL-REVERSE SWITCH (SEE SECTION P FOR PART
NUMBER AND QUANTITY)
2
3 00414-G6 SCREW, 1/4 =20 X 3/4 LG. ... vt vttt tnrnnsanasasntnenseasanans 2
4 00559-G7 WASHER, 1/4 ... iiiiiiiititnonssssontsssasnensnsossnenssons 2
5 11027-G2 NUT, LOCK, 1/4 = 20 ... .itiuriretetotnsesonsnrasncesessannns 2
6
7 00565-G8 WASHER, LOCK, 5/16 ... .urviittrenarenrntsncossssssssasnsnnns 4
8 00544-G3 NUT, 5/16 = 18 o .iiieeiennrnrororereeeosacncssssssnasanaas 4
9
10
1 24881-G1 IGNITOR UNIT (LATER 1990) .....iviivurernrenennenrenneaacnnnnn 1
12 24883-G2 REGULATOR, VOLTAGE ASSEMBLY (LATER1890) .......ccivvvvnnns 1
13 X WASHER, LOCK, S5 MM ... .iviiriiretntenensasasosonancnnnn 3
14 * SCREW, 5mm X 8mMMLG. ...ovvuinrreiiiionnenaranerencns 3
15 12914-G1 FASTON TAB ....iiviviirtoncenssasecsnscsnssenosseacnnnas 4
16 24882-G1 WIRE .. iitiiiitreneetentonsosonsonnsnsossnssonnensonsonss 1
17
18 24876-G1 LABEL, WARNING - BATTERY GROUND .......ciivtiiiieennnnenans 1
19 00561-G7 WASHER, 1/4 ... iiiiiiiiereitontonronssssssssassaseascnsnnns 4
20 11027-G2 NUT, LOCK, 174 — 20 ... ittt rvnencetntnocncnsossasnsossasans 4
21 11845-G2 CLAMP, INSULATED ....ccivintvresncencnensnsorsnsessnsnsonnns 1
22 11027-G2 NUT, LOCK, 1/4 = 20 ... . iviiinieintnoensorascnansssensasanans 2
23 16542-G1 SOLENOID, 12 VOLT ... iiitirirnocnrasssansnsensasesencnsnanes 1
24 24874-G1 WIRING HARNESS, ELECTRICAL CONTROLS (LATER 1990) ........... 11
25 : v
26 00526-G4 NUT, #10 = 32 .. iiiiiiiiiinteniantonsansonsanssosnnsnsansnnas 2
27 00565-G8 WASHER, LOCK #10 ... .iitiiiiriinornersossasssasaasnasasanns 2
28 14628-G1 FASTON TAB .. iiviiitvnsnrnrrsassoroasessoossnssassssscasansns 2
29 00544-G4 NUT, 5/16 — 18 ... titiitirrennsrnntnsecsssssocsacasoseneonsnnns 2
30 00567-G8 WASHER, LOCK, 5/16 ... .civiiiriirierrnoenncsosnaessoaanssnns 2
31
32
33 24775-G1 BATTERY, 12 VOLT . .ivitvieinierororonassescsssssnsonaneasans 1
34 18258-G2 RETAINER, BATTERY . ...iiiiirrenioocncnarossnssosannssnnannns 1
Pg. M-9 EZGOMENT 5/30/90

(TclelzM]



ELECTRICAL SYSTEM - LATER 1990

FIRST USED FOR LATER 1990 MODEL YEAR

GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. o
When ordering parts, please specify the model and serial number of the product. E
% Indicates a component that is not available as an individual part. z
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
35 18261-G1 ROD, BATTERY HOLD DOWN ... iitiiiiiiiitnronenrocnsnanssnns 1
36 18262-G1 ROD, BATIERY HOLDDOWN ............oiienen. rreeeie e 1
37
38 20294-G1 BATTERY CABLE, NEGATIVE . ... .ioiitrrrrneneecnonnecncsnananas 1
39
40 11027-G2 NUT, LOCK, 1/4 = 20 ... citiurreneasnenenoscnasasosncsanasnes 3
4 00571-G2 WASHER, 5/16 .. vvvvrreerisnsnsasasotssssernssasanasesonens 2
42 00414-G6 SCREW, 1/4 = 20 X 3/4 LG. .. civviereteterecensncntossronnssans 1
43
44
45
46 00669-G3 NUT, 5/16 = 18 ...t itinreiiivresnacacssosssosseasosoeonannnns 2
47
48 17421-G1 IGNITION SWITCH KIT (INCLUDES ITEMS 49 - 52 AND
ADDITIONAL PUSHON TERMINALS) .. ..ccoviiiirnennnrnnrsvenanens 1
49 * SWITCH, IGNITION .. ... iirintitiiieensnrieoasasasasonanans 1
50 00568-G6 WASHER, LOCK, 3/4 ... .. iiiiiiirretiosiocnnanscnoscananas 1
51 17137-G1 NUT, FACE ... i iiiriittronsetstsosnsncassrescasasasanans 1
52 17063-G1 KEY, IGNITION ... iiiiiiiiiiireronraacensonsauceoncananses 2
53
54 10606-G2 SWITCH, MICRO ... .iiiietinietnencsssnsansssnssnssnssasansae 1
55 00139-G2 SCREW, #6 - 32 X 1 1/4 LG. ... .. iviriieirinnoserntoncnsonanans 2
56 00525-G5 NUT, #6 — 32 ...ciuiieiieanrorssssosasssssncnsasensassasasans 4
57 24029-G1 8] 2 Y PN 1
58 00565-G3 WASHER, LOCK, #6 ....c.cvvvirinrecnconnnrnnas ereereesaasens 2
59 ‘
60 13514-G1 SCREW, BRASS, #6 - 32 X .22 LG. ......iiviieenrenrrennnansnns 2
61 24767-G1 WIRING HARNESS,POWER (INCLUDES ITEMS 62 -72) ............. 1
62 24758-G2 WIRE, (F2 TOSOLENOID) ....vvvvirinnnroncnsaeensaonscnsans 1
63 24758-G2 WIRE, (A2 TOB) ...ivivivnvnenseosnsnsnsascnsnsascesaasans 1
64 24758-G1 WIRE, (F1 TO A) .iiiiiiiiiiiieerersnrsanesessnansnasasans 1
65 24758-G4 WIRE, (A1 TO D) t.iiiiiiiiiiiinnennronennesonesssenannnsas 1
66 24758-G3 WIRE, (CTOGROUND) ....ivvviereersrsennresonsnssnssnneas 1
67 19641-G3 WIRE, (DF TO GENERATOR) ...cvitvirnenenenreasansnoncnanan 1
68 22615-G1 WIRE, (C TO SOLENOID) ..vivvrrnnnerecnsacanssassnsnnenoas 1
5/30/90 EZGOLEINTE Pg. M-10

[TElGl2M]



ELECTRICAL SYSTEM - LATER 1990

FIRST USED FOR LATER 1990 MODEL YEAR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

GASOLINE POWERED VEHICLE

When ordering parts, please specify the model and serial number of the product. g
% Indicates a component that is not available as an individual part. :»
ITEM| PART NO. 1 2 3 4 5 DESCRIPTION Qrty
69 17618-G1 CLAMP, NYLON . .ivivereitancnnnoeenoenasansanesossaaasans 7
70 16563-G1 BOOT, RUBBER ...ccvcvitrantrsosssonnronnacsncassosssnson 4
71 16563-G2 BOOT, RUBBER ...vvcviveeriesroanssonscnonssocassassssnnes 1
72 18833-G1 LOOM, FLEX ..ivvrrirrrnnnnnnneanoannss e eereeeesieae e 1
73 XXXXX-XX | STARTER/GENERATOR (SEE SECTION KK FOR PART NUMBER
AND QUANTITY)
74
75 25409-G1 BATTERY CABLE, POSITIVE . ... ittt ittt ieincnanarrennanses 1
76 16754-G1 WIRE (ACCELERATOR MICRO SWITCH TO F-N-R MICRO SWITCH) .... 1
77 22625-G1 WIRE (ACCELERATOR MICRO SWITCH TO SOLENOID) .............. 1
78 20867-G1 WIRE (IGNITION SWITCH TO F-N-R MICRO SWITCH) ................ 1
79 22624-G1 FUSE HOLDER AND WIRE ASSEMBLY (INCLUDES ITEM 80) .......... 1
80 18392-G3 FUSE, 25 AMP .. ..t iiiiiertaasreensssasesassssssssansosoens 1
81
82 17618-G1 CLAMP, NYLON . .itvierrnecrnnesennnoacssonsssnsssncssonsseas 8
83 11845-G2 CLAMP, INSULATED .. vvtiveeecnnesroesnnossanssacsssassesnsons
84
85
86 24202-G2 COIL AND BRACKET ASSEMBLY (INCLUDES ITEMS 87 - 98) ......... 1
87 23782-G1 IGNITION COIL ASSEMBLY (INCLUDES {TEMS 88 -90) ........... 1
88 * IGNITION COIL v ivvviereiernenoononeansnoeasasssnsssnnns 1
89 17420-G1 NIPPLE, COIL . ovvvveererncensasncsonosnonssassssascnnss 1
90 17373-G1 CLAMP, COIL . ovviviereenrnnnernecnanronarsssssnsssonss 1
91 | 23794-Gi BRACKET, COIL «.vvuvenrnnirnernennannannns e 1
92 '
83 17014-G1 LEAD, SPARKPLUG .........cc.0vnen v eeecrstersranosenansen 1
94 18345-G1 GROMMET ..ttt iivveveenaenssesassasssososssasoasossasssons 1
95 24477-G1 SCREW, BRASS, S5 MM . ..u.ivtuiirrnierniennancanacosscosscns 2
96 51407-G1 WASHER, LOCK, S5 MM ... ..iiiiieenieinnernnanoassnoncanes 2
97 51408-G1 WASHER, S MM .. iiiitiiiteseceenensssetossssssnnnnsssas 2
98 00945-G1 WASHER, ALUMINUM ... .. iiiiiiiiiiiiieentnenncannanenns 2
99
100 24299-G1 SCREW AND CAPTIVE WASHER, M6 X 1.00 X 18 mm LG. .......... 1
Pg. M-11 EZGOLEAT 5/30/90

(TelelzM]



ELECTRICAL SYSTEM - LATER 1990 ' GASOLINE POWERED VEHICLE
FIRST USED FOR LATER 1980 MODEL YEAR

10/01/89 EZGOEI Pg. M-12
[T ElelzM]



ENGINE AND STARTER GASOLINE POWERED VEHICLE

Pg. N-1 EZGOETT 12/15/90



ENGINE AND STARTER

GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. o
When ordering parts, please specify the model and serial number of the product. g E
% Indicates a component that is not available as an individual part. : z
ITEM| PARTNO. |1 2 3 4 5§ DESCRIPTION QTY
1 24623-G1 ENGINE, EC25 -3 PG., SERVICE .......iiivivenrnennnnnnennnnns 1 1
2 00288-G8 - | .SCREW, 7/16 — 14 X 1 LG. e icmccecen e tmmccssseaananeesnanaes | 4 | 4
3 00566-G2 WASHER, LOCK, 7/16 ...t itititininonsnsorersosnenconananenans 4 | 4
4 00922-G3 WASHER, 7/168 . .iiiiiiiiininineiosseneanenassneneneaansnsans 4 | 4
5
6 24260-G1 TUBE, EXHAUST ... .ot tiiiiiiiiiiiiieiiiennenieeeennnnnnnnns 1 1
7 12394-G1 GASKET, EXHAUST . ..iiiiiiittnerentoinreneeneenroensneennnns 1 1
8 18110-G1 WASHER, LOCK, B MM ... .. i iriiiiiii ittt tinnrranrsnnneennnns 2 2
9 51401-G1 NUT, 5/18 = 18 ... iiiitiiiiieitiarernenoeoeococnsnsanencananns 2 |2
10
11 XXXXX-XX | ENGINE FRAME (SEE SECTION W FOR PART NUMBER AND QUANTITY)
12 XXXXX-XX | STARTER/GENERATOR (SEE SECTION KK FOR PART NUMBER AND
QUANTITY)
13 16548-G1 BELT, STARTER ... .vititiriarrcassssssosesoancssnsscsanasess 1 1
14 00938-G4 SCREW, 1/2 — 13 X B LG, ..ttt iiiitireninraracnesnsosasnnanans 1 1
15 00560-G3 WASHER, 1/2 ...ttt iiiietnsotnsnscatorossanasnsosanssansns 1 1
16 00566-G3 WASHER, LOCK, 1/2 ... iiiiiiiiiitineivovneensaracaesaneananns 1 1
17 00533-G1 L O 7 1 1 1
18 24635-G2 SHIMS .. it i it ittt tteraretectssatstrasssssaansaans AR | AR
19 24686-G1 STARTER/GENERATOR SUPPORT .......vviuiinirrnccesncanansnana 1 1
20
21 24667-G1 ROD, ADJUSTING ....vivuenerecnsrenenneoanssosnssesansssnsans 1 1
22 00532-G6 NUT, 3/B = 24 ... tiiiiititteresanararsssssssscstosavsnsssvanse 1 1
23 00566-G1 WASHER, LOCK, 3/8 ... it ittereiinnnentnsscnneonsansnsasscans 1 1
24 | 24668-G1 | BUSHING, GUIDE SUPPORT .. ...vuernenenrrnenererneneneenenenns 1|1
25 24679-G1 BRACKET, STARTER ... tivivititeriotoesrenssseenasesansacennas 1 1
26 18711-G1 BOLT AND CAPTIVE WASHER, M8 X 1.25 X80 mm LG. ............ 2 |2
27
28 XXXX=-XX DRIVE CLUTCH (SEE SECTION H FOR PART NUMBER AND QUANTITY)
9/01/89 EZGOLENT Pg. N-2

IclelziN]



FORK ' ELECTRIC/GASOLINE POWERED VEHICLE

1 — INCLUDES ITEMS 2 - 15.

Pg. O-1 EZGOLEAE] 2/15/89



FORK

ELECTRIC/GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part.

3 WHEEL
4 WHEEL

ITEM| PARTNO. |1 2 3 4 & DESCRIPTION QTy
1 | 17533-G1 | FORK ASSEMBLY (INCLUDES ITEMS 2 = 15) ...ecvvvvrvneneeennnns 1 | x
2 | 17537-G1 FORK -+« e e v s oeeesansesennnsesnsnssossesenenesannsscnnns 1 | X
3 | 17542-G1 AXLE BRACKET, PASSENGER SIDE . .vuevvvuneeecennnencennnes 1 | x
4 | 17542-G2 AXLE BRACKET, DRIVER'S SIDE .. .u'evvneeennneeenaascenaens 1 | x
5 | 19796-G1 SHOCK ABSORBER ASSEMBLY (INCLUDES ITEMS 6 - 8) ......... 2 | X
6 | 17907-G1 SHOCK ABSORBER .. veevuneerrnnsensnsensnesanessesnns 1 | x
7 | 19794-G2 SPRING, COMPRESSION .. v vvvrvrneernneesnncsensnscnnns 1 | x
8 | 17816-G1 RETAINER, SPRING .. vveeeunnnrsnnnesnnesennnsosnsseens 1 | x
9

10 | o00s57-G1 NUT, LOCK, 172 = 13 «ueeeerrunneeessannassecsnseeensnes 4 | X
11 | 15588-G1 BUSHING, PIVOT e vvueneesernnnneesssnnaesossaneeessnsons 4 | x
12 | 00560-G5 WASHER, 5/8 ...... OO 2 | x
13 | 14390-G7 NUT, LOCK, 5/8 = 11 «ueeernneernnessnneseenneseonessnnenns 2 | X
14 | 00492-G6 SETSCREW, SQUARE HEAD, 1/4 =20 X 1 3/4LG. ....ccevvnnes 2 | x
15 | 00544-G1 NUT, 178 = 20 + e evunneseeennnnesonnnnessossasossessannns 2 | X
16 | 00378-G4 | SCREW, #10 - 24 X 1/21LG. ..evevvenniiinnirnnnnnnns eeeeeeees 4 | X
17 | 00565-G5 | WASHER, LOCK, #10 ... 0evvrriereeennneeiiiniiarennniaaneens 4 | x
18 | 00526-G3 | NUT, #10 =24 ovrnnriiiriiiiiiiiiei ittt 4 |x
19 | 1108161 | NUT, LOCK, 3/4 = 16 +\uiierrereenneroenesennsesnneseanoesens 2 | x
20 | 00560-G6 | WASHER, 3/4 «..ovvuiirennerennneeennescennesnnesssnnseanssss 4 |x
21 | 17650-G1 | RING, ADJUSTER ...vvvuiierrnnanererensercrnnesessnnansenaes 2 | x
22 | 17535-G1 | HUB AND AXLE ASSEMBLY (INCLUDES ITEMS 23 = 30) ..cvucoueenne 1 |x
23 | 00545-G8 NUT, 3/8 = 16 <eeevunnenseennnnneesasnnaessssnsssesnsessns 4 | X
24 | 10223-G5 AXLE, FRONT o eeeveerrnnnnneresennaescsnnns ereeneennaean 1 | x
25 | 17536-Gt SPACER, AXLE .+ vveeevenosennecssnosssnessnsessnsossnnens 2 | x
26 | 19471-G1 SEAL, GREASE .+ vvveeeeeenunenesannneesssasesessnseoasnnns 2 | x
27 | 50908-G1 BEARING, RACE v vvveeeeerunnnessnsnresssnsesscnnsecasnns 2 | x
28 | 19888-G1 HUB ASSEMBLY (INCLUDES ITEM 29) +vvvveeerveeeccnnnecannns 1 |x
29 | 19862-Gt BOLT, HUB, 1/2 = 20 e euuneennnenunnsanassconocanoees |4 |x
30 | 11655-G1 SPACER, AXLE +vvueseernnnnecsnnnnesnnnesscssncesnannnns 2 | x
31 | 13136-G1 | SPACER . ..vvviiiiiiiiiiir e 1 {x
32 | 11103-G1 | BEARING, ROLLER ...'vvviiiierniieeiernnieeetnniiennnanecnns 2 | x
33 | 10669-G3 | WASHER, SPECIAL .. .u'vvurnnrerennnaressassoscosnsossansasanns 1 |x
34 | 11098-G1 | NUT, LOCK, 13/8 = 12 . uuuerunnernnancnnesoenscnnssannasnnnens 1 |x
2/15/89 EZGOMEI Pg. O-2

[ 11 1c]1D)



FORK

ELECTRIC/GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. I
When ordering parts, please specify the model and serial number of the product. § ﬁ
% Indicates a component that is not available as an individual part. | >
[ <
ITEM| PARTNO. |1 2 3 4 § DESCRIPTION QTyYy
35 18256-G1 RETAINER, AXLENUT .........c.o Ceeetenecesaesaaesastaasanenn 2 | X
36 15643-G1 SHIELD .+ .vvvvvrveneeessssasssssnacssosasesasssvonsnsosnsnsns 1 X
Pg. O-3 EZGOLEEN 2/15/89

RENEE)



FORK ELECTRIC/GASOLINE POWERED VEHICLE
2/15/89 EZGOMEMT Pg. O-4

| 1 1 Icl1D]



FORWARD-NEUTRAL-REVERSE SWITCH ELECTRIC/GASOLINE POWERED VEHICLE

1 - INCLUDES ITEMS 2- 32
2 - INCLUDES ITEMS 3-5

Pg. P-1 EZGOLEWE] 9/01/89



FORWARD-NEUTRAL-REVERSE SWITCH

ELECTRIC/GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. Sl
When ordering parts, please specify the model and serial number of the product. g ﬁ
% Indicates a component that is not available as an individual part. : z
ITEM| PARTNO. |1 2 3 4 5§ DESCRIPTION QTY
1 25396-G1 FORWARD-NEUTRAL-REVERSE SWITCH ASSEMBLY (INCLUDES
ITEMS 2 = 32) tivivnnerurornonasesososssssssssssssnansnnnass 1 1
2 14651-G1 CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 3 -5) .......... 1 1
3 24940-G1 L2 10 = 2 2
4 00565-G7 WASHER, LOCK, 1/4 ... .iriieieirinintnrnnontasnsnnons 2 2
5 00414-G7 SCREW, 1/4 =20 X 3/4 LG, .. .iviirerrenrernnnenosannons 2 2
6
7 12835-G1 CAM UNIT, FORWARD-NEUTRAL-REVERSE SWITCH ............. 1 1
8 19470-G1 SHAFT, FORWARD-NEUTRAL-REVERSE SWITCH ................ 1 1
9 00560-G1 WASHER, 3/8 .. .civvririnnererascnenssosnsasacessnsessnans 1 1
10 14390-G1 NUT, LOCK, 3/8 = 24 . ... ciiiiiietieitnesnsarenanrnaronoans 1 1
11
12 10606-G4 SWITCH, MICRO .. iciviviennnesanansnrsncesnssecnsassasnans 2 2
13 00139-G6 SCREW, #6 — 32 X 1 3/4LG. ....cvivriririrenrsenncnnonnns 4 |4
14 12806-G1 SPACER, MICRO SWITCH ......0iteiirinneenrnenacasansnnns 4 | 4
15 00565-G3 WASHER, LOCK, #8 ....ciiitiereereiiiennvecceansassssnsns 4 | 4
16 00525-G5 NUT, #6 — 32 ...iiiviirrroasosocoenssasesossscosonsusosans 4 | 4
17
18 17940-G2 1= 1 .74 = 1 1
19 00138-G5 SCREW, #6 — 32 X 5/BLG. ...iviviientvnnnrocscencnsonsanss 2 2
20 00565-G3 WASHER, LOCK, #6 .....vvvteeerrersnracsosncnanasesosaass 2 2
21 00525-G5 NUT, #6 — 32 .iiiiiiiiinenncncnseesiocsstonossanansascanss 2 2
22
23 12863-G1 BRACKET, MOUNTING ....0vctiieeritnnenritnreranacasasanss 1 1
24 15461-G1 SUPPORT, BRACKET MOUNTING .......c.ccitimenncaracansnss 1 1
25 00414-G8 SCREW, 1/4 — 20 X 1 LG. ..ivivrenencsrscnnsoasesronsncnnnns 2 2
26 00559-G7 WASHER, 1/4 ... iiiiiiiiiiiiiensnetncocsasasansasssansas 2 2
27 00565-G7 WASHER, LOCK, 1/4 ... ittt iiiieniertraecosnnnnsnnns 2 2
28 00532-G1 NUT, 174 — 20 .. ititiiitiniiiienoasensnsssseroasnscancnenns 2 2
29 '
30 13514-G1 SCREW, BRASS, #6 - 32 X .22 LG. ....... evsesesananenannaa 4 | 4
31 14628-G1 FASTON TAB .. .iiviteirnerasosansorscasanssasessasocanans 4 | 4
32 00567-G3 WASHER, LOCK, EXTERNAL TOOTH, #6 .......cccivvievnnnnens 4 | 4
33
12/15/90 EZGOLENT Pg. P-2

[ 1 1 Ic]1]P]



FORWARD-NEUTRAL-REVERSE SWITCH

ELECTRIC/GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. ala

When ordering parts, please specify the model and serial number of the product. W

% Indicates a component that is not available as an individual part. = | =

o™ <

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY

34 20325-G1 SWITCH HANDLE KIT (INCLUDES ITEMS 35 AND 36) ................ 1 1

35 19886-G1 ~HANDLE, PLASTIC . e teeeemeemes cvmeee s smmassmssssssscccces | 1 1

36 00740-G4 SCREW, #10 = 32 X 1/2 LG, ...ttt ittintretesssesassssoannns 1 1
Pg. P-3 EZGOLENE 9/01/89

HEEEEE



FORWARD-NEUTRAL-REVERSE SWITCH ELECTRIC/GASOLINE POWERED VEHICLE

9/01/89 EZGOMEE Pg. P-4



FORWARD-NEUTRAL-REVERSE SWITCH ELECTRIC POWERED VEHICLE
VEHICLES EQUIPPED WITH SOLID STATE CONTROL MODULE ONLY

1 - INCLUDES ITEMS 2-41
2 - INCLUDES ITEMS 3-5

Pg. P-5 EZG0LENTT] 9/01/89



FORWARD-NEUTRAL-REVERSE SWITCH

VEHICLES EQUIPPED WITH SOLID STATE CONTROL MODULE ONLY

ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. Sl
When ordering parts, please specify the model and serial number of the product. ﬁ E
% Indicates a component that is not available as an individual part. : :
ITEM| PARTNO. |1 2 3 4 5§ DESCRIPTION QTYy
1 25396-G2 FORWARD-NEUTRAL-REVERSE SWITCH ASSEMBLY (INCLUDES
ITEMS 2 = 41) i iiiiiiiinnrnescoanocoassessccassasssasssanonas 1 1
2 14651-G1 CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 3 -5) .......... 1 1
3 24940-G1 S 1 = 2 |2
4 00565-G7 "WASHER, LOCK, 1/4 ... .. iiiiiiiiiiiiiiiianananasannss 2 |2
5 00414-G7 SCREW, 1/4 =20 X 3/4 LGB, ... iiiiiiiiiiiiiiinnnnnsnnns 2 12
6
7 12835-G1 CAM UNIT, FORWARD-NEUTRAL-REVERSE SWITCH ............. 1 1
8 19470-G1 SHAFT, FORWARD-NEUTRAL-REVERSE SWITCH ................ 1 1
9 00560-G1 WASHER, 3/B ... citiinincnsroennsatenesssessncncassennnans 1 1
10 14390-G1 NUT, LOCK, 3/8 — 24 ... .. iuriitiiiiinentnrnssnsacsnansannn 1 1
1 12796-G1 SWITCH, MICRO, DOUBLE ........ciiiieiinrecannccnonnnenns 1 1
12 10606-G4 SWITCH, MICRO ..t iiiviiitninenecernreenesnencasesnesonnss 1 1
13 00139-G6 SCREW, #6 - 32X 1 3/4LG. ....coiiiiienrincncnresnarannns 2 |2
14 12806-G1 SPACER, MICRO SWITCH .....ivivtnrerennoenrstnasanosnnans 2 |2
15 00565-G3 WASHER, LOCK, #6 ....ccvveirirenonenracescacncnsoaasaces 4 | 4
16 00525-G5 NUT, #8 — 32 tivivirinerrnerssncecesssssassosensseosoacans 4 | 4
17
18 17940-G1 = 1 .74 =1 1 1
19 00138-G5 SCREW, #6 — 32 X B/BLG. ...ocivieierienentesnsnnacnonoenn 2 |2
20 00565-G3 WASHER, LOCK, #6 .....ciiieeerirnonresreaasosncaansocnes 2 |2
21 00525-G5 NUT, #6 = 32 ..iiiiiiiiiiniiieiiiiititirecnasonseaannnsonns 2 {2
22
23 12863-G1 BRACKET, MOUNTING ....0cvoviiinenentnnerenssncasaraosnnns 1 1
24 15461-G1 SUPPORT, BRACKET MOUNTING ......c.iiriencnennennnancnns 1 1
25 00414-G8 SCREW, 1/4 - 20 X 1 LG. ...ttt iiiiiiiiiireternsncnonensns 2 |2
26 00559-G7 WASHER, 1/4 .. ...ttt iiiitietnnenssssassnsssocasansnsnns 2 |2
27 00565-G7 WASHER, LOCK, 1/4 ... ittt iiintetenstesnsncnsanas 2 |2
28 00532-G1 NUT, 174 — 20 . .iiiiiiiiiiiiiiiiitnrstesasosnssssnssansons 2 2
29 .
30 13514-G1 SCREW, BRASS, #6 - 32 X .22 LG. .....ciiitirireanraroennns 6 | 6
31 14628-G1 TAB, FASTON ... ..iiiiiiitiiietntoetonsseronesesocasnsasons 2 |2
32 00567-G3 WASHER, LOCK, EXTERNAL TOOTH, #6 ...........ccoovueennnn 6 | 6
33 00139-G8 SCREW, #6 = 32 X 2LG. +euieennennannennnnaenananaaaannnns 2 2
12/15/90 EZGOMEIET Pg. P-6

| | ICIE}2]|P]



FORWARD-NEUTRAL-REVERSE SWITCH

VEHICLES EQUIPPED WITH SOLID STATE CONTROL MODULE ONLY

ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. a|a
When ordering parts, please specify the model and serial number of the product. g 5
% Indicates a component that is not available as an individual part. = |3
o <
ITEM| PARTNO. |1 2 3 4 5§ DESCRIPTION QTy
34 20325-G1 SWITCH HANDLE KIT (INCLUDES ITEMS 35 AND 36) ............ 1 1
35 19886-G1 HANDLE, PLASTIC .. vei it iitrecrenennnaocanssocsnssonnns 1 1
36 00740-G4 SCREW, #10 =32 X 1/2 LG, ..vvvvvrirrencnetaocanrsnens 1 1
37 14619-G2 WIRE (BLUE) ...vvveverineennenanassonacanscancosonsanacans 1 1
38 21743-G1 WIRE (BLACK) .. vvivvrriieereeracstceecsnsnceassnnnnnnnanns 1 1
39 23862-G2 WIRE (RED) ..cvvvvrrnneennnronnsonsscecscnassonocannsnnns 1 1
40 23645-G1 WIRE ..t ivieverenonesenacassnssnsossensansanssassnssnssns 1 1
41 17618-G1 CLAMP, NYLON . ..iiitieevnreunosnsonsersnensnssssasanssns 3 3
Pg. P-7 = cf = [TEXTRON 9/01/89

EREEAR



| FORWARD-NEUTRAL-REVERSE SWITCH  ELECTRIC POWERED VEHICLE
VEHICLES EQUIPPED WITH SOLID STATE CONTROL MODULE ONLY

9/01/89 EZGOETE Pg. P-8



FOUR WHEEL FRONT SUSPENSION ELECTRIC/GASOLINE POWERED VEHICLE

1 - INCLUDES ITEMS 2-45
34 - INCLUDES ITEMS 35-45
47 - INCLUDES ITEMS 48-58

Pg. Q-1 EZG0OMEIET] 12/15/90



FOUR WHEEL FRONT SUSPENSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part.

ELECTRIC/GASOLILNE POWERED VEHICLE

3 WHEEL
4 WHEEL

ITEM | PART NO. 2 3 45 DESCRIPTION QTY
1 | 24054-G3 | FRONT AXLE ASSEMBLY (INCLUDES ITEMS 2 ~45) ................ x |1
2 | 23918-Gt AXLE tivtineeneeiieaimnenns e i X
3 | 25177-G2 e N I X |2
4
5
6
7
8 | 16982-G1 BEARING, THRUST ..\ vtttietieeeneieerieeieennennnenns X |2
9 | 00879-G7 WASHER, 7/8 + . vttt e tee e e e iee e e eieernneens x |2

10 | 00886-G1 NUT, SLOTTED, 5/8 = 18 + . veeeieennernerneennernnennns X |2
11 | 10387-G1 COTTER PIN, 174 X 1 1/2 LG +eueernernneeneeinernneennennns X |2
12 | 00879-G5 WASHER, 5/8 « . vttt tneeeereeeneennereereenaenns X |2
13
14 | 23925-G1 SPINDLE ASSEMBLY, DRIVER’S SIDE (INCLUDES ITEMS 15 -18) .. | X | 1
15 * SPINDLE , DRIVER'S SIDE . ...vuvervneernnerrnnernneennns X |1
16 | 16623-G1 BEARING, BRONZE . .....vvuninnernnernernnennernnennnns X |2
17 | 10389-G3 GREASE FITTING .+ e veveeveinnerneerneenennerneennens X |1
18 | 16626-Gi 1 T x |1
19 | 23924-Gi SPINDLE ASSEMBLY, PASSENGER SIDE (INCLUDES ITEMS 20 - 23) | X | 1
20 * SPINDLE, PASSENGER SIDE ...\ etveeruneernnernneennnnns X |1
21 | 16623-G1 BEARING, BRONZE ....uetvneinrennerneennennernnaennenns X |2
22 | 10389-G3 GREASE FITTING .. .vvveireeriernenneennennsoneennnnns X |1
23 | 16626-G1 1Y I X |1
24 .
25 | 19932-Gf HUB ASSEMBLY (INCLUDES ITEMS 26 AND 27) .......cevnennn.. X |2
26 | 19862-G1 BOLT, HUB, 1/2 = 20 +uuvvitentereeinnennennennnennenns. X |4
27 * RACE, BEARING .. ..euuevnerneennsnneensennennennnennns X |2
28 | 50892-Gi BEARING AND RACE ASSEMBLY (INCLUDES ITEMS 29 AND 30) ... | X | 2
29 | 11750-G2 ROLLER, BEARING .+ . .e v oeveerneinernnernerneennenneenss X |2
30 * RACE, BEARING .. .''vvneeinnernnernnnernneennennneenn, X |2
31 | 12093-G1 NUT, SLOTTED, 1 = 14 ot \ittuntiitee e eiieennennenneennes X |2
32 | 10387-G1 COTTERPIN, 1/8 X 1 1/2 L8, o 'vvireerrinineennerareneennns X |2
33 | 19472-Gf 1 I
34 | 19202-G2 TIE ROD ASSEMBLY (INCLUDES ITEMS 35 = 45) ..........u..... X |1
12/15/90 EZGOENT] Pg. Q-2

| 11 Ic[2)0]



FOUR WHEEL FRONT SUSPENSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part.

ELECTRIC/GASOLINE POWERED VEHICLE

3 WHEEL
4 WHEEL

ITEM| PARTNO. [1 2 3 4 5 DESCRIPTION QTy
35 | 20795-G1 TIE ROD END ASSEMBLY, L.H. THREAD (INCLUDES
ITEMS 36 = 39) e vvuneeenneenneennnsennnesnoeennneens X |1
36 | 18434-Gi NUT, 9/16 = 18, L.H. THREAD ...u'evrnnrrnnernnnennn, x |1
37 | 50641-G1 BOOT, RUBBER - - evueeernnneennnnneeennnseeennns x |1
38 | 50209-G1 NUT, SLOTTED 7/16 = 20 «evvnneernneeeennnnrennnnn. x |1
39 | 10387-G2 COTTER PIN 3/16 X 1 LG « vt tvneeenneennneennaeennns X |1
40 | 20795-G2 TIE ROD END ASSEMBLY, R.H. THREAD (INCLUDES
ITEMS 41 = 44) oo eeeeeeeeeeeeenenennaenns x |1

41 | 18434-G2 NUT, 9/16 = 18, R.H. THREAD .. ..evvuniernnneennnnn. x |1
42 | 50641-G1 BOOT, RUBBER - .. vveeeeneennneeeneeenneernneennns x |1
43 | 50209-G1 NUT, SLOTTED 7/16 = 20 e evvnseernnneeennnneennnns X |1
44 | 10387-G2 COTTER PIN 3/16 X 1 LG «eevnrennernnennennnnss x |1
45 | 10389-G3 GREASE FITTING v vt evneeeeesenneeeaneennnesnaeennns X |2
46
47 | 18377-G1 | TIE ROD ASSEMBLY (INCLUDES ITEMS 48 = 58) .....vvvvvnnnennnn. X |1
48 | 20795-G1 TIE ROD END ASSEMBLY, L.H. THREAD (INCLUDES

ITEMS 49 = 52) + v v vnee et eeeeeeesnnseeenneennnnns X |1
49 | 18434-G1 NUT, /16 = 18, L.H. THREAD +.r'evunnernnernnerrneennns X |1
50 | 50641-G1 BOOT, RUBBER .. vvvneeeeensenenseennaserennrennnns X |1
51 | 50209-G1 NUT, SLOTTED, 7/16 = 20 « e v eneeennenernnnsernnneennnns x |1
52 | 10387-G2 COTTER PIN, 3/18 X TLG. «uueeurnneerunesnnneernnnnns X |1
53 | 20795-G2 TIE ROD END ASSEMBLY, R.H. THREAD (INCLUDES

ITEMS 54 = 57) .+ v ueretnnneeeenneeennnseennaeennaeennnns x |1
54 | 18434-G2 NUT, 9/16 = 18, R.H. THREAD ...evunnrinnnernnneennnnss x |1
55 | 50641-G1 BOOT, RUBBER ....'evvnneennrennneennss e x |1
56 | 50209-G1 NUT, SLOTTED, 7/16 =20 ..o veevnnernnnnnns e, X |1
57 | 10387-G2 COTTER PIN, 3/18 X 1LG. +uevvnnneennneerunneennnaeennn X |1
58 | 10389-G3 GREASE FITTING .t evneeetneeeneseenennesenneenneenneens X |2
59 | 23929-G1 | IDLER ASSEMBLY (INCLUDES ITEMS 60 AND 61) ....euvevvneennnn. x |1
60 | 15012-G1 BUSHING, FLANGED ...\ euuevneeneeeneeneennenneenennennnns x |2
61 | 10389-G3 GREASE FITTING . .'vvvneernneennennns. et x |1
82 | 16417-G2 | SHAFT, IDLER ..\ttt ettt ettt ettt iaeeieeniaennns x |1
63 | 13221-G1 | WASHER, WAVE TYPE, SPRING .. ..evunretnnreenanennaneennnnn. x |1
64 | 10387-G1 | COTTERPIN, 1/4 X 1 1/2L8. weurunreuneeeneernreneeenaennns. x |1
65 | 15023-G2 | RETAINER, SPRING ... uteevnneeerneseeneeeenerernanernnneens x |2

Pg. Q-3 = ci= | TEXTRON 2/15/89

L1 1 Icj2la)



vYyy

FOUR WHEEL FRONT SUSPENSION

ELECTRIC/GASOLILNE POWERED VERICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. L1
When ordering parts, please specify the model and serial number of the product. E ﬁ
% Indicates a component that is not available as an individual part. : :
ITEM| PARTNO. |1 2 3 4 § DESCRIPTION QTy
66 00876-G4 SCREW, BLACK, 3/8 =16 X 1 1/2LG. ....vivrirrnnennnnnnncnnnns X |8
67 00878-G1 WASHER, LOCK, BLACK, 3/8 1eeiiiersiissnasacinnsnnenaeaas | X | 8
68 00877-G5 NUT, BLACK, 3/8 = 16 ...citviviniriiinstocrnssoacacancaceannns X |8
69 15023-G2 RETAINER, SPRING « .ot vvtierenrnnrnsinseonenssosanennennennnns X |2
70 00532-G5 NUT, 3/8 = 16 ...otiiiiniriietnennsnnsresensoeaaasoanneanenns X |6
4 00566-G1 WASHER, LOCK, 3/8 ..t oiiiiiinrierneianeeetneenceneanennnnnns X |6
72 00427-G8 SCREW, 3/8 = 16 X 2 LG, tiiitiiiiiiieraieenreennrnnnnnnneenns X |6
73
74 24025-G1 LEAF SPRING (2 LEAF) ....vttirnitiiineinnteneneonannnnaenanns X |2
75 24065-G1 LEAF SPRING (3 LEAF) ...ittiiiitiiiiieneranoneennnnnannnnens X
76 12091-G1 CAP, SPINDLE .....icitiiienireneernsesesnsrnecnaonaneenennns X
77
78 15707-G1 SHOCK ABSORBER . ......ovvvvevrneencannsan eersiet e X ]2
79 10435-G1 WASHER, 13/32 ... iiiiiiiiiiiitiiineenionsonecnranconnonenans X |8
80 10194-G1 BUSHING, RUBBER .....covvtitiiiuerinioceonooncncanenaenannns X |8
81 00532-G6 NUT, 3/8 = 24 ... . iiiiiiiiiiiiiiiitieetntennesenaronnennans X |4
82 14723-G1 NUT,LUG,1/2=20 . .. sttt iieiininrieentervsensrasonesnsaosaanaans LX | 8
12/15/90 EZGOIENTT] Pg. Q-4

[ 11 icl2)a)



FOUR WHEEL FRONT SUSPENSION ELECTRIC/GASOLINE POWERED VEHICLE
FIRST USED FOR MODEL YEAR 1990

1 - INCLUDES ITEMS 2-45
34 - INCLUDES ITEMS 35-45
47 - INCLUDES ITEMS 48-58

Pg. Q-5 EZGOEET] 12/15/90



vvyy

vvyy

FOUR WHEEL FRONT SUSPENSION

FIRST USED FOR MODEL YEAR 1990

ELECTRIC/GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. Sl
When ordering parts, please specify the model and serial number of the product. E E
% Indicates a component that is not available as an individual part. : z
ITEM | PART NO. 2 3 4 5 DESCRIPTION QTY
1 24054-G5 FRONT AXLE ASSEMBLY (INCLUDES ITEMS 2-45) ..........c..... X
2 23918-G2 AXLE ............. PR, e e sseaseeeass et sat e X
3 25177-G2 KING PIN « ..ttt it iiiitititrsreesasnsnneneeansareannns X |2
4
5
6
7
8 16982-G1 BEARING, THRUST ... citiiiiiiiiiiieiirtieernnnenenrnnnnes X |2
9 00879-G7 WASHER, 7/8 .« it ittt ittt iietnonissosaaennannannns X |12
10 00886-G1 NUT, SLOTTED, 6/8 - 18 ....ciiiiii i iiiieenennnnn e X 12
11 19060-G1 COTTERPIN, 1/4 X 1 1/2LG. ...ttt iiirinnnererarananenn X 12
12 00879-G5 WASHER, 5/8 .....iiiiiiii it iiiiiitaninsensiarnonnsanns X |2
13
14 23925-G1 SPINDLE ASSEMBLY, DRIVER'S SIDE (INCLUDES ITEMS 15-18) .. | X | 1
15 * SPINDLE , DRIVER’S SIDE .....cvviiieeirnnrnnnncnnnnnnas X |1
16 16623-G1 BEARING, BRONZE ........citiiiiinennncnionnracasnonas X |2
17 10389-G3 GREASE FITTING . ...t iiiiiiiiiiiinninsnenonsnnnsnnes X 1
18 16626-G1 SEAL ..ttt ittt it bttt e i e X 1
19 23924-G2 SPINDLE ASSEMBLY, PASSENGER SIDE (INCLUDES ITEMS 20 - 23) | X | 1
20 % SPINDLE, PASSENGER SIDE ......ccvviiernernnnnensnnenns X 1
21 16623-G1 BEARING, BRONZE .........cc00ievnioranncronacannconnns X |2
22 10389-G3 GREASE FITTING ......iciiiiiinernincnsannsnennaanennns X 1
23 16626-G1 R X |1
24 .
25 19932-G1 HUB ASSEMBLY (INCLUDES ITEMS 26 AND 27) .....ccvvuenannns X |2
26 | 19862-G1 BOLT, HUB, 1/2 =20 ..evvveeeeeeeeennn.... P X |4
27 * RACE, BEARING ......ciivuiirnnnnnnnenennncanennnnnnns X |2
28 50892-G1 BEARING AND RACE ASSEMBLY (INCLUDES ITEMS 23 AND 30) ... | X | 2
29 11750-G2 ROLLER, BEARING ... ..oiviiiinientonsocnnsnenneneenens X |2
30 S RACE, BEARING ......oiviiiienenneeroeennerannnnannnns X |2
31 12093-G1 NUT, SLOTTED, 1 = 14 ... . ittt it iiiieenernennennnnenns X 12
32 00798-G8 COTTERPIN, 1/4 X 1 1/2LG. ...t viienntnnernnrnenenennnnnns X |12
33 25146-G1 SEAL Lttt i i i i ittt et r it i X 1
34 19202-G1 TIE ROD ASSEMBLY (INCLUDES ITEMS 35-45) .........ccu.... X 1
12/15/90 EZGOIEI] Pg. Q-6

11 IC]sio



FOUR WHEEL FRONT SUSPENSION

FIRST USED FOR MODEL YEAR 1990

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part.

ELECTRIC/GASOLINE POWERED VEHICLE

3 WHEEL
4 WHEEL

ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTyY
35 | 20795-G1 TIE ROD END ASSEMBLY, L.H. THREAD (INCLUDES
ITEMS 36 = 39) +eeeenenennnnnnneneeeeeeeeeeeeeeens x |1
36 | 18434-G1 NUT, 9/16 = 18, L.H. THREAD .. .uuunnnnnnnnnnnnnnnn. X |1
37 | 50641-Gt BOOT, RUBBER .+ vveeeeeeeeeeensnneeeannnnnn. X |1
38 | 50200-Gi NUT, SLOTTED 7/16 = 20 « e nenennennnnenneeenns x |1
39 | 10387-G2 COTTER PIN 3/16 X 1 LG e vneveeeeeeennnneeeeeannnn. x |1
40 | 20795-G2 TIE ROD END ASSEMBLY, R.H. THREAD (INCLUDES
ITEMS 41 = 44) «oooeeeeeeeee e eeeeeeeeens X |1
41 | 18434-G2 NUT, 9/16 = 18, R.H. THREAD ..« nnnnnnnnnnnnnn. X |1
42 | 50641-G1 BOOT, RUBBER -« v v v e eennneeeeeseeaaeeeeeaanns x |1
43 | 50209-Gt NUT, SLOTTED 7/18 = 20 . vvveeeeeeeeaneeeneennn x |1
44 10387-G2 COTTERPIN 3/16 X 1 LG, .ot viiiieienencrecncnoacnanas X 1
45 | 10389-G3 GREASE FITTING .+« v v eeeeennnneeeeeeeeeeeeeeeeaannnn. x |2
46
47 | 18377-G1 | TIE ROD ASSEMBLY (INCLUDES ITEMS 48 = 58) .....ceveverenennn. x |1
48 | 20795-Gf TIE ROD END ASSEMBLY, L.H. THREAD (INCLUDES
ITEMS 49 = 52) « v v vvveeeeeeeseesesaeeaaeeeennnes x |1
49 | 18434-Gf NUT, 9/16 = 18, L.H. THREAD .« ruunnnnnnnennnnnennnnss x |1
50 | 50641-Gf BOOT, RUBBER - -« v v eeeeenneeeeeeeeaaineeeeeeenannn x |1
51 | 50209-Gf NUT, SLOTTED, 7/16 = 20 « v nneeeeeeeeeeenanenneeeeess x |1
52 | 10387-G2 COTTER PIN, /16 X 1 LG. «eeeeeerereeeeeeeeeereesenenss x |1
53 | 20795-G2 TIE ROD END ASSEMBLY, R.H. THREAD (INCLUDES
ITEMS 58 = 57) +vvueennennsensenseeneenneensennsennennes x |1
54 | 18434-G2 NUT, 9/16 = 18, R.H. THREAD «.vveennnnnnnnnnnnneenenss x |1
55 | 50641-Gf BOOT, RUBBER -« v vvvvveereenneeneeeenns SR x |1
56 | 50209-Gf NUT, SLOTTED, 7/16 = 20 e nnneeeeeeennnnnn . x |1
57 | 10387-G2 COTTER PIN, 3/16 X 1 LB. +vvvvrererenereereereeeeeennn. X |1
58 | 10389-G3 GREASE FITTING -« .« neeeeeeeeeeeeeeeeeeeeeeeeeeeneeneeees x |2
59 | 23929-G1 | IDLER ASSEMBLY (INCLUDES ITEMS 60 AND 61) ...eevvevereenen.. x |1
60 | 15012-G1 BUSHING, FLANGED - ... v vevveeeeeeeeeneeneeeneeneeeeenenes X |2
61 | 10389-G3 GREASE FITTING . +uuuvevreererannnnnnn. e x |1
62 | 16817-G2 | SHAFT, IDLER .. 'nnneteet et eee et e e et X |1
63 | 13221-G1 | WASHER, WAVE TYPE, SPRING .. ... .evvvreernnnnnnnnnnnnnnnnnns x |1
64 | 10387-G1 | COTTERPIN, 178 X 1 1/2 L8 «eruunneeeeeeeeeeeeaaaaaannnnns. X |1
65 | 15023-G2 | RETAINER, SPRING .. ... eeveeennnnnnneneeeeeeeeeeeaaaannnns. x |2
Pg. Q-7 EZGOENT 9/01/89

HEENEEE



FOUR WHEEL FRONT SUSPENSION

FIRST USED FOR MODEL YEAR 1990

ELECTRIC/GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. Sl
When ordering parts, please specify the model and serial number of the product. § ﬁ
% Indicates a component that is not available as an individual part. : : z
ITEM| PARTNO. |1 2 3 4 § DESCRIPTION QTY
66 00876-G4 SCREW, BLACK, 3/8 - 16 X 1 1/2LG. .. ...t iiiiiiiiirinnsniasans X 1|8
67 00878-G1 WASHER, .LOCK, BLACK, 3/8 cmmtcec st tvamnacaanncsscssssesssa | X | 8
68 00877-G5 NUT, BLACK, 3/8 — 18 ....ciciiirnirntnrescnnncnenrancsnnseanns X |8
69 15023-G2 RETAINER, SPRING .. .0c0vvetvnencncerecssensnrossssncrescsnsnse X 1|12
70 00532-G5 NUT, 3/8 = 16 ...ivieiinreeeereeeioaresnsnnsesarnsnsnssssnans X 16
A 00566-G1 WASHER, LOCK, 3/8 ... iiiiiiiiineiineeenineonnnsannsncassans X |6
72 00427-G6 SCREW, 3/8 = 16 X 2 LG, ..iuiiuiivinteenennnneanncansnenansnas X 16
73
74 24025-G1 LEAF SPRING (2 LEAF) . ....itiiiinnnnretnenennonsosnonasanosas X |2
75 24065-G1 LEAF SPRING (B LEAF) ...t iviuinrninsnorosonononncaornoannane X
76 12091-G1 CAP, SPINDLE ........iiititrtientennnreracsoaaancanaasananean X |2
77
78 | 15707-G1 | SHOCK ABSORBER..... R X |2
79 10435-G1 WASHER, 13/32 .. 0iiiiiiintinsosoansosasesorasssssnsnsensnsns X |8
80 10194-G1 BUSHING, RUBBER ........covitiininnnrnrosennssnsnsosnnnasas X |8
81 00532-G6 NUT, 3/B = 24 ... i iiiiiiiiiitirensanorosssaransssanansanans X |4
82 14723-G1 NUT, LUG,1/2-20 . . ittt v iiieecrsnsaansassseranssasosassnans X |8
12/15/90 EZGOLIEM Pg. Q-8

HENSE ]



[

FRONT BUMPER AND SHIELD : ELECTRIC/GASOLINE POWERED VEHICLE
1989 X/GX-444, FREEDOM ONLY

Pg. S-1 EZGOLENEN 9/01/89
EEEES



FRONT SHIELD BUMPER AND SHIELD

1989 X/GX-444, FREEDOM ONLY

ELECTRIC/GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. g
When ordering parts, please specify the model and serial number of the product. g §
% Indicates a component that is not available as an individual part. : :
ITEM| PARTNO. |1 2 3 4 § DESCRIPTION QTY
1 00427-G2 SCREW, 3/8 - 16 X 1 1/4LG. .. ..ovvitienirncrnresotscssnsansas X }J2
2 00560-G1 WASHER, 3/8 v vrecuetearscnsrossessssossstassesnsnesnsanas X |2
3 11098-G5 NUT, LOCK, 3/8 = 18 t.uivivinececncesnrerscstssoscansssaansns X |2
4 23885-G1 SUPPORT, BUMPER ...vvteceenencnscananecasnnssasasssosanasnns X |2
5 00427-G2 SCREW, 3/8 =18 X 1 1/4 LG, .. ivivinintrsrsntnsrcsasososonsanns X |2
6 | 00566-G1 | WASHER, LOCK, 3/8 +.vvvvvrvrrrnrenennenseneneneeneneeennnes. x |2
7 00560-G1 WASHER, 3/8 .. ciivitereeneoseeansressscsnsssossassssnssnanns X |2
8 11098-G5 NUT, LOCK, 3/8 = 16 +.ucviuirecoenenscancnsanacsnssscsssssnnns X |2
9
10 23876-G1 BUMPER ....iiiivituceocseconrascocsssocsnsnssssossssnssosas X |1
11
12 00427-G8 SCREW, 3/8 - 16 X 2 LGB, ..viiirieensnsnncsnsssescnssrnsesanes X |2
13 00566-G1 WASHER, LOCK, 3/8 ...iiteerenestcsscnrsossesasnceassnssonannsnse X 2
14 00560-G1 WASHER, 3/8 ...iitiieeiereecntnsnsnsnscsuessssassnsssssasnss X |2
15 11098-G5 NUT, LOCK, 3/8 = 18 . ..iciveirtosransncnonssssssesoaasssasases X |2
16
17 23879-G1 RAIL, BUMPER, DRIVER'S SIDE . ....ccctvevvenannnn feirerereanann X |1
18 23879-G2 RAIL, BUMPER, PASSENGER SIDE ......c.cicicirinenanccnnnnans X |1
19
20 00427-G2 SCREW, 3/8 - 16 X 1 14 LG, ....viiritirirntncienssscncanenns X |4
21 00566-G1 WASHER, LOCK, 3/8 +.ivvtiticesirrerncetnneresosanessasscscans X. |4
22 11098-G5 NUT, LOCK, 3/8 = 16 ..c.vvitvrensseaseacascsosassosncscrasanns X | 4
23
24 23881-G1 SHIELD ...iiitererereontesosncnsesssnsnsnsasacssssessssannns X |1
25 | 00414-GB | SCREW, 1/4 =20 X 1LG. «.uvvvinnnnneennnnnnnns e x |2
26 | 00559-G7 | WASHER, 1/4 ... . iuiuiiiinrunenininsioneaseeeneniacncnnnanns X |2
27 12905-G1 WASHER, NEOPRENE, 1/4 ........cccttitenscecsannnnsonecocans X 12
28 14390-G4 NUT, LOCK, 1/4 = 20 ...vivivininnecosssonnsssncsssssnacnanans X 12
9/01/89 EZ2GOMEEE] Pg. S-2

TTIenIs)



FRONT SHIELD ELECTRIC/GASOLINE POWERED VEHICLE
FIRST USED FOR 1990

Pg. S-3 EZG0OLETTN 12/15/90



FRONT SHIELD

ELECTRIC/GASOLINE POWERED VEHICLE

FIRST USED FOR 1990

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. é
% Indicates a component that is not available as an individual part. 3
ITEM| PARTNO. {1 2 3 4 5§ DESCRIPTION QTY
1 23881-G1 SHIELD . ivtivevrernenceseonnessnsasetsasasarassssnsnnassass 1

2

3 00414-G8 SCREW, 174 =20 X 1 LG. ..oiuiiniinninnannnannnecnnetencanes 2
4 00559-G7 WASHER, 1/4 ..t iiiteeeeessasotnsssssannsessssssnsenssassnans 2
5 | 14390-G4 | NUT. LOCK, 1/8 =20 +.\viiiinriieeieeiiiiee e eanness 2
6

7

8

9 25054-G1 SUPPORT, SHIELD ....iivitveneonrnaresessnsasessssosnnansssnns 1
10
1 00258-G8 SCREW, 3/8-16 X 1 LGB, «.ivvererrrnresnssocsssscososssonsonane 2
12 005660-G1 | WASHER, 3/8 .. iivevriiverseseosnasorossasasosasasansscananns 2
13 | 00566-G1 | WASHER, LOCK, 3/8 .. 'eevuneerunrennsseenseiuneenneensaseeans 2
14 00532-G5 NUT, 3/8=16 ..o vvereieinceeeasssossssssssesssanansarsssnsnss 2

12/15/90 EZGOLEEE Pg. S-4

[ 1 [ _IC] 'S}



FRESH AIR INTAKE SYSTEM

GASOLINE POWERED VEHICLE

0
000
0.'0'0'0‘."‘0’“
i ,...0,00.00
'Q "”“ N
“h

A}
A ’.‘t\‘?ﬂ’t’

rii
e o.o’o.o.o’v,’/nmm ‘
I

)

e

DO
A
"29":?:’:’:‘2’.3”‘“

Pg. T-1

EZG0OMEIT

9/01/89



FRESH AIR INTAKE SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

GASOLINE POWERED VEHICLE

When ordering parts, please specify the model and serial number of the product. g é

% Indicates a component that is not available as an individual part. : i

ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY

1 23394-G1 AIR CLEANER ASSEMBLY (INCLUDESITEMS 2 - 6) ............c0u.n. 1 1

2 23403-G1 CANISTER .« ittt ittt inea et tniraasnaneanananeneenss 1 1

3 14416-G1 ELEMENT ittt ittt ieiee it tatnenannsnannenannansssenans 1 1

4 14417-G1 UNLOADER, DUST &ttt ie e i iitntnriasneananeneanns 1 1

5 17618-G1 CLAMP, NYLON ittt iiernre ittt ienaenanonaanenenes 1 1

6 14418-G1 GASKET vttt tnereesneaansensssnonenananaeneneaeeanss 1 1

7 18620-G1 = N3 2 T 1 1

8 24536-G2 N Y- = = = 1 1

9 14419-G1 WING NUT, LOCK, 174 = 20 ...ttt ittt iaaanonnes 1 1

10 00559-G7 WASHER, 1/4 .o ittt ittt ittt ie it aaeaiaaannaeasnas 1 1

11 18364-G1 =0 ] P 1 1

12 11027-G2 NUT, LOCK, 1/4 = 20 .\ iue it iie it iiitinaninnansanananas 2 2
13

14 11391-G1 CLAMP, HOSE .. iiiititiiieneaiinenaaenrnnsrananennsasonsns 1 1

15 22335-G1 HOSE, CONVOLUTED ... iiiiieeiiiriieiisenennrnennenasaaannns 1 1

16 11391-G2 CLAMP, HOSE i\ it itiiiiinie ittt tatitanetanannsnnassscanns 1 1

17 23658-G1 LABEL, CAUTION, AIRINTAKE .. ...iitiiiiiirerernaanereananens 1 1

18 11391-G1 CLAMP, HOSE .. iiiiititiiiienenet i atototsaansansnsanencns 1 1

19 23379-Gt FUNNEL, AR INLET ... ittt ittt ittt iiaeans 1 1

20 23653-G1 HOSE, CONVOLUTED (S RIBS) ...oviviiiriiiniannanerennenuns 1 1

21 17618-G1 CLAMP, NYLON ..ttt ie ittt it ieetaianeae e aenons 2 2

22 23376-G1 BOX, AIRINLET . ..iiiiiirrrrininiinerannrnrnennnsasannsnenes 1 1

23 23380-Gt GASKET, NEOPRENE .. ...civtirniiinienrnrninenrannansasnsnsnns 1 1

24 11027-G2 NUT, LOCK, 174 =20 ... ... ittt eans 4 | 4

25 22592-G1 LABEL, AIR CLEANER ......cititiiiiiiiiiiiiineananeecsncraeens 1 1
26
27
28

29 23653-G1 HOSE, CONVOLUTED (2 RIBS, EARLY 1989) ................c.0nnn 1 1

9/01/89 EZGOLETT] Pg. T-2

BRE R



FUEL SYSTEM LINE POWERED VEHICLE

32

" ) SLUDES ITEMS 2-4

>/

Pg. U-1 EZGOEE] 9/01/89

ENEEN



GASOLINE POWERED VEHICLE

FUEL SYSTEM

36 - INCLUDES ITEM 37

= - 38
39

&

Pg. U-2

EZGOEAEN

9/01/89

L1 ICIGH



FUEL SYSTEM -1989/EARLY 1990

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part.

GASOLINE POWERED VEHICLE

3 WHEEL
4 WHEEL

ITEM| PARTNO. |1 2 3 4 § DESCRIPTION QTY
1 18293-G1 FUEL TANK ASSEMBLY (INCLUDES ITEMS 2 -4) .................. 1 1
2 18166-G1 TANK, FUEL ........... e e e ieea s e e 1 1
3 18287-G1 TUBE, SIPHON ... ittt iiiaeiinanaantaantnacsss 1 1
4 23551-G1 PLUG, PIPE ... iitiitttiietiieieeennaesneeesasssassnsannns 1 1
5 18695-G1 LABEL, CAUTION ... ittt iiiiienenenenssoanensonanannoeanss 1 1
6 14099-G2 GAUGE, FUEL ...ttt ittt ittt esienracnrnroaanneonsasacansnens 1 1
7 00439-G1 SCREW, 5/16 = 18 X 1 1/BLG. ... iviiiiiiiiiiii i iannnnenas 2 2
8 00559-G8 WASHER, 5/168 .. .. ittt ittt iieeaanrnanaanns 4 4
S 14081-G1 WASHER, NEOPRENE . ... .. ittt ittt iiiiiinneens 2 2

10 11098-G6 NUT, LOCK, 5/16 — 18 ... ittt it ia it it tneneneannnens 2 2
11 18302-G1 STRAP, FUEL TANK .. ittt ittt it it tenesniinssaasansas 1 1
12 14390-G4 NUT, LOCK, 174 = 20 .. ittt ii ittt ncannanncocaans 1 1
13

14 18698-G1 LABEL, OIL INJECTION . . .ttt iii ittt iiteeeiensnacnnsannonoans 1 1
15 18827-G1 LABEL, WARNING, FUELING HAZARD ..........c.ciiiiiieeeninanns 1 1
16

17 18292-G1 CLAMP it i i i i i ettt e 1 1
18 17470-G1 TUBING,BULK(B 1/4 LG). ... it vtiiiiiiiiinranannncecrasaseannens 1 1
18 18292-G1 O ST 1 1
20 12902-G1 FILTER, FUEL ...ttt ittt tieaaanenasaasooanonenns 1 1
21 18292-G1 0 I 1 1
22 17470-G1 TUBING,BULK(2 3/4 LG). ot iiviniieieiitetnnnneaneansaanesassas 1 1
23 18292-G1 0 T | 1 1
24 22555-G1 LINE, FUEL .. .ottt iiieiiiiiernnraatesneanssansonsan 1 1
25 17470-G1 TUBING,BULK ...ttt ittt ieneaneneasonssansnns 2 2
26 18358-G1 RETAINER, FUEL LINE ... .. ittt iiaiae i 2 2
27 10570-G2 T 2 2
28 18292-Gt O I L | PP 1 1
29 17470-G1 TUBING,BULK(13.25 LG). . .ivivitiriiennnrnernoaaroennanennnnns 1 1
30 11391-G4 CLAMP, HOSE ......ciiiiiiiiiinninnnnnnns i ieeare e 1 1
31 22281-G8 TRIM, BLACK ..ttt ittt iiereeniensnarananannonans 1 1
32 19745-G1 SHIELD, FUEL TANK ... ittt ittt ittt iiananneanns 1 1
33 18970-G2 STRIP, PROTECTIVE ...ttt ittt tetantinsneenenrennansas 1 1
34 15058-G1 L T 1 1

Pg. U-3 == ci= | TEXTRON 9/01/89

L1 ICIGI1V]



FUEL SYSTEM-1989/EARLY 1990

GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. Sl
When ordering parts, please specify the model and serial number of the product. E E
% Indicates a component that is not available as an individual part. i i
ITEM| PARTNO. |1 2 3 4 5§ DESCRIPTION QTY
35
36 24233-G1 PUMP, FUEL (INCLUDES ITEMS 37) . .ivivnvnieiiinieeneenen s 1 1
37 14566-G1 “O" RING, FUEL PUMP ... ittt tiininennntnasnnanansns 1 1
38 14430-G1 INSULATOR, FUEL PUMP ... ittt iniiiiinirnitaeansanansans 1 1
39 14429-G1 GASKET, INSULATOR ..ttt ivnenoaratararasonsnnsnruearonansass 1 1
40 24319-G1 SCREW, MB X 1.00 X 2BmMmMLG. ...ovvnriiiiiiniiieeanenenns 2 2
a1 51400-G1 WASHER, LOCK, B MM .t iiiieneiiinintriiaearononsnnaasasns 2 2
42 51410-G1 WASHER, B MM .ot i ittt tteneraesnesiasasensonsannaeanns 2 2
43
44 11391-G4 CLAMP, HOSE ittt ittt s tntnteasnonoensnananesanans 1 1
45 17470-G1 TUBE,BULK(3 174 LG). +vvvvviiiennnneunennonennroesencnennsns 1 1
46 18292-G1 CLAMP ittt ittt teteneneasasaosssaonoensoensenansasananens 1. 11
47 23013-G1 1T 1= = 1 1
48 18292-G1 CLAMP ittt ittt teienearnessasansaososnensosnaansnssnsnenn 1 1
49 17470-G1 TUBE,BULK(S LG). v v vtivrtannannenensonnasoensoannsasssasnsas 1 1
50 11391-G4 |.CLAMP, HOSE ........ttiiriiirarenononcenenearnersssrssennsnns 1 1
51
52 XXXX-XX CARBURETOR, BV 18 - 15 (SEE SECTION G FOR PART NUMBER
AND QUANTITY)
53 22611-G1 GASKET, AIRINTAKE ... ..t iiiiiiiiiitiriretanssansnnenncnns 1 1
54 14147-G1 ADAPTER, AIRINTAKE ...\ iitiieriiinirtiirereranrnnsneaasasnns 1 1
55 12547-G7 SCREW, ME X 1.00 X 8mmLG. .....ciiiiiiiiiiiniiinnnncnncnns 2 2
56 00565-G7 WASHER, 1/4 ..ttt iiiiin ettt iiiiitatestnroanasasansasensans 2 2
57
58 14031-G1 GASKET, CARBURETOR ......ivniiiienennnannans e 2 2
59 22375-G1 BRACKET, CHOKE ....civiitninnearnrnnintonsnonasnsanansanans 1 1
60 51410-G1 WASHER, B MM ottt ittt it iiennratncanrnsiasoransoannsnesans 2 2
61 51400-G1 WASHER, LOCK, B MM . ..ot ireieteianerianesentnsanenasasass 2 2
62 13632-G1 L U R =T+ 4 ¢ TS 2 2
63 |
64 22431-G1 CABLE, CHOKE ... iiiiiiiin s nesanesananessententosnnanasans 1 1
65 00568-G4 WASHER, LOCK, 9/18 . ... ittt ittt iitienreaaneansnsans 1 1
66 00545-G4 NUT, 9716 = 18 .t iiiiitiit it ittt iiiaensranennnasananansons 1 1
67 23858-G1 GROMMET i ittt ittt ineeransneacncnosasesssssosensosansanons 1 1
68 24032-G1 SUPPORT, CHOKE CABLE ......ciitiiiiiiiiiienennearannnannnas 1 1
9/01/89 EZGOLITT Pg. U-4

[ | iciGl1]u]



FUEL SYSTEM -1989/EARLY 1990

GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. oo
When ordering parts, please specify the model and serial number of the product. 5 §
% Indicates a component that is not available as an individual part. E N
o™ <
ITEM| PARTNO. |1 2 3 4 5§ DESCRIPTION QTY
69 23858-G1 GROMMET ittt ittt e e anteen et iateneneninanssneasnasnons 1 1
70 00414-G8 SCREW, 114 = 20 X T LG, ..t iiiiiiii ittt nenrenanacaans 1 1
7 _ ’
72 00565-G7 WASHER, LOCK, 1/4 ittt ittt it iariinnctnnnrnansans 1 1
73 00532-G1 NUT, 174 = 20 ottt ittt eeieneneasaanarsintnentessasnsnennanns 1 1
74 00567-G8 WASHER, LOCK, 5/16 .. iiiiiiiiirie ittt iiiiinnsennnnaassons 1 1
75 00544-G4 NUT, 5716 & ittt ittt ieenterenoneasnseesssnsnenosaonsnnnsaens 2 |2
76 51388-G1 CLAMP, CABLE KIT o \ivt it iitinee i tiatneneannranrnenennnns 1 1
Pg. U-5 EZGOLETET 9/01/89

L ICIGI1IU]



FUEL SYSTEM

GASOLINE POWERED VEHICLE

9/01/89

EZGOLEATET

Pg. U-6



FUEL SYSTEM

GASOLINE POWERED VEHICLE

%
14/ SEE NEXT PAGE
7 A

A
& (\\sﬁ%ﬁ@// 8 o

V/
DN g J
D — i
;
f

1 - INCLUDES ITEMS 2-4

Pg. U-7

EZGO0OENET]

3/15/90



FUEL SYSTEM

GASOLINE POWERED VEHICLE

18 - INCLUDES ITEMS 19-27

3/15/90
Tclelz!

EZGOLEWTT

Pg. U-8



FUEL SYSTEM GASOLINE POWERED VEHICLE

Pg. U-9 EZGOLEUTN 3/15/90
'



vy

vVVvyyYyy

FUEL SYSTEM -STARTING LATE 1990

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part.

GASOLINE POWERED VEHICLE

3 WHEEL
4 WHEEL

ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
1 18293-G1 FUEL TANK ASSEMBLY (INCLUDESITEMS 2 -4) .................. 1 1
2 18166-G1 TANK, FUEL ......... e iaeas et e 1 1
3 18287-G1 TUBE, SIPHON . ...ttt ittt ittt iiiiiniaennannns 1 1
4 23551-G1 T T o | 1 1
5 18695-G1 LABEL, CAUTION ... iiiiiiiiitirinaentetnnsioiseseninenennns 1 1
6 14099-G2 GAUGE, FUEBL ...ttt iiiiiiiiiiiiitetnteniiiiinineninnenenenss 1 1
7 00439-G1 SCREW, 5/16 =18 X 1 1/BLG. .. .iiviiiiiiii ittt 2 2
8 00559-G8 WASHER, 5/16 ... iiiiiiiiiiiiiiiini ittt iiieiiiieannenns 4 |4
9 14091-G1 WASHER, NEOPRENE . .....cciviiiiiiii ittt ittt 2 2

10 11098-G6 NUT, LOCK, 5/16 = 18 ittt it iiiiieiai i iiiiiiinennnnss 2 2
11 18302-G1 STRAP, FUEL TANK ...ttt ittt it i it ii i 1 1
12 14390-G4 NUT, LOCK, 1/4 = 20 ...ttt ittt ittt isnentnannnnnn 1 1
13

14 18698-G1 LABEL, OIL INJECTION .. it itini it iiiinetiiiseninrnnonnasnsnas 1 1
15 18827-G1 LABEL, WARNING, FUELING HAZARD .......civviiiiinnnnnnenennn 1 1
16

17 18292-G1 0 O 3 |3
18 25294-G1 FUEL PUMP AND FILTER ASSEMBLY ........ciiiiiiiiiiiiinnnnnn, 1 1
19 129802-CG1 FILTER, FUEL, LARGE ......covvititiiiiiiiniinnnenenannnsn, 1 1
20 23013-G1 FILTER, FUEL, SMALL ... ... ittt ittt iiinesnnnnnnnnn 1 1
21 17470-G1 TUBE, BULK(6.25 LG). ..vvvviiii ittt iieiinninneenas 1 1
22 17470-G1 TUBE, BULK(17.00 LG) ..vvitiiiini it iiianniinenenananonans 2 2
23 25284-G1 PUMP, FUEL ... ittt ittt iiiiiiicaiiirantenonanannss 1 1
24 17470-G1 TUBE, BULK(13.25 LG). . tvvviririiinienrinnnnrteenenannnens 1 1
25 17470-G1 TUBE BULK PULSE ... ..ttt ittt i ittt iienennenn 1 1
26 18292-G1 CLAMP, HOSE, SPRING .. ...ivtiiii it it ittt iin i eenenes 5 |5

27 11391-G4 CLAMP, HOSE ...ttt ittt ittt it e 2 2

28 14380-G4 NUT, LOCK, 1/4=20 ... ittt ittt it tntsesin i cnensnes 2 2

29 15058-G1 N R 1 3 3

30 25325-G1 CLAMP, CUSHIONED ..ottt iiiiiitaieininniaansnnns 4 | 4

31 00414-G6 SCREW, 1/4-20 X 3/4 LG. ...ttt iieiineeneannnans 2 2

32 19745-G1 SHIELD, FUEL TANK . ... ittt i ittt ieeinsnennneanns 1 1

33 18970-G2 STRIP, PROTECTIVE ...ttt iiiiiieieiennenrnrnannnaonanse 1 1

34 15058-G1 L 1 1

3/15/90 EZGOLEUT] Pg. U-10

| 1 Iclgl2lu



FUEL SYSTEM STARTING LATE 1990

GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. ala
When ordering parts, please specify the model and serial number of the product. § E
% Indicates a component that is not available as an individual part. z i
ITEM| PARTNO. |1 2 3 4 5§ DESCRIPTION QTY
35
36
37 25310-Gt ADAPTER, ENGINE PULSE ......viiiiiiiitiiinicieieenanrnnannnns 1 1
38 ADAPTER, PULSE LINE .. ..cuviiuiirinnninsnrnasnonsnnonanen 1 1
39 BRASS FITTING, MULTIBARBED .. ....covvvii it iiiiii e 1 1
40 25401-G1 GASKET, INSULATOR .ot i tiiinvvsnnesnoonansnosnenracanenennnns 1 1
41
42
43 24319-G1 SCREW AND WASHER, M6 X 1.00 X 28BMM LG. ........... ool 2
44 51410-G1 WASHER, B MM ... ittt iint et iniaasnasaanasaenss 2
45
46
47
48
49
50
51
52 XXXX=-XX CARBURETOR, BV 18 - 15 (SEE SECTION G FOR PART NUMBER
AND QUANTITY)
53 22611-G1 GASKET, AIRINTAKE . ... it iiiiitiiatininennennecananacsonsen 1 1
54 14147-G1 ADAPTER, AIRINTAKE .. ... iiiiiiiiiiitnitnienenronseansonss 1 1
55 12547-G7 SCREW, MBE X 1.00 X 8mmMLG. ... viiiiiiiiiiiiitanneaannans 2 2
56 00565-G7 WASHER, 1/4 ..ttt ineetsiearataeassnsonnasansanananens 2 2
57
58 14031-G1 GASKET, CARBURETOR .. iiiverenrinnennennenns e reee e 2 2
59 22375-G1 BRACKET, CHOKE .....ciiviitiininnronesnernnenacsnassansanas 1 1
60 51410-G1 WASHER, B MM ..ottt it iitesrteatoneoseroncanasnansnnnas 2 2
61 51400-G1 WASHER, LOCK, B MM ... otv it in e inninenrecnsesonsensnasans 2 2
62 13632-G1 NV s o TSP 2 2
63 '
64 22431-G1 CABLE, CHOKE ......vviiiereneuenenennsneansetansensseonnnns 1 1
65 00568-G4 WASHER, LOCK, 9/16 .. ... iiiiiiiietiientonreenesnennonenaennns 1 1
66 00545-G4 NUT, 9716 = 18 ittt ittt it iratnnneaeinasensenansonannosens 1 1
67 23858-G1 CROMMET £ ittiiiitiieiteeeatonsenoneassnssonssonsanassnnenns 1 1
68 24032-G1 SUPPORT, CHOKE CABLE ......covieiinerenennneinannnnennenans 1 1
Pg. U-11 EZGOLZNE 3/15/90

1 Iclal2lu]



FUEL SYSTEM STARTING LATE 1990

GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. o
-l
When ordering parts, please specify the model and serial number of the product. ﬁ E
% Indicates a component that is not available as an individual part. : >
o~ =4
ITEM| PARTNO. |1 2 3 4 5§ DESCRIPTION QTY
69 | 23858-Gt | GROMMET ....... e 1
70 00414-G8 SCREW, 1/4 — 20 X 1 LG, oottt iiii it ittt iiiiiiaaincnenenn 1 1
71
72 | 00565-G7 | WASHER, LOCK, 1/4 ........... e 1 11
73 00532-Gt NUT, 174 = 20 ittt ittt e retrnssasenenaacaaansnsenenenens 1 1
74 00567-G8 WASHER, LOCK, 5/1B ... ittt iriiirete e tnnrareranenaneneneans 1 1
75 00544-G4 NUT, B/1B & it ittt iieteeeeenennananeneasaoansnenosesasnennns 2 2
76 51388-G1 CLAMP, CABLE KIT ... iiiiiitiittitirerrrareneneneoenaranneanans 1 1
3/15/90 EZGOMENT] Pg. U-12

[ |_iciG]2]u]



HORN AND ACCESSORY WIRING ELECTRIC/GASOLINE POWERED VEHICLE
FREEDOM AND SPIRIT

ACCESSORY WIRIRG HARNESS

56 (1989 GASOLINE VEHICLES ONLY)
1
FUSE BLOCK P e
7 =Py
g= |5§,‘-
- IRy
17— 122
S TET S
. il
L
FUSE BLOCK ==l
BRACKET &

HOUR METER

HOUR METER WIRING
+YEL (¢ < ) 9>___GRY_

12vDC—
FROM SOLENOID

Pg. V-1

EZGOLE UG

9/01/89
TTIeMiv]



HORN AND ACCESSORY WIRING ELECTRIC/GASOLINE POWERED VEHICLE
FREEDOM AND SPIRIT

19 INCLUDES ITEMS 20-23

HEADLIGHT

SPIRIT CARS ONLY — W

NOTE: TO INSTALL HEADLIGHT, REMOVE AND
DISCARD EXISTING SCREWS AND REPLACE
THEM WITH ITEM 27 AFTER INSTALLATION..

HEADLIGHT 27
FREEDOM CARS ONLY

TAILLIGHT

9/01/89 EZGOLEUE] Pg. V-2
[TTIehm



HORN AND ACCESSORY WIRING ELECTRIC/GASOLINE POWERED VEHICLE
FREEDOM AND SPIRIT

HORN INSTALLATION
GAS VEHICLES ONLY

HORN INSTALLATION

ELECTRIC VEHICLES ONLY

HORN SWITCH

Pg. V-3 EZGOMEWE 9/01/89



HORN AND ACCESSORY WIRING ELECTRIC/GASOLINE POWERED VEHICLE
FREEDOM AND SPIRIT

061 TURN SIGNAL

(SPIRIT SHOWN. FREEDOM
USES IDENTICAL COMPONENTS.)

T
v e

50 INCLUDES ITEM 51
60 INCLUDES ITEMS 61-69
62 INCLUDES ITEMS 63-66

TURN SIGNAL SWITCH

9/01/89 EZGOLEIRE Pg. V-4
O TIehv]



HORN AND ACCESSORY WIRING ELECTRIC/GASOLINE POWERED VEHICLE
' FREEDOM AND SPIRIT

ACCESSORY. HARNESS CONNECTIONS

GAS VEHICLES ONLY

POWER WIRE
GREEN

BATTERY POST STYLE MAY VARY

ACCESSORY HARNESS CONNECTIONS

| ELECTRIC VEHICL
e 17 ES oY
pele=— 36 VDC
GRN BLK
Y., _
X GRN
3 : RED
GRY STATE OF CHARGE
I D—— 36 VDC METER
+9, +8 - =
\ BLK //’ GEY l BLK
o= ‘\b— + o -~ +9
T ™" 4o =17
A I 5+

STATE OF CHARGE METERS

Pg. V-5 EZGOLEWE 9/01/89
O Tehiv]



HORN AND ACCESSORY WIRING

FREEDOM AND SPIRIT

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part.

ELECTRIC/GASOLINE POWERED VERICLE

3 WHEEL
4 WHEEL

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
1 22068-G1 WIRING HARNESS ... i iiiiiittt ittt tiiitieeronnsononsanssanens X 1
2 11845-G5 CLIP, CABLE, INSULATED ........ M r et et e e X 3
3 18436-G1 RIVET, DRIVE, PLASTIC ... ittt iiiiiiite i ieinneatnanrennnnnnnas X 3
4 17618-Gt CLAMP, NYLON .. i ittt it i iitneneretneannnnnsseensnnns X 5
5 19318-G2 HOUR METER KIT (INCLUDES ITEMS 6 - 9) ......iiiniiiniinnrnnanns X 1
6 21573-G1 HOUR METER (INCLUDES MOUNTING HARDWARE) .............. X 1
7 18001-G1 BRACKET, HOURMETER .. ... ..t iiii it iiiiiiieieiennnnnnnns X 1
8 00414-G4 SCREW, 1/4 — 20 X 1/2 LG, .. ittt iiinieiiiiienneannnnn X 2
9 11027-G2 NUT, LOCK, 174 =20 .....viiiiiiiii e X 2

10

11 18392-G1 FUSE, 15 AMP (HOURMETER) ......iiiiiennirirenanannnonsssons X 1
12 22674-G1 FUSE BLOCK .+t ittt it ittt ieentsantsonnsionansonnosans X 1
13 00138-G4 SCREW, #6 — 32 X 1/2 LG, ... ittt iiaiinienranooenrnnnns X 2
14 00565-G3 WASHER, LOCK, #6 ... ciiitierintantietserenroeeantoaernnnans X 2
15 00525-G5 N T X 2
16 24602-G1 BRACKET, MOUNTING, FUSE BLOCK (1989 GAS VEHICLES ONLY) .... | X 1
17 11027-G2 NUT, LOCK, 1/4 - 20 (1989 GAS VEHICLES ONLY) ..........c.cuunn X 1
18 18431-G1 SWITCH, HEADLAMP ... .. . it it iiiiteennerannaenannns X 1
19 20572-G1 HEADLAMP ASSEMBLY (SPIRIT) (INCLUDES ITEMS 20 - 23) ......... X 2
20 % SOCKET o iiittitinenrnrrrneseroraeeronsasnoansoeananeanse X 1
21 224381-G1 = 1 A X 1
22 t 3 LENS, HEADLAMP ... .. iiiiiitiitietenneneennnennsnasnnans X 1
23 20607-G1 SCREW, #10-24 X 2 LG, .. ..ttt iiiiiiienteennrneenenoannnns X |4
24 18392-G2 FUSE, 20 AMP (HEADLAMPS AND TAILLIGHTS) ...... trereseei e X 1
25

26 23686-G1 HEADLAMP (REQUIRES ITEM 27 FOR INSTALLATION} ............... X 2
27 00906-G6 SCREW, 10 - 16 X 1 LG, . .itiriiiriitiriitennreernnenrananens X 2
28 20642-G1 TAILLIGHT ASSEMBLY . ...t iiiiiiit it it ittt iearnnaneneananans X 2
29 22000-G1 LENS, TAILLIGHT ..ttt ittt ii it teentenennrnsnenannnas X 1
30 21999-G1 GROMMET ...t iiiti it titinineninennennnss et X 1
31 21759-G1 BULB it i i i i et e ittt e X 1
32 21998-G2 S 17 X 1
33

34

9/01/89 EZGOIEM] Pg. V-6

[ 1 [ Cl1iv]



HORN AND ACCESSORY WIRING

FREEDOM AND SPIRIT

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part.

ELECTRIC/GASOLINE POWERED VEHICLE

3 WHEEL
4 WHEEL

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
35 22242-G1 SWITCH, HORN (INCLUDES WIRES) . ...t ivvverrrereennronnnseeenn X 1
36 14601-G8 RIVET . i iisinnnans e sa s e eet ettt et taeateeesaenenes X 2
37 20961-G3 COVER, STEERING COLUMN (WITHOUT TURN SIGNALS) ............. X 1
38 32860-G1 HORN &ttt ittt ieereeonsosesseseosssessesannonmestosnnnnnssnas X 1
39 00438-G6 SCREW‘. B/I16 =18 X 3/4 LG ..ttt iiii ittt iiitnnnenenerenenennnes X 1
40 11027-G1 NUT, LOCK, 5/16 = 18 ... tiiiiiettereeerorootoreeesnonnnnnneas X 1
41 24617-G1 BRACKET, HORN . .....tiiiiinenrereesoronnneoeecennonnannsens X 1
42 16705-G2 SCREW, STAINLESS STEEL, 1714 - 20 X 5/8 LG ....cvvveviininnnnnn X 2
43 11027-G2 NUT, LOCK, 174 = 20 ..t iiiiiintiiiieinnnnnorosennnnnssanesens X 2
44 24676-G1 CLIP, CABLE, INSULATED ...ivvviintttrerennenrsoreerennnnnnses X 2
45 10570-G2 BIVET ¢ttt iiiiiitiieieieeeenanasesecosenossccaasossannnnnans X 2
46 24605-G1 WIRING HARNESS ... ..t iiiiiiieiineennerreenreeanneionnsenanas X 1
47 32860-G1 HORN it iit it sttt entoeenoeaceoeeesoannsoesenennsoansnanes X 1
48 13437-G9 SCREW, 1/4 = 20 X 3/4 LG ..o vivtiiinnrtnnneennorreeonaennnns X 1
49 11027-G2 NUT, LOCK, 174 — 20 .. iittirieennreenreneneeenneesonesanonns X 1
50 17867-G1 SWITCH, TURN SIGNAL ASSEMBLY (INCLUDES ITEM 51) ............ X 1
51 21640-G1 FLASHER, TURN SIGNAL .. ..cttitreniiiereereroennennnnsnsns X 1
52 00372-G4 SCREW, #8 = 32 X 1/2 LG. i vrrittiuenuitneennreneensoaasannnns X 1
X 00565-G4 WASHER, LOCK, #B8 .. iiiiiiiiiieeiinnreeenorennssesnaensanases X 1
54 00526-G1 NUT, #8 — 32 ittt ittt renoeseenerenossonnneseennseas X 1
55 20965-G3 COVER, STEERING COLUMN (WITH TURN SIGNALS) ................ X 1
56 18392-G2 FUSE, 20 AMP (TURNSIGNALS) ....civttiitrnrrnrrnncnncennnenns X 1
57 19344-G1 TAPE, VINYL .ot itetiiniiinneneenuoeosaseeenasseenssoasannnas X |AR
58
59
60 20570-G2 TURN SIGNAL ASSEMBLY (INCLUDES ITEMS 61 —66) ......cvuvunnn. X 2
61 18995-G1 TERMINAL, MALE .. .. ittt iiirrreeneoensonnennnaanenns X 1
62 20574-G2 TURN SIGNAL, AMBER (INCLUDES ITEMS 63 -66) .............. X 1
63 %k SCOREW, ittt et teenersenssaeeasssenssnesannnnes X 2
64 * LENS, TURN SIGNAL . ...viiiinnenrennronenenneenneenenns X 1
65 21760-G1 BULB L.ttt ittt ittt iienetenenseenonorennsseennansos X 1
66 %k HOUSING, TURN SIGNAL . ...iiiiit it ittt ieienennennrnns X 1
67 00563-G7 WASHER, LOCK, 1/4 .. it iiiiiittnerenenseseneenennnanns X 1
68 20606-G1 WIRE, JUMPER ... .iiiiiiiiieinennrenenoosoosonsssonanasens X 1

Pg. V-7 =~ c] = | TEXTRON 12/15/90

[ 1] Ic]1lv]



HORN AND ACCESSORY WIRING

FREEDOM AND SPIRIT

ELECTRIC/GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. P
When ordering parts, please specify the model and serial number of the product. § g
% Indicates a component that is not available as an individual part. : :
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
69 00532-G1 NUT, LOCK, 1/4=20 .. ... ccetttievsocenssssssscsasnsscanssas X 1
70
71
72
73 19197-G7 METER KIT, STATE OF CHARGE (ROUND) (INCLUDES ITEMS 74 -77) . | X 1
74 18714-G1 METER, STATEOF CHARGE ....cccv0tevrstvensscnansanannsas X 1
75 18001-G1 BRACKET ...ccccvececcscenoansssastsasascnsnnasasassssans X 1
76 00414-G4 SCREW, 1/4 = 20 X 1/2 LG, ...ttt inientincnnscsnanssannnss X 2
77 11027-G2 NUT,LOCK, 174 — 20 .....cvtieirioaensscosnsccannsssnnnsas X 2
78
79 19197-G3 METER KIT, STATE OF CHARGE (SQUARE) (INCLUDES ITEMS 80 -85) | X 1
80 19196-G2 METER, STATE OF CHARGE ....cccvteevtcavnnroannnssacnnsas X 1
81 | 00372-G5 SCREW, #8 = 32 X 5/8LG. +vuueenrnerenneeronneeennaeecnnns X |2
82 00559-G4 WASHER, #8 ...ccceerrenronarosscsssrsosssssssssssasecanss X 2
83 00565~-G4 WASHER, LOCK, #8 ...cccivienrscernsssanssssceassssnassans X |2
84 00526-G1 NUT, #8 = 32 .iicveererereeacnnsaossassosserssoescsescnsans X |2
9/01/89 EZEOLEWTT Pg. V-8

OTIehM]



GASOLINE POWERED VEHICLE

INNER FRAME AND POWERTRAIN SUPPORT

vS-1S SW3L S3ANTONI
8-¥ SW3Ll S3aNONI

- 0S
-€

EZGOLEITET 12/15/90

Pg. W-1



INNER FRAME AND POWERTRAIN SUPPORT GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. Sl
When ordering parts, please specify the model and serial number of the product. E g
% Indicates a component that is not available as an individual part. i i
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
1 24714-G1 ENGINE FRAME COMPLETE (INCLUDES ITEM 2 AND FACTORY
INSTALLED ENGINE MOUNTS) ....... e SEEERRERRRE R 1 1
2
3 14580-G3 ENGINE MOUNT KIT (INCLUDES ITEMS 4 - 8) ..........cciviiennn 1 1
4 * MOUNT, ISOLATION (25 LB., YELLOW COLOR CODED) .......... 2 |2
5 3 MOUNT, ISOLATION (35 LB., PLAIN) ......cccivuvinnnnnenannnnn 2 |2
6 00156-G4 SCREW, #10 = 32 X 1/2 LG, . ciiiiiiiiiii it aiannanas 16 | 16
7 00565-G5 WASHER, LOCK, #10 .. ..tiiiiinrniiiineeanencannnaaeannoas 16 | 16
8 00526-G4 NUT, #10 = 32 1ttt it iiene it iniaenotaraenennnsnaaannns 16 |16
9
10 00428-G4 SCREW, 3/8 - 1B X 2 1/2 LG, v iviniiirnineriinnnseeanasarasesns 4 | 4
11 16537-G1 WASHER, SNUBBER .. ..vvvinerernrnnnienenenonoarnaaasnansases 8 | 8
12 00560-Gi1 WASHER, 3/8 1 oiiiitiieinitoiacntntaseasnensnrnasanacasonasss 2 |2
13 15121-G1 WASHER . tttitieneneoenronsonreonnesansunanrnesnesasennns 4 |4
14 00566-G1 WASHER, LOCK, 3/8 .. iviiiitiiirnrinenntneeteonananeasasennns 4 | 4
15 00550-G5 NUT, LOCK, 3/8 — 16 . .uiiiiiiiinininnnnrnnaenanensuanennensn 4 {4
16
17
18
19
20
21 23579-G1 INNER FRAME (1989 ONLY) . i..itiiitiinnennnrrencanasasasnsnns 1 1
22 24991-G1 INNER FRAME (FIRST USED ON 1990 VEHICLES) .........cccvvnntn 1 1
23 .
24 12302-G2 MOUNT, ISOLATION ..ttt it iiiittnenrenrannnncasannsnsans 4 | 4
25 00551-G1 NUT, LOCK, 172 = 18 ..ttt ittt ititiernenansanasannnaoass 2 2
26 00566-G3 WASHER, LOCK, 1/2 .. ittt ittt itntteetannnsnasnsnaacnons 2 |2
27 00405-G8 SCREW, 1/2 = 13 X 4 LG, ..t iiiiiiiriiitnenensnsnsananasnsos 2 |2
28 '
29
30 00428-G6 SCREW, 3/8-16X 23/ LG. ..ottt it ittt enrianannnaans 4 | 4
31 00560-G1 WASHER, 3/8 ..ttt ittt it iiii ittt tatn i iaencaentnananenaans 4 | 4
32 00550-G5 NUT, LOCK, 3/8 = 16 .ot iiiiii it iiiiiiiiiietiannanianansnonss 4 {4
33
12/15/90 EZGOENEE Pg. W-2

| | ICla[2w]



v vVvyyvYyYYy

vvyy

INNER FRAME AND POWERTRAIN SUPPORT

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part.

GASOLINE POWERED VEHICLE

3 WHEEL
4 WHEEL

ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
34
35 | 13728-G1 | BUMPER et onvneoee e cemmmeseca e s smemmmasnesenneenneeen | 2 |2
36 | 14B01=G1 | RIVET 1 uuttititttie ettt et e et e e e e e eineennns, 2
37 | 00559-G5 | WASHER, #10 ...\ uniiriitiinee ettt iie e e iieeenanens 2 |2
38
39 | 21780-G1 | SHOCK ABSORBER ASSEMBLY (INCLUDES ITEM 40) ................ 2 |2
40 | 21779-G1 BUSHING, RUBBER . ... vvuneeteeeeeinneeeennneeennnnn. 2 |2
41 | 00560-G5 | WASHER, 5/8 .. .uueuunernn et et e et eeaeenaeeennennns 4 |4
42 | 00551-G5 | NUT, LOCK, 5/8 = 11 . ur'vrnneenneernnsenneeinernnnennneennns 2 |2
43 | 00428-G4 | SCREW, 3/8 = 16 X 2 1/2LG. +evvnernneernnernnennnnennaennnns 2 |2
44 | 00566-G1 | WASHER, LOCK, 3/8 .. ru'erunernneennnernneernneenneennaennns 2 |2
45 | 00550-G5 | NUT, LOCK, 3/8 = 16 . .uerunernnsenneeennseresenneennnennns 2 |2
46 | 14095-G1 | SPRING, COMPRESSION . ... vutvvnerreenneennnernnernneennnss 2 |2
47
48 | 22318-G1 | MUFFLER ..\ evtteteettee et ettt eee e e eeeenneeennes 1 11
49 | 24208-G1 | PAD, MUFFLER .. ..vvunteint e eeneennesennennneenneennnes 1 |1
50 | 24697-G1 | MUFFLER PAN SUPPORT ASSEMBLY (INCLUDES ITEMS 51 - 54) ..... 1|1
51 | 22677-Gf PAN, MUFFLER SUPPORT ... vvutvnnernneeennernneennnennns R
52 | 24688-Gf STRAP, MUFFLER . evneetneesnneennneennernneeenneennes 2 |2
53 | 24687-Gt ANGLE, STRAP ...\ ttttttee ettt etreeernaeeenneeennns 2 |2
54 | 00943-G1 11 =3 4 |4
55 | 00439-G2 | SCREW, 5/16 = 18 X 1 1/4 LG, +vu'ernnernneennernnnrnneennnenns 2 |2
56 | 00642-G8 | WASHER, 5/16 .. .'vuuevnnseunneenneenneeenneenaeennsennsenns 2 |2
57 | 00892-G3 | NUT, LOCK, 5/16 = 18 ....eevunneeennnneennnnen e 2 |2
58
59 | 00764-G1 | BOLT, CARRIAGE, 5/16 = 18 X 3/4 LG. ..euvvrneennrennrenneenns. 4
60 | 25315-G1 | SPACERLOWER . ..vvuntrneetetineeenererenneenneennaenns 2 |2
61 | 00892-G3 | NUT, LOCK, 5/16 = 18 . .''iivteiiieetieeieeeeeaanennnns, 4
62
63 |
64 | 24680-G1 | BAR, ENGINE . ...vvvnerrnnennneunneenneenneenneenaeenaennns. 1 |1
65 | 00929-G2 | SCREW, 5/16 = 18 X 1 1/8 LG. «'eeveresresnneereennannnns. 2 |2
66 | 00928-G1 | WASHER, 5/16 . .'vvurineeeneeneeeneeennsenesenasenasenaees 4 |4
67 | 00931-G2 | WASHER, LOCK, 5/16 = 18 . .u'evuneerneenereernnnenneennennns 2 |2
Pg. W-3 EZGOMEI 12/15/90

I Elelziv]






ELECTRIC POWERED VEHICLE

MOTOR

NRXKAXNKKNR®  °

HOLO0NW O-0

‘ON 1300W

2/15/89
[TIcIERTY]

EZGOLEWE

Pg. Y-1



MOTOR

ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. 1o
When ordering parts, please specify the model and serial number of the product. § 5
% Indicates a component that is not available as an Iindividual part. : 3
ITEM| PART NO. 2 3 4 5 DESCRIPTION Qry
1 22858-G1 MOTOR (INCLUDES ITEMS 2 =22) ....cctvevecenncccnanccacsannns 1 1
2 16922-G1 ENDSHIELD, COMMUTATOR END ....covceeean eeeeeseesannans 1 1
3 13483-G1 WASHER ...vvevevcrnnnssssncsassssossascansssssosssossnas 4 | 4
4 16919-G1 SCREW, MOTOR CLAMP ......iuiuiiirienirerenatanenanons. 2 |2
5 15437-G1 BUSHING, INSULATOR . ...civererreccasucansnssaascsosnnsons 4 | 4
6 15438-G1 WASHER, INSULATOR ....ccvvceseneecreecssacccascnssacsons 4 | 4
7 15440-G1 NUT, LOCK v vvveerereroccroassassoscsoosascsocsocasnssonss 4 | 4
8 23234-G1 SCREW, POLE PIECE ... ccvveroresecasncrncsoscacncancsasanns 8 |8
9 15442-G1 WASHER, INSULATOR, TERMINAL ......cveiitnieennecncnnceans 4 | 4
10 16917-G1 BRUSH ...vcevrecoecnessccnssosansossssnsassossonnsossoss 2 |2
11 16916-G1 BRUSH RIGGING (INCLUDES ITEM 12) .....ccvvevvrencnnannsses 1 1
12 15446-G1 BRUSH SPRING ....coocveeseeecnsronconcsncsossacasoans 4 | 4
13 51333-G1 SCREW, BRUSH RIGGING MOUNT .....ciiuevenecncronccncsens 2 |2
14 * FIELD POLE PIECES . -« e v svtnrenensenenrerensereneeseneees |4 |8
15 * SHELL, STATOR .t .vcvtetrecansoasssncassacsssocsssssncsssns 1 1
16 23235-G1 FIELD COILS (SET) it vvesecaseesesseasascsnssscsncasnsanns 1 1
17
18 16948-G1 GASKET ..ivveiverrestsnsssessssescascesosssassasnensoses 4 | 4
19 23237-G1 ARMATURE ..icoevecnncnssnsscsessssscsnancacssasssoanssns 1 1
20 16918-G1 BALL BEARING, COMMUTATOR END ......ccoceeetevcnccancanns 1 1
21 16930-G1 RETAINER, BEARING ...cccccneeeencanccccccacasasscncnnssns 111
22 23236-G1 SCREW, BEARING RETAINER .....ccoctecnvecacsccsasncosanee 3 {3
2/15/89 EZGOENETE Pg. Y-2

[ 1 ICIE[11Y]



OIL INJECTION

GASOLINE POWERED VEHICLE

EARLY 1989

PRODUCTION 1 - INCLUDES ITEMS 2-9 _
16 - INCLUDES ITEMS 17-23
41 - INCLUDES ITEMS 42-46 PRODUCTION
56 — INCLUDES ITEMS 57-58
Pg. Z-1 EZGOLnEuEn 9/01/89

O leliz]



OIL INJECTION GASOLINE POWERED VEHICLE
THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. Ll
When ordering parts, please specify the model and serial number of the product. § ﬁ
% Indicates a component that is not available as an individual part. : z
ITEM| PARTNO. |1 2 3 4 § DESCRIPTION QTyY
1 24076-G1 OIL TANK ASSEMBLY (INCLUDES ITEMS 2 ~9) .....cccviivennrannes 1 1
2 23838-G1 TANK, OlL o vvvvevnevecceeacaansasosonncssossasnasasocssosess 1 1
3 17430-G1 CAP Lt tiiierieeaeeensassscsosasssssssasesassasasnsassans 1 1
4
5 18292-G1 CLAMP . ..vvuveeeecunsenossoessnssanssacssosassnsnasnssss 3 |3
6 24889-G2 TUBE, VINYL, 1/4 X BLG. ..iiiceerereercenesncccnonssannnsas 2 2
7 23013-G1 1T 1 = = S 1 1
8
9 24861-G2 SEALANT, 1 OZ. .vivvvrcrrrreaosnesassaosnancsnacoassnasss A/R |A/R
10 00414-G5 SCREW, 1/4 = 20 X 5/8 LB, s cvevverencenccosnnncssosscssosanns 2 |2
11 00642-G7 WASHER, 1/4 ...ccoveveonnasesessasasossssasossssasssssnsasnes 2 |2
12 11027-G2 NUT, LOCK, 1/4 = 20 ..cvvutrecroeosancsacsnsssossncsosascosas 2 |2
13
14 | 18292-G1 | CLAMP, HOSE ...vvvvnnneeinneeenneeeanueeeiinneeisnneeenns HE
15
16 23866-G1 Ol PUMP KIT (INCLUDES ITEMS 17 = 23) ...ccccerntnncncnccnnnns 1 1
17 23865-G1 OIL PUMP ASSEMBLY (INCLUDES ITEM 18) ......cceccvevnennns 1 1
18 17415-G1 “O” RING .oovveenonnascsnssusnscssssesansassasssosanes 1 1
19
20
21 24660-G1 SCREW AND CAPTIVE WASHER, M6 X 30 mm LG. ............. 1-]1
22 24140-G1 SCREW AND CAPTIVE WASHER, M5 X 20 mm LG. ............. 1 1
23 17359-G1 CLAMP, HOSE ...ccovereccrecnscnsssonssasanccsosancanssss 1 1
24
25 17434-G3 TUBE, VINYL ¢.vceverrneasecsocesosoacanncnosssossassesssssans 1 1
26 17359-G1 CLAMP, HOSE ...ccvvvencencassasesssacssosscnacssssanssossnas 1 1
27 17361-G1 VALVE, CHECK ...ccctevenonsosssccsocrnssscsassssssossascnes 1 1
28 17363-G1 BASKET . ovvvvveeeeosacsasscssssssssssasecasssassaansoancoses 2 |2
29 17362-G1 BOLT, BANJO ...icveeeunncncesosnssssnssecanonnssncssoasassos 1 1
30
31
32 00921-G8 NUT, LOCK, #10 = 32 ...civeerveenossncsoecnsossasnnscasossnns 1 1
33
34 24479-G1 BALL +.veviienencnsrccoressscssncncsacassasocsaasosssssoses 2 |2
9/01/89 EZGOLEWTT] Pg. Z-2

[ 1 ICIG[1]Z]



OIL INJECTION

GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. | o
When ordering parts, please specify the model and serial number of the product. § §
% Indicates a component that is not available as an individual part. : z
ITEM| PARTNO. |1 2 3 4 § DESCRIPTION QTY
35
36 22587-G1 ADJUSTING ROD-ASSEMBLY. (INCLUDES ITEMS 37 - 39) ............ 1 1
37 22602-G1 ROD, ADJUSTING, 5.88LG. ...covvveeeecrronacsoonasanassens 1 1
38 24465-G1 SOCKET v evvesoenerncasossssssossaassasssssassassssancs 2 12
39 00526-G4 NUT, #10 = 32 v uuveerrrannennssnrosnsossscssasssannnansenss 2 |2
40
41 24203-G1 PIVOT ASSEMBLY (INCLUDES ITEMS 42 ~46) ......covevvnnannnnes 1 1
42 22365-G1 PIVOT BRACKET . vvvveeeeroccnssssocansosnssasssscsosssosns 1 1
43 23860-G1 BEARING . .ovvvnvesoancsossassssassseassasssssossasssnsans 2 |2
4 24479-G1 BALL .+ vvvveoecasoecocssssosesassnsnesscasossosasosanooss 2 |2
45
46 00921-G8 NUT, LOCK, #10 =32 ...iveevrvrervoansonccsennasannoasocns 2 12
47 24609-G1 WASHER, SPRING ... cvoeeecresrsossscssvosssatssssassnscsoasnns 1 1
48 24621-G1 WASHER, NYLON, 5/16 .. cccvtreccerenncccncsasscacsnoansvocss 3 |3
49 00892-G4 NUT, LOCK, 5/16 = 24 .....ccvetieeecestoncesscsnssasocasssscecs 1 1
50
51 22587-G2 ADJUSTING ROD ASSEMBLY (INCLUDES ITEMS 62 -54) ............ 1 1
52 22602-G2 ROD, ADJUSTING, 8.80LG. ...cvvvacecrroccssconsecnasaocnns 1 1
53 24465-G1 SOCKET .vvveerosssaccnsasvsssosscssssssassssssassnssons 2 |2
54 00526-G4 NUT, #10 = 32 cceevenccaseeassonccanassssescsnossassssans 2 12
55
56 19666-G1 OIL TANK ASSEMBLY (INCLUDES ITEMS 57 AND 68) ........ccc0ceen 1 1
57 17401-Gt OIL TANK . iveeeeeocecarassosssesssccsossassassacsnosoasse 1 1
58 17430-G1 CAP ¢t ittieveseonassscssssasssessssasssssassssascscsonsss 1 1
59 23516-G1 PLUG, HOLE .. ..vevveernncnasocssacososnsssscscsacnsansssanns 1 1
60 17433-G1 CLAMP . ivvvvveoseccncasssassssassosessassssasassssoasossnss 4 | 4
61 17431-G3 TUBE, VINYL, 1/4 X 10LG. ....cvvveeeeecrerocncnssoancncconcne 1 1
62 23013-G1 FILTER .0 vvvevoeoencesocasscsoscsssssnssnsssassssnssossncsnos 1 1
- 63 17431-G1 TUBE, VINYL, 174 X 3 LG, .vcccvrneerscecassscsascscnsssncssacs 1 1
Pg. Z-3 EZGOLEITEN 9/01/89

[(TEIGEHE



OIL INJECTION : GASOLINE POWERED VEHICLE

9/01/89 EZGOETTTI Pg. Z-4



POWER WIRING ELECTRIC POWERED VEHICLE
RESISTOR COIL VERSION

33 INCLUDES ITEMS 34 - 38
39 INCLUDES ITEMS 40 - 43
46 INCLUDES ITEMS 47 - 49

SEE ACCELERATOR SWITCH
ILLUSTRATION FOR PART NUMBER

SEE RESISTOR COIL ASSEMBLY
ILLUSTRATION FOR PART NUMBER

Pg. BB-1 EZGOIET 9/01/89



POWER WIRING ELECTRIC POWERED VEHICLE
RESISTOR COIL VERSION

CHARGER RECEPTACLE

FORWARD-NEUTRAL-REVERSE
SWITCH CONNECTIONS

7]
D

e
)
BN
' 20 19 7@
°/
%/ (STANDARD) (®) & o /

-1
e :
25\%/ BATTERY HOLD-DOWN
&— 4 .

15
' 16
4 )
15 2)
57
P
17

BATTERIES
28
w 23
15 »
,@@ HARNESS
’;]
9/01/89 EZGOLEUTN Pg. BB-2

[ ICIET1]BIB)



POWER WIRING RESISTOR COIL VERSION . ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. .
When ordering parts, please specify the model and serial number of the product. |
% Indicates a component that is not available as an individual part. : 3
ITEM | PART NO. 1 2 3 4 5§ DESCRIPTION QTY
1 18724-G1 CHARGER RECEPTACLE HOLDER ....ccvvvieenasetsacescsssnannas 1 1
2 18784-G1 WIRING HARNESS CHARGER CONNECTOR (INCLUDES ITEMS 3 ~5) ... | 1 1
3 14852-G1 WIRE (CR=) «cvvcrecnssenensctacocsssassossssnsssasssasscns 1 1
4 14852-G2 WIRE (CL#) .itvovernneecceesosacssasesassesasasososnsanss 1 1
5 18782-G1 CONNECTOR, ANDERSON ... .cvoovevestncncreernacassoonacens 1 1
6 14390-G9 NUT, LOCK, #6 = 32 ..vcctrsnnonsencorsscorscsosvsssossascnnas 2 2
7 00559-G3 WASHER, #6 ..ccveverersocasstsscsssscosssasnncsccassssoasnsss 2 2
8 00645-G2 SCREW, # =32 X 1 1/4 LG, .. .vvvvrererteerannccsccnsssoannans 2 2
» 9
10
11 11885-G4 WIRE ....vcveeececcccsssssssssssssoccsscsescsnsosssssnsassnansns 1 1
12 23540-G1 WIRE ... iiiieeoerocsssonsnsesssssssscssscsssscnnssanssnnsas 1 1
13 11893-G1 WIRE ..ivvvveerensncsocnsasssossssssnsssonconssosasasssnssnas 2 2
14 | 11894-G1 | WIRE ....cciviviiieneneienenancananans e reeieietrser e 1 |1
15 | 00702-G2 | NUT, 5/16 = 18 .eeuuivvvuniriruniernnniirnneiennnerennnanns Lo l12 |12
16 00270-G6 SCREW, 5/16 = 18 X 3/4 LG. . ... cvveeessesccnccasscassossonses 12 |12
17 12649-G1 BOLT, BATTERY, SQUARE HEAD, 5/16 - 18 X 1 LG. .....cecveruntn 12 |12
18
> 19 00565-G8 WASHER, LOCK, 5/16 ...ccveeecccesersscansossssassssssssssnosns 4 4
> 20 00702-G2 NUT, 5716 = 18 .vciveerannasenssossoncanssesssssssassssvasnss 4 4
21
22 15736-G1 BATTERY HOLD DOWN . ...civceveneonoaccsncncscsocsasssansnns 2 2
23 15734-G2 JBOLT, BATTERY .vccvcevsoccessssosossssencoscsosvssascsnnsss 2 2
24 00559-G8 WASHER, 5/16 ...ccvcvreertesscascossnsnssascnns eeesssesssansae 2 2
25 00565-G8 WASHER, LOCK, 5/16 . ccccccvereensoesscossascsssassassnssansse 2 2
26 00702-G2 NUT, 5716 = 18 ...t evieeernrsertsssssossssacosncosssasssanses 2 2
27
28 23544-G1 CLAMP, NYLON, DOUBLE .....cv0vreeseeccncnennsnosersasansane 4 | 4
29
| 2 30 00567-G8 WASHER, LOCK, EXTERNAL TOOTH, 5/16 ...... ceesrrssasnnennen L2 2
> 31 00532-G3 NUT, 5/16 = 18 ...t viitietnresosssrssrsnossacnsscsssannsansas 4 4
32
33 17868-G1 CONTROL WIRING HARNESS, F-N-R SWITCH (INCLUDES ITEMS 34 - 38)| 1 1
34 14619-G2 WIRE (LIGHT BLUE) ..vvccieeeiennnecrenencecnssnossennanses 1 1
Pg. BB-3 : EZGOLEWTN 9/01/89

EEEEEE



POWER WIRING ELECTRIC POWERED VEHICLE
RESISTOR COIL VERSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. ~ 1.
When ordering parts, please specify the model and serial number of the product. g g
% Indicates a component that is not available as an individual part. : z
ITEM| PART NO. 1t 2 3 4 5 DESCRIPTION QTy
35 17870-G1 WIRE (YELLOW) . vittnerensonacesnnnesansoconnccanncennans 1 1
36 14615-G1 "WIRE (BLACK) ....coveveeccnscccccancnans weeeessssananrune 1 1
37 17869-G1 WIRE (REDAND WHITE) ....cicievvrecnnsoncncnssncensesanes 1 1
38 17618-G1 CLAMP, NYLON ...cvieeioannnccsnosscconsssnaosssconacsnns 2 2
39 18894-G1 WIRING HARNESS, F-N-R SWITCH (INCLUDES ITEMS 40 - 43) ....... 1 1
40 17855-G1 WIRE (SI) ccvvivnrnenseoracscensonesnonasncsssseresssnsnsos 1 1
41 17856-G1 WIRE (A2) ..ivverercnsocnsacsosnscecnascnssacsosotsososonas 1 1
42 17618-G1 CLAMP, NYLON (BLACK) ....ccoveeecresvncscncecssacnnasons 5 5
43 17858-G1 WIRE (S2) covvvvnereesersacasansoncceosensocsssnosssonnsss 1 1
44 14610-G1 WIRE (BLE) civevvensencccnsocescasesarsasssvscnsossvenasnsones 1 1
45 23645-G1 WIRE ..'vtvevreecosssossassasssssssssssssosscasssasassossnns 1 1
46 17421-G1 IGNITION SWITCH KIT (INCLUDES ITEMS 47 - 49) .....ccvi0venennns 1 1
47 17137-G1 FACE NUT ..iierreinenssceresssenacnsenssosocscnscnovssas 1 1
48 17063-G1 IGNITION KEY .vicevecrnncnosnnoaseasosssesasssasssassancas 1 1
49 00568-G6 WASHER, LOCK, EXTERNAL TOOTH, 3/4 ......cccvinenenncenns 1 1
50
51 17618-G1 CLAMP, NYLON ....vvirencrosonussacanccracssscsnssanssnnnnes 2 |2
52 18897-G3 WIRE (A1=4) .....ccverteescessessocssoensosssscsossanssansocs 1
*kk CURRENT INDICATOR o cccvnveentscecsssosanssssanossosccnsnnssas NA |NA
%k BATTERY TESTER (DISCHARGE MACHINE) ......cvcveeencencsnnens NA |NA
%k HYDROMETER ¢ .vvvvurcrnsacecsossocsssasocsnsssasssnsaasssasns NA |NA
k% OHM METER (MULTI-METER) ...ccocvesecescancens PEETR PR RREE NA [NA
%% SEE APPENDIX FOR SERVICE ACCESSORIES AND SPECIAL TOOLS
9/01/89 EZGOLEWE Pg. BB-4

[ ICIE] 1{8[B]



POWER WIRING ELECTRIC POWERED VEHICLE
SOLID STATE SPEED CONTROL VERSION - FIRST USED FOR 1980 VEHICLES

39 INCLUDES ITEMS 40 - 45
46 INCLUDES ITEMS 47 - 49

CR-
BR-
“, < =
49 @ -
/
B
CL+
/
+
MERT I N

42 ~
N
Z A\
4

Z \ )
$1| ¢7¢ o \ //

\ -

A2 %

NOTE: THIS IS NOT A COMPLETE WIRING DIAGRAM.
USE FOR WIRE PART NUMBER INDENTIFICATION ONLY. S2

SEE F-N-R SWITCH AND SPEED CONTROL SECTIONS Al
FOR ADDITIONAL WIRES.
Pg. BB-5 EZGOLEIE 9/01/89

| ICIEj2]BIB]



POWER WIRING ELECTRIC POWERED VEHICLE
SOLID STATE SPEED CONTROL VERSION - FIRST USED FOR 1990 VEHICLES

CHARGER RECEPTACLE

FORWARD-NEUTRAL-REVERSE
SWITCH CONNECTIONS

\@

20 19 7"3’
®
15 /
(STANDARD) (®/ & o /

qo y
25\%/ BATTERY HOLD-DOWN
\%ﬁ BATTERIES

|
| ' 28

515 -

% g . HARNESS%

9/01/89 EZGOMENT Pg. BB-6




POWER WIRING ELECTRIC POWERED VEHICLE
SOLID STATE SPEED CONTROL VERSION - FIRST USED FOR 1980 VEHICLES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. .
When ordering parts, please specify the model and serial number of the product g 'é
% Indicates a component that is not available as an individual part. : :
ITEM| PARTNO. |1 2 3 4 § DESCRIPTION QTy
1 18724-G1 CHARGER RECEPTACLE HOLDER ...cvccceevenvaccnncacscoscasoanas 1 1
2 18784-G1 WIRING HARNESS CHARGER CONNECTOR (INCLUDES MEMS 3 -5) ... | 1 1
3 14852~G1 WIRE (CR=) +cviverencnesoonaroecanosscsssorossanssrossses 1 1
4 14852-G2 WIRE (CL¥) c.ivverrocesessosoasscosoncnsancssasssasasoses 1 1
5 | 18782-G1 CONNECTOR, ANDERSON . . ..tveeeuecenaesnnnenassenssenosas 1 |1
6 14390-G9 NUT, LOCK, #6 = 32 .iivverneacerssessenscnssssasnssssssnasasse 2 2
7 00559-G3 WASHER, #6 . .ccovteveccccsrsonstssasssasssssccssssnsonassnssns 2 2
8 00645-G2 SCREW, #6 = 32 X 1 1/4 LG. . i ccvitreeeesssesnssssosssnocncssos 2 2
9
10
1 11885-G4 WIRE ... ieverecrvecorssonassssnssossenasesnasssesonccscasssses 1 1
12 23540-G1 WIRE ....eeveescecensonsannssssassossscaccosssnsacsasoasnsss 1 1
13 11893-G1 WIRE ...vevevecvoeacnrsassossssssssssscnsossnascssnossassnoana 2 2
14 11894-G1 WIRE . .iciierecesorsaossesosnansossasassssscscsnsescossooonassss 1 1
15 00702-G2 NUT, 5/16 = 18 . ..ivievversasnossscoccsssanssscccssccscsosssen 12 |12
16 00270-G6 SCREW, 5/16 = 1B X 3/4 LG. . ..ccvvreescscscoscsccsscsssccsannse 12 |12
17 12649-G1 BOLT, BATTERY, SQUARE HEAD, 5/16 - 1B X 1 LG. ......cce0vvenen 12 |12
18
19 00565-G8 WASHER, LOCK, 5/16 ...ciiiiteetrecsscensssscosscccnssssssoena 4 4
20 00702-G2 NUT, 5/16 = 18 ... cvvecececreessasonsserssccssccsscscssosssanse 4 4
21
22 15736-G1 BATTERY HOLD DOWN ....ccccceneoconsescsscssccsccnsascnssens 2 2
23 15734-G2 JBOLT, BATTERY ....cccciceesscescrsnesccssssonscscscssncnsnns 2 2
24 00559-G8 WASHER, 5/16 ....cccoveecsesccscns ceeecesstassatsscesssnsone 2 2
25 00565-G8 WASHER, LOCK, 5/16 ...viveeercsccoroscssccsscsacocscsscocnns 2 2
26 00702-G2 NUT, 5/16 = 18 ...ivietetenatesoserssstssosssosessesesscsssscons 2 12
27
28 23544-G1 CLAMP, NYLON, DOUBLE .....ccc00eteevsscosacsosscsssccsscnsas 4 4
29
30 | 00567-G8 | WASHER, LOCK, EXTERNAL TOOTH, 5/16 ..cceeuuueeererennnnnns BERE
31 00532-G3 NUT, 5/16 = 1B ...t icriireracessossscsscssssssscssssssscansss 4 4
32
33
34
Pg. BB-7 EZGOLTRE 9/01/89

WEEAEE



POWER WIRING

ELECTRIC POWERED VEHICLE
SOLID STATE SPEED CONTROL VERSION - FIRST USED FOR 1990 VEHICLES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. 2 la
When ordering parts, please specify the model and serial number of the product. E "='
% Indicates a component that is not available as an individual part. : 3
ITEM| PARTNO. |1 2 3 4 § DESCRIPTION QrTy
35 23968-G1 WIRE (RED) «ovvveecverncsnsrnecccacscessscssosncansoasosscsas 1 1
36
37
38
39 23978-G1 WIRING HARNESS, F-N-R SWITCH (INCLUDES ITEMS 40 - 45) ....... 1 1
40 23793-G9 WIRE (SI) ccvvvvrreesestsecsesasoscanassennncsosssassnsane 1 1
41 23793-G7 WIRE (A2) ..vtecenesessosnccnonanscsssocsossassascansscns 1 1
42 17618-G1 CLAMP, NYLON (BLACK) ..covrerecceesesnancroscncnanananss 5 15
43 23793-G8 WIRE (S2) covvvvvrescoossnoscoscaseacscnocsscacscasssossnss 1 1
44
45 23793-G6 WIRE (A1) civiirencnesosessosscosssccanenssssossnsanaanes 1 1
46 17421-G1 IGNITION SWITCH KIT (INCLUDES ITEMS 47 - 48) .....cccceeteannns 1 1
47 17137-G1 FACE NUT ....ivcevctvecsnsnscsscasscsoccasscscssssnansnss 1 1
48 17063-G1 IGNITION KEY ...cecevonncnsvecesssascecsasososcsosonasnnns 1 1
49 00568-G6 WASHER, LOCK, EXTERNAL TOOTH, 3/4 .......cccveveceevenes 1 1
50
51 17618-G1 CLAMP, NYLON ...cvcvcroscsennssscnsoocseacessoscssnacsasnas 2 |2
skk CURRENT INDICATOR ... cottevtorsrscccoscosneccscscsasnsssses NA |NA
sk BATTERY TESTER (DISCHARGE MACHINE) ......ccccccnvnvecnccenss NA |NA
k¥ HYDROMETER .....ccovceaerencsacssosacccssnscsasascsssssonaes NA |NA
kK OHM METER (MULTI-METER) ....ccceceecnccccncenascsarscsncens NA |NA
%% SEE APPENDIX FOR SERVICE ACCESSORIES AND SPECIAL TOOLS
9/01/89 EZGOIERE Pg. BB-8

| ICIE]2]B(B]



ELECTRIC POWERED VEHICLE

REAR AXLE

SNOILLYHNDIINOD 6861

2.-89 SWALI SIANTONI - 29
¥y SWALI SIANTONI - OF 99
12-61 SWALl SIANTONI - 8}
8S-1 SW31l SIANTONI - O}
8S-1L SW3Ll SIANTONI - 6
85-Z SWiLl SIANTONI - §
85-L SW3Ll S3ANTONI - ¥
€9-5 SW3LI SIANTONI - 2

+ €9~ SIN3LI SIANTONI - |

9/01/89

EZGOIENED

Pg. CC-1



REAR AXLE

ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. S la
When ordering parts, please specify the model and serial number of the product. § g
% Indicates a component that is not available as an individual part. : z
ITEM| PARTNO. {1 2 3 4 5§ DESCRIPTION QTY
1 25283-G21 | REAR AXLE, MOTOR AND BRAKE ASSEMBLY, MODEL YEAR 1989
(INCLUDES ITEMS 4 — B3) .....iuviitiininnnttiiniitennnannnne, 1 1
2 25283-G01 | REAR AXLE, MOTOR AND BRAKE ASSEMBLY, MODEL YEAR 1990
(INCLUDES ITEMS 5 = B83) ..ivitiiiiiiiiiiiiitintnnreennnnnnnnas 1 1
3
4 25283-G22 REAR AXLE AND BRAKE ASSEMBLY, MODEL YEAR 1989
(INCLUDES ITEMS 7 — 58) ..oiiiiiiiiitnrnrnoenenenarnanns 1 1
5 25283-G02 REAR AXLE AND BRAKE ASSEMBLY, MODEL YEAR 1990
(INCLUDES ITEMS 7 = 88) ...iiiiiiiiiiiiaiiaraiannennnnn 1 1
6
7 XXXXX=XX BRAKE SET (SEE SECTION NN FOR PART NO. AND QUANTITY) | X | X
8
-9 25283-G23 REAR AXLE ASSEMBLY, MODEL YEAR 1989
(INCLUDES 11 = 58) ..otviiiiniiii ittt it ininnnnnnn, 1 1
10 25283-G03 REAR AXLE ASSEMBLY, MODEL YEAR 1990
(INCLUDES 11 = 88) ..oiitiniiieiiiniiireinnnsannsnsans 1 1
11 23501-G3 GEAR SET (INCLUDES ITEMS 12 - 14) .........ccvnnn. 1 1
12 * GEAR, INPUT ..ttt iiiii it iietetenanans 1 1
13 * GEAR, INTERMEDIATE .....ciiiirinrnrnnnneananans 1 1
14 * GEAR, OUTPUT ..ttt iiie it iieetncnanonsannnanans 1 1
15 23520-G1 BALL BEARING, INPUT GEAR . ......oiiiinirennnrnnnnnas 1 1
16 23519-G1 BALL BEARING, INPUT GEAR, MOTOR SIDE .............. 1 1
17
18 24627-G1 SEAL SET (INCLUDES ITEMS 19 - 21) ... .vvvvinvnnnnnnn 1 1
19 b S SEAL, “O"RING, THICK .....coiviiinininiannnnnnn. AR | AR
20 * SEAL, “O"RING, THIN ........iiiiimiviniennennnns AR | AR
21 X SEAL, “O"RING .....iiiiiiiiiiiiinirarnrnnacnnas 2 2
22
23 23530-G1 RETAININGRING ......ciiiiiiiiiiniirniienenennnenns 3 3
24 24461-G1 PLUG CAP ...ttt ittt it i iietninanananenanas 2 2
25 23521-G1 BALL BEARING, INTERMEDIATE GEAR .................. 2 2
26 17473-G1 BALL BEARING, OUTPUT GEAR ......civriivrennnnnnnnns 2 2
27
28 18463-G1 DIFFERENTIAL ASSEMBLY ....civiriiiiennnrnnnnnnnnn. 1 1
29
30
12/15/90 EZGOEmTE Pg. CC-2

[ ICIEf2[CIC]



REAR AXLE

ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. ala
When ordering parts, please specify the mode! and serial number of the product. g E
% Indicates a component that is not available as an individual part. : 3
ITEM | PART NO. 2 3 4 5 DESCRIPTION QTy
31
32
33
34 25229-G1 VALVE VENT, LATE 1989 AND 1990 ........cvvvvrvuenn 1 1
35
36
37 00433-G1 SCREW, 3/8 -24 X 1 1/8LG. ...cvvviiruvennnnennennns 4 | 4
38 00532-G6 NUT, 3/8 = 24 ... iiiiieeiiiiiinteenseanenenannns 4 | 4
39
40 X AXLE HOUSING ASSEMBLY (INCLUDES ITEMS 41 AND 42) . | 1 1
41 % RETAINER, BEARING ......cciivinviuiinncnacnanan 2 2
42 15118-G1 SCREW, 3/8 -~ 16 X 2 1/8LG. ...cvvvrienennnenanns 4
43
44 25227-Gt WASHER ....iitiirrerecnsrnesnseeasssaenossoacssas 1 1
45 25226-G1 PLUG, FILL/CHECK ....vvvvevenronvenncnccesaceonaass 1 1
46 20536-G1 SEALANT (ENOUGH FOR 1 APPLICATION) ......ccvvvvens 1 1
47 25228-G1 COVER . ivovvevenetossassssnsssscnssossssnssasassos 1 1
48 15558-G1 SCREW, 5/16 = 18 X 3/4LG. ....cvvvvivenennraanenns 10 |10
49
50 20377-G4 SHAFT, AXLE, PASSENGER SIDE ......covvvtuenanncens 1 1
51 20377-G3 SHAFT, AXLE, DRIVER'S SIDE ......ccvvevencenrancnse 1 1
52 15114-G1 SEAL, AXLE ...ciivriinicnonnnensonancsnsnasosaanans 2 |2
53 15113-G1 RING, RETAINING .....civveveiennrncanronncaroonocnns 4 | 4
54 15112-G1 BALL BEARING, AXLE ........ccveenns eeseacaeenenes 2 |2
55 15485-G1 WASHER, 20 MM . ... . iitiiirrneenerncncnnsacncsnons 2 |2
56 15487-G1 WASHER, BRAKE DRUM, 5/8 .......cccvveennracnncanes 2 |12
57 15483-G1 NUT, SLOTTED, 5/8 = 18 .....iitveinrieenrocnnsncnnss 2 |2
58 10387-G1 COTTERPIN, 1/8 X 1 1/2 LG, .. .ovviienrivrnnnnacsnanas 2 12
59 XXXXX-XX MOTOR (SEE SECTION Y FOR PART NO. AND QUANTITY) ........ X | x
60 00559-G7 WASHER, 1/4 .. . ittt iirriinsrnnsicossossocnssnssatoses 3 13
61 00565-G7 WASHER, LOCK, 1/4 ... iiiiiiiiinrreenennsuenssacansnsnns 3 13
62 00797-G2 SCREW, 1/4 =20 X 1 1/4 LG, .ot iitiirieirenrenenneaoanasnns 3 |3
63 24261-G1 BUMPER, SPLINE ......c0iitierrinrnecrenssnsnaasasnonenssos 1 1
64
Pg. CC-3 EZGOLEATT 12/15/90

L ICIE]2[CIC]



REAR AXLE ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. é g
% Indicates a component that is not available as an individual part. z z
ITEM| PARTNO. |1 2 3 4 5§ DESCRIPTION QTY

65 24939-G1 ADAPTOR, SPINDLE CAP, MODEL 1990 .........ciiiiininiennnnnn 1 1
66 24459-G1 PLUG, PIPE, LATE .1989 MODELS <« cveeee s teciee eee e o s . e 1
67 24502-G1 VENT TUBE ASSEMBLY, MODEL YEAR 1989 (INCLUDES ITEMS 68-72) 1 1
68 17431-G5 TUBE, VINYL, 1/41D. (4 1/2LG.) ..ttt ittt 1 1
69 11845-G5 CLAMP, CABLE, INSULATED ......citiirinniniinnenannnnnnns 1 1
70 24466-G1 CONNECTOR, FEMALE . ....ciuiitintnniniianennnsnnnnennns 1 1
71 24464-G1 VENT, VALVE ...ttt iiiieenitantiaaatneenncnnnanenns 1 1
72 17433-G1 CLAMP ottt ittt it inesaesaaanssasaasonssnesnsaseonssnanns 1 1
73 24878-G1 FITTING, PLASTIC v ittt ittt it inoenntnsesatnnonnennennnans 1 1
74 12091-G1 SPINDLE CAP, MODEL YEAR 1980 .. ....ciiiiiiiiieiiniianannenns 1 1

75
76 Skk SLIDE HAMMER KIT ... iiutititiieeenrsnenniseeansraneneennnas NA |NA
77 kK TOOL, SEAL INSTALLATION ... civeiirineiiiiiiiirenennennsanss NA |[NA
%% SEE APPENDIX FOR SERVICE ACCESSORIES AND SPECIAL TOOLS
12/15/90 EZGDOLEATEN Pg. CC-4

[ _ICIEf2]CIC]



GASOLINE POWERED VEHICLE

REAR AXLE

4.-0Z SW31l S3ANTONI - 69

08-89 SWAL S3ANTONI - 29  SNOLVHNOIINOD 6861 AWV

m , 19 |
ANVHY VIS NO G3UVO0T g

AEEEEEE)
2ot . ¥9-9

¢6-68 SW31l SIANTONI - 88
¥i-4 SW3LI S3ANTONI - 9
¥9-9 SW31l S3ANTONI - S

¥9-9 SW3ll S3ANTONI - ¢
=S ANV € SW31l SAANTONI - 2
aNv ‘v ‘t SW3Ll S3aNTIONI - |

9/01/89
[ IciG]2ICIC]

EZGOLENE

Pg. CC-5



REAR AXLE

GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. 4
When ordering parts, please specify the model and serial number of the product. g E
% Indicates a component that is not available as an individual part. : :
ITEM{ PARTNO. |1 2 3 4 5 DESCRIPTION QTY
1 23601-G2 REAR AXLE, GOVERNOR, AND BRAKE ASSEMBLY, MODEL YEAR 1989
{INCLUDES ITEMS 3,4, 6-64) ......cciviiiiiiiiiiinneneannnnns 1 1
2 25114-G2 REAR AXLE, GOVERNOR, AND BRAKE ASSEMBLY, MODEL YEAR 1990
(INCLUDESITEMS 3, 5-64) . ....ctitiiiiiiinenneiinrnnananannss 1 1
3 XXXXX=XX | BRAKE SET (SEE SECTION NN FOR PART NUMBER AND QUANTITY)
4 23539-G2 REAR AXLE/GOVERNOR ASSEMBLY, MODEL YEAR 1989
(INCLUDES ITEMS B — B4) ... iviurnrnrernreranenenaanrannnanns 1 1
5 25113-G2 REAR AXLE/GOVERNOR ASSEMBLY, MODEL YEAR 1990
(INCLUDES ITEMS 6 — B84) ... .oiiiiiiiiiiiiiiiniiiinninnaeans 1 1
24634-G1 GEAR SET (INCLUDES ITEMS 7 - 14) ... iiiiniianineennss 1
X INPUT GEAR, GOVERNOR AND BEARINGS ASSEMBLY
(INCLUDES ITEMS 8 — 11) . iiiiiinininrnnrnnnnncsnsans 1 1
8 * GEAR, INPUT ... i initiiiineninnncnnnannns 1 1
9 * GOVERNOR UNIT .. .iitiiiiiiinnnoensnnnnnsnnenns 1 1
10 23520-G1 BALL BEARING, INPUT GEAR .........cviviiininnts 1 1
11 23519-G1 BALL BEARING, INPUT GEAR, CLUTCH SIDE .......... 1 1
12
13 X GEAR, INTERMEDIATE . ......cciiiiinrnneenrennsnanan 1 1
14 X GEAR, QUTPUT ... ittt itiiioenanarecnnronnenacnanns 1 1
15
16 24629-G1 ARM AND BUSHING SET (INCLUDES ITEMS 17 AND 18) ...... 1 1
17 24630-G1 ACTUATOR ARM ... ... iiiiiiiiiiiientnaannnnennnnss 1 1
18 24631-G1 BUSHING .....oiitiiiiiiiiiiiiiientannneasnannnes 1 1
19 25592-G1 SEAL, ACTUATOR ARM ... .. itiiniionrnnnroncenacnnnnans 1 1
20 24632-G1 WASHER, ACTUATOR ARM ... .tiitiinreninnninnenneenns 1 1
21 24633-G1 RING, SNAP ... ittt iiirtiertarseaioasntsacnsnnas 1 1
22
23
24 24627-G1 SEAL SET (INCLUDES ITEMS 25 ~ 27) . .0 viviiiiininnnnens 1 1
25 X SEAL, “O"RING, THICK .......cciiiiiiernennnnennnnns 3 3
26 X SEAL, “O"RING, THIN ......couiiitiiienrnnrennsoncanes 3 3
27 X SEAL, “O"RING ......oiiiiireninenunrsnnnnerannnnns 2 2
28
29 23521-G1 BALL BEARING, INTERMEDIATE GEAR .. ......ovvuvneenerans 2 2
30 23530-G1 RING, RETAINING . ....ciiiiiiiit ittt e ienensnenenaenns 3
31 24461-G1 PLUG, CAP it i ittt it e nenrenssaaaananass 2
12/15/90 EZGOLEUTT Pg. CC-6

[ IclGi2|cic]



vy

REAR AXLE

GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. I
When ordering parts, please specify the model and serial number of the product. g 'é
% Indicates a component that is not available as an individual part. : :
ITEM | PART NO. 1 2 3 4 5 DESCRIPTION QTY
32 17473-G1 BALL BEARING, OUTPUT GEAR .......ccevttencanccnnnnssns 2 2
33 '
34 18463-G1 DIFFERENTIAL ASSEMBLY ......iceveveecceosaorsansnnsns 1 1
35
36
37
38 25229-G1 VALVE, VENT, LATE 1983 AND 1990 ......c.ccvvvevennnnnses 1 1
39
40
41
42
43 00433-G1 SCREW, 3/8 - 24 X 1 1/BLG. ..evievenererrnvecsannannas 4 | 4
44 | 00532-G6 NUT, 3/8-24 .........c00000 Ceeetserasntaessnateranennns 4 | 4
45
46 * AXLE HOUSING ASSEMBLY (INCLUDES ITEMS 47 AND 48) .... | 1 1
47 * RETAINER, BEARING ....cvcveeeecnrnceroococcnnsansas 2 |2
48 15118-G1 SCREW, 3/8 =16 X 2 1/8LG. ..veivernncnecassenanons 4
49
50 25227-G1 WASHER . ..cccovveeenosscesssssnsssccvsscsansssssnnses 1 1
51 25226-G1 PLUG, FILL/CHECK ....vvvecenncsasasscsnncesocassoansss 1 |1
52 | 20536-Gt SEALANT (ENOUGH FOR 1 APPLICATION) .....cccvvevenaens 111
53 25228-G1 COVER .vovvvreecnccnancnens eeesevesscsansesessaenans 1 1
54 15558-G1 SCREW, 5/16 = 18 X 3/4 LG, ....covvverrencctanansacanns 10 |10
85 .
56 20377-G7 SHAFT, AXLE, PASSENGER SIDE .....ceccneveeeccnanccens 1 |1
57 20377-G8 SHAFT, AXLE, DRIVER'S SIDE .. .....cvvvrvrecvoccnaccncns 1 1
58 15114-G1 SEAL, AXLE .. i cvitivecnrscocrscacoscasscsassasssnasens 2 2
59 156113-G1 RING, RETAINING .....cccoieesennccncccscscnscanasncsnasscsse 4 4
60 15112-G1 BALL BEARING, AXLE ....cvottvunnrnvnacncnoconcaanasnes 2 |2
61 | 15485-G1 . WASHER, 20 MM ....ovvvnnernnernnns . 12 |2
62 15487-G1 WASHER, BRAKE DRUM, 5/8 .......ccciiieecnnccnnorcenns 2 |2
63 15483-G1 NUT, SLOTTED, 5/8 = 18 «.cvvevtreserrccesrssesscaansns 2 |2
64 10387-G1 COTTERPIN, 1/8 X 1 1/2LG. v.vvveirerereenorsnscasenes 2 |2
65 24939-G1 ADAPTER, SPINDLE CAP, MODEL 1990 ......ivvvieeccecnoaascones 1 1
Pg. CC-7 EZGOEE 9/01/89

CICEI2ICE]



REAR AXLE

GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. 1.
When ordering parts, please specify the model and serial number of the product. ﬁ ;.
% Indicates a component that is not available as an individual part. : z
ITEM| PARTNO. |1 2 3 4 § DESCRIPTION QTty
66
67 23602-G1 GOVERNOR BRACKET AND ARM:.ASSEMBLY (INCLUDES .
ITEMS 68 = 80) ovvveueneencanseocnesssacssessssossnsscnasnes 1 1
68 23585-G1 ARM, GOVERNOR ....cccotvessecnvresensesssonssnanssanaans 1 1
69 22751-G2 GOVERNOR BRACKET ASSEMBLY (INCLUDES ITEMS 70 - 77) ..... 1 1
70 22666-G1 ROD, GOVERNOR BRACKET ...vvvverecrocnorncnncnnannnns 1 1
71 % BUSHING .....ccieveienncnncnsssncnsaconsas heveesnanas 1 1
72 22752-G1 BRACKET, GOVERNOR ....ccivienerescscncracnnsnenncans 1 1
73 16292-G1 CAP, SPRING .....0ocivevuserreonsosssnscnssasnssossanas 2 2
74 23578-G1 SPRING, COMPRESSION ....ccviteeevresnnccnrocscsnsnnns 1 1
75 23859-G1 ADJUSTER, GOVERNOR ....ccvvrecnsrrenccncsoasssncncas 1 1
76 * BUSHING .....oiviveercnneesensccossecncsassnsnsnnonns 1 1
77 00526-G4 NUT, #10 = 32 . itiiiiiencnsressoansoscncsosssnsosasnns 1 1
78 24479-G1 = 1 1
79 00921-G8 NUT, FLEXLOCK, #10 = 32 ...cvvereecesesseancsoascsssanans 1 1
80 14390-G4 NUT, LOCK, 1/4 = 20 ....vvteenecrocnssasconsssacasasasans 1 1
81
82 23588-Gt WASHER, SPECIAL .. .cviitirrreecsecncscsascsssassosassssassns 1 1
83 23577-G1 SPRING, TORSION ...civveestecsoacasonsessccnssccnssssassonss 1 1
84 00567-G7 WASHER, LOCK, 1/4 . ....ciiiieetrerrctotssseonssocsssnssssons 1 1
85 00544-G2 NUT, 174 = 2B ..cveeuirnosecsesecscssssesassossssnsansssncnns 1 1
86 | 23584-G1 | TUBE, PIVOT .t uuivrnrinnrinnseunnssanecasssnssensssnscansens 1 |1
87
88 24502-G1 VENT TUBE ASSEMBLY, MODEL YEAR 1989
(INCLUDES ITEMS 89-92) ........ teesecsctesasanasesessesanens 1 1
17431-G5 TUBE, VINYL, 1/4 I.D. (4 1/2 LG.) c.civverevesrnsncassosnanns 1 1
90 11845-G5 CLAMP, CABLE, INSULATED .....co0ecvesecccsosnsseasnnncens 1 1
91 24466-G1 CONNECTOR, FEMALE .......0c0000nucecicsnssscncscsosnasas 1 1
92 24464-G1 VENT, VALVE ..t ctiirnerrsncnnsnsnesnscnsosansncsesosssans 1 1
93 24878-G1 FITTING, PLASTIC . ..vitiiteenienasenossacensssassosnsncsoansns 1 1
94 | 17433-G2 | CLAMP ......ccvviiinininnnrennnnn. e eeeraeeereeeaeean NEEE
95 22587-G4 ADJUSTING ROD ASSEMBLY (INCLUDES ITEMS 96-98) ........cc00n. 1 |1
96 22602-G4 ROD, ADJUSTING ...covvvevnnnncannnaes esesecsescasssasans 1 1
97 24465-G1 SOCKET ..cvevevsennns teeteesssssaesetsasessasescarnrasns 2 |2
98 00526-G4 NUT, #10 = 32 ..iiiiiirnerecreiocnsensosascnsasssansassans 2 |2
9/01/89 EZG0LHEITE Pg. CC-8

|_ICIG]2|C]



REAR AXLE

GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. o |
When ordering parts, please specify the model and serial number of the product. § ﬁ
% Indicates a component that is not available as an individual part. =z |2
™ <
ITEM| PARTNO. |1 2 3 4 § DESCRIPTION QTY
99
100 24459-G1 PLUG, PIPE, LATE 89 MODELS ..... Cecerarcessesesessensasasanns 1 1
101 12091-G1 SPINDLE CAP, MODEL YEAR 1990 .....ciitieeerirnannnnnenenses 2 2
102 24880-G1 DECAL, WARNING-GOVERNOR .......coiveininnnnnninnnnnnannnes 1 1
103 skk SLIDE HAMMER KIT ..... Ceeeseeestercetersasaseranssasesensens NA |NA
104 %K TOOL, SEAL INSTALLATION .....c.civevesecscansenssanonsonsonsns NA |NA
kK SEE APPENDIX FOR SERVICE ACCESSORIES AND SPECIAL TOOLS
Pg. CC-9 =--— o] ] TEXTRON 9/01/89

| ICIG]2ICIC]



REAR AXLE GASOLINE POWERED VEHICLE

9/01/89 EZGOLENTT] Pg. CC-10



REAR SUSPENSION COMPONENTS ELECTRIC POWERED VEHICLE

AND 40 THRU 44, ADD ITEM 33.

PASSENGER SIDE SHOWN. DRIVERS SIDE IDENTICAL.
4 WHEEL VEHICLE - OMIT ITEMS 26 THRU 32

22

E—23
@—-21
£

4 WHEEL VEHICLE

Pg. EE-1 EZGOMEIE] | 9/01/89
' CICEREIE)



REAR SUSPENSION COMPONENTS

ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. 2 la
When ordering parts, please specify the model and serial number of the product. E 5
% Indicates a component that is not available as an individual part. : :
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION Qry
1 20398-G1 LEAF SPRING ...ccccvuncvearvecsascrossssanssssascsasascnnnes 2 {2
2 11645-G2 | LEAF SPRING, HEAVY DUTY ....... eeesessessaennn eeeeraerseenes 2 |2
3
4
5 19675-G1 SPRING SHACKLE (INCLUDESITEMS 6 =8) ......ccveveveennennne. 2 |2
6 * STUD PLATE, SHACKLE ....cccvvrreernncrncennccnccnnnannes 2 |2
7 * PLATE, SHACKLE ...iiviriueerresencsansnoneoncennenaasans 2 |2
8 19676-G1 NUT, LOCK, 3/8 =24 . ....ciivieeennsoncssosnsnasonsnassnes 4 | 4
9
10
11 20098-G1 BUSHING, RUBBER ....icvevrernrvocsoscsocascssncsasssocannnss 12 |12
12 15727-G1 BOLT, SHOULDER, 3/8 = 16 ..c.vctveecrecancccsssostsccnossones 2 |2
13 00566-G1 WASHER, LOCK, 3/8 .. ccvierrseeseaccsnscssassoscsssvenanosans 2 |2
14 00532-G5 NUT, 3/8 = 16 ...uctvecreoasnsnsnsssccsecasscascsacssansnsans 2
15
16 20278-G1 SHOCK ABSORBER .. cccvvreecesasssccsasosecasescssnnssoaasans 2 |2
17 20279-G1 SHOCK ABSORBER, HEAVY DUTY ....cieeeereentncnnnsroosocnnns 2 |2
18 00428-G4 SCREW, 3/8 - 16 X 2 1/2 LG, ..vvieenireneranernasoscnnnnnosnnes 2 |2
19 00560-G1 WASHER, 3/8 ...cviiirestoccrosesessesssecsessoascacancsnsone 2 |2
20 00550-G5 NUT, LOCK, 3/8 = 16 ...vvenvcereccncssessssaacseassnnsocnansse 2 12
21 10435-G1 WASHER, SHOCK ABSORBER ....covovesesreecnnccnccacsocns eeaen 4 |4
22 10194-G1 BUSHING, SHOCK ABSORBER . ..cveccovesrssscssnssossosancsoanns 4 |4
23 00532-G6 NUT, 3/8 =24 .....civvevrereresssesscsroccacsenvasosccsnansoes 2 |2
24
25
26 14770-G1 STABILIZER BAR SPRING BRACKET ASSEMBLY (INCLUDES ITEMS 27-32)| 2 | X
27 00532-G5 NUT, 3/8 = 16 ..civvneererrncesessonocscsacsccsosanasnosas 4 | X
28 10435-G1 WASHER, SHOCK ABSORBER . ...ccvvvreerencsncnnceccnoacnns 4 | X
29 10194-G1 BUSHING, SHOCK ABSORBER .. .cccoveeressocassascocscannsns 4 | X
30 | 10840-G3 T Vo = - P L1 | x
31 10579-G6 ROD, THREADED ...cvcotveenessesasecscssncsnsnsasncsnosas 1 | X
32 17141-G1 BRACKET, SPRING RETAINER ....ccvoveeecrossnosassncnsnanns 1 | X
33 17034-Gt PLATE, SPRING RETAINER ... cvvctrernccscsrosscsansnnssnoancns X |2
34
9/01/89 EZGOMEIE Pg. EE-2

CCERIEE]



REAR SUSPENSION COMPONENTS ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. o la
When ordering parts, please specify the model and serial number of the product. g g
% Indicates a component that is not available as an individual part. : :
ITEM| PARTNO. |1 2 3 4 § DESCRIPTION QTYy
35 12058-G2 PU® BOLT, AXLE ..c.vivecerroneronencccsosessasosssaoassnsones 4 | 4
36 00532-G5 NUT, 3/8-16 .cocvevensnnns eaeaeresterresearsaeenannaseneans 8 |8
37 00566-G1 WASHER, LOCK, 3/8 +vvvvvereeccascasscscsssososssessssenceses | 8 | 8
38
39
40 11640-G1 BRACKET, STABILIZER BAR . ... ccvveerecesesescseseccscanrosesns 2 | X
41 17284-G1 STABILIZER BAR ASSEMBLY (INCLUDES ITEMS 42 -~ 43) ............ 1 X
42 11155-G1 BUSHING, STABILIZER .....ccicceeecarsacrcsosennsnsaseceans 2 | X
43 * BAR, STABILIZER ...ccvtverecacancsesssssacssssonnsasoancns 1 X
44 11027-G4 NUT, LOCK, 5/16 = 24 .. ...vvvveecssasersceaserasscssnsnsncanne 4 | X
Pg. EE-3 EZGOLEE 9/01/89

| ICIEIV[EIE]



REAR SUSPENSION COMPONENTS ELECTRIC POWERED VEHICLE

9/01/89 EZGOMEET Pg. EE-4



RESISTOR COIL AND HOUSING ASSEMBLY

ELECTRIC POWERED VEHICLE

1 = INCLUDES ITEMS 2-18
27 - INCLUDES ITEMS 2-18 & 21,24,28.
28 - INCLUDES ITEMS 9-18 & 21, 24,

30
31

Pg. FF-1 EZGOLEIT

9/01/89



vvyyvyy

v

RESISTOR COIL AND HOUSING ASSEMBLY

ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. Sl
When ordering parts, please specify the model and serial number of the product. 5 ﬁ
% Indicates a component that is not available as an individual part. z 3
ITEM| PARTNO. |1 2 3 4 5§ DESCRIPTION QTY
1 24904-G1 RESISTOR COIL ASSEMBLY (INCLUDES ITEMS 2 ~ 18) (SEE ITEM 27) . | 1 1
2 00883-G1 e T, 3/ 220 .o menimcammascmsoeaessrrssasmsmnacssccsscssss | 8 | 8
3 00664-G7 WASHER, LOCK, STAINLESS STEEL, 1/4 ..........ccivivennnn. 8 |8
4 22951-G1 STRIP, SUPPORT . ..iittiternrernestoeesnncenserossnnaennns 2 |2
5 00661-G8 SCREW, STAINLESS STEEL, 1/4 - 20 X 1 LG. ......cvvvuuennnn 4 | 4
6 18814-G1 SHIELD, RESISTOR . ...t vveteerrsrrsranresensencsnsensanens 1 1
7 18812-G1 HOUSING, RESISTOR . ...ovviiirresrenennensencensencnnnnnns 1 1
8 24903-G1 RESISTOR BOARD ASSEMBLY (INCLUDES ITEMS 8 - 18)
(SEETTEM 28) ..vivviinernernnroseactoscseancsnsnncannnees 1 1
9 51401-G1 NUT, 5/16 = 18 .. iiiiiiieieeintranenneeronrassnssnsnnes 8 |8
10
11 00907-G3 WASHER, 5/16 . .iiiivinenirnrionnssiernrocnnescnanenes 8 |8
12 00664-G8 WASHER, LOCK, 5/16 ...iviviirrierncenreneenenesnennnns 8 |8
13 00660-G8 WASHER, STAINLESS STEEL, 5/16 .......covviiinneinnnnn. 8 |8
14 00685-GS9 SCREW, LOCK, 5/16 — 18 X 2LG. ...covvvrurrnenncnnnnenns 4 | 4
15 18811-G1 BOARD, RESISTOR .....covevtrernncncsnsnnsnssnsansanes 1 1
16 23293-G1 COIL, RESISTOR, LIGHT ....ivitieninrnreeenssennnnnsans 1 1
17 23294-G1 COIL, RESISTOR, MEDIUM . .....civvvirirnnenrnnonnennans 1 1
18 23295-G1 COIL, RESISTOR, HEAVY .. .ituittirieennrnnennnsenaansnns 1 1
19
20
21 00933-G1 SCREW, STAINLESS STEEL, 1/4 - 20 X 1 1/4LG. ........ccvvvennnn 4 | 4
22 00664-G7 WASHER, LOCK, STAINLESS STEEL, 1/4 ..........ccivveivenennnn 4 | 4
23 | 00660-G7 | WASHER, STAINLESS STEEL, 1/4 ................ IO 4 |a
24 | 24907-G1 | SPACER......ciiiiiiiiiiiiiiiiii i, e, 4 |4
25 00708-G1 NUT, “U”, 174 — 20 .. iiiiiiiiiieiieenransnssscnssnsnssnsnannns 4 | 4
26
27
28 23302-G1 RESISTOR BOARD RETRO-FIT KIT, VEHICLES WITHOUT ITEM 24
(INCLUDES ITEMS 9 - 18 & 21, 24) ......oiivviiinnrninencnnannns 1 1
29
30 00883-G3 NUT, B/16 = 1B ..vtiiiiiiiiiiiiiiiiteereenesnsnsssonsnssasnns 4
31 00882-G8 WASHER, LOCK, 5/16 ...vivvitieriiiinenncnsoscnssncncassaoas 4 1 4
12/15/90 EZGOLMEU Pg. FF-2

| ICIE] 3|F|F



SEATS AND BAG HOLDER ELECTRIC/GASOLINE POWERED VEHICLE

Pg. HH-1 EZGOLEIE 9/01/89



SEATS AND BAG HOLDER ELECTRIC/GASOLINE POWERED VEHICLE

49 - INCLUDES ITEMS 54, 59-65, 68-75
50 - INCLUDES ITEMS 55, 59-65, 68-75
51 - INCLUDES ITEMS 56, 59-65, 68-75
52 - INCLUDES ITEMS 57, 59-65, 68-75

. GASOLINE VEHICLES

44 - INCLUDES ITEMS 54, 59-66
45 - INCLUDES ITEMS 55, 59-66
46 - INCLUDES ITEMS 56, 59-66
47 - INCLUDES ITEMS 57-66

ELECTRIC VEHICLES

12/15/90 EZGOMER Pg. HH-2
(T EI2lHH]



SEATS AND BAG HOLDER

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. -
When ordering parts, please specify the model and serial number=of=the product.
% Indicates a component that is not available as an individual part—

3 WHEEL
4 WHEEL

ITEM| PARTNO. [1 2 3 4 5 DESCRIPTION— QTY
1 | 24115-G2 | BACK REST ASSEMBLY, WHITE (INCLUDESZITEMS 6, 11 - 14) ....... 2 |2
2 | 24115-G6 .| BACK REST.ASSEMBLY, OYSTER (INCLUDESHTEMS 7, 11 - 14) ...... 2 |2
3 | 24115-G7 | BACK REST ASSEMBLY, TAN (INCLUDES ITEMS=8, 11 - 14) ......... 2 |2
4 | 24115-G8 | BACK REST ASSEMBLY, GRAY (INCLUDES TEMS 9, 11 - 14) ........ 2 |2
5 =
6 | 14371-Gt COVER, BACK REST CUSHION, WHITE —os . v vvvveeeennnnns 1|1
7 | 14371-G4 COVER, BACK REST CUSHION, OYSTER === .. .ceeeeevennnns.. 1|1
8 | 14371-G5 COVER, BACK REST CUSHION, TAN ..o e cvvvvrennnnnnn.. 11
9 | 14371-G6 COVER, BACK REST CUSHION, GRAY .« e e evvvvvvnnnnss. 1|1

10 ’
11 | 25433-G1 CUSHION FOAM, BACK REST .......;ooseeeererrrnnnnnnnnnn 1 |1
12 | 19226-Gt PLYWOOD SEAT BACK v s vvvenns et e e eeeeeenrnnnnnnnes 1|1
13 X NUT, TEE +vvvvvnnrnnnnnnnnnnns = P 2 |2
14 * STAPLE, FLAT .\uvnriinennennnn. = P 60 |60
15 | 00924-G6 | SCREW, SELF-TAPPING, STAINLESS STEEL, 4 |4
16 | 19056-G3 = 2 |2
17 | 00666-G6 4 |4
18 | 00414-GB | SCREW, 1/4 =20 X 1LG. ....cccuunnn. = 4 |4
19 | 00661-G8 | SCREW, STAINLESS STEEL, 1/4 - 20 X 1 EG.,-FREEDOM ONLY ...... 4 |4
20 | 00565-G7 | WASHER, LOCK, 1/4 .........cuvuunnn. = P 4 |4
. 21 | 00864-G7 | WASHER, LOCK, STAINLESS STEEL, 1/4, FREEDOM ONLY .......... 4 |4
22 | 00558-G7 | WASHER, LOCK, 1/4 — 4 |4
23 | 00660-G7 | WASHER, STAINLESS STEEL, 1/4, FREEDOMEONLY ................ |4 |4
24 | 00763-G4 | SCREW, TRUSS, 5/16 - 18 X 1 1/2 LG. = PP 2 |2
25 | 00762-G4 | SCREW, TRUSS, STAINLESS STEEL, 5/16 —18 X 1 1/2 LG.,
FREEDOM ONLY ...ovveeeeenennnnnns. — 2 |2
26 | 16924-G2 | SEAT BACK BRACKET AND BAG HOLDER .5 1 |1
27 | 14643-G2 | EXTRUSION, VINYL ..........cc........ 1|1
28 | 15902-G1 | STRAP, RETAINER .................... 1 |1
29 | 16610-G1 | ANCHOR, PLATE ..................... 1 {1
30 | 17226-G1 | RIVET .ooveviiiiiiiiiiiiiiiiiinnnnns 2 |2
31 | 16920-G1 | RETAINER, STRAP ................... 2 |2
32 | 15058-G1 | RIVET, ALUMINUM BLACK ............. 4 |4
33 | 16935-G1 | NUT, TEE ......cevvivvvinnnnnnnnnn. 4 |4
34 | 00439-G6 | SCREW, LOCK, 5/16 - 18 X 1 3/4 LG. 4 |4
Pg. HH-3 EZGOLIEE 12/15/90

(CEel2HH]



SEATS AND BAG HOLDER

ELECTRIC/GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. L.
When ordering parts, please specify the model and serial number of the product. E g
% Indicates a component that is not available as an individual part. : i
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy
35 00685-G7 SCREW, LOCK, STAINLESS STEEL, 5/16 - 18 X 1 3/4 LG.,
FREEDOM ONLY ...ttt iiintititeeninnnaeesennsnnnnnesenns 2 2
36 11027-G1 NUT, LOCK, 5/16 — 18 ... .. iiiiiiiitiiiienenssnaernsanssoaasss 4 4
37 00891-G3 NUT, LOCK, 5/16 - 18, FREEDOM ONLY .........ciiiiinrnnnunnns 4 4
38 00427-G4 SCREW, 3/8 =18 X 1 1/2 LG, ..iveririiiirnnonennrnnennanannns 2 |2
39 00665-G4 SCREW, STAINLESS STEEL, 3/8 - 16 X 1 1/2 LG., FREEDOM ONLY .. | 2 2
40 11027-G5 NUT, LOCK, 3/8 — 16 ... ..t iiiiiiniiienrenessnsnnsannnsenonnss 2 2
41 00891-G5 NUT, LOCK, 3/8 — 16, FREEDOM ONLY . ....c.iviiiniinneninnaans 2 2
42
43
44 | 24077-G2 | SEAT BOTTOM ASSEMBLY, WHITE, ELECTRIC VEHICLE (INCLUDES
ITEMS 54, 69 = BB) ..o vvtiiini it iiinttineneinonssnnnssananes 1 1
45 24077-G6 SEAT BOTTOM ASSEMBLY, OYSTER, ELECTRIC VEHICLE (INCLUDES
ITEMS 55, 89 = BB) ...vvivrieronrenrensonrsessanssnsansonennes 1 1
46 24077-G7 SEAT BOTTOM ASSEMBLY, TAN, ELECTRIC VEHICLE (INCLUDES
ITEMS 56, 69 = B8) ....iiviiiriiiitenestonessonnssscensseanss 1 1
47 24077-G8 SEAT BOTTOM ASSEMBLY, GRAY, ELECTRIC VEHICLE (INCLUDES
ITEMS 57 = BB) ..iiiiniiiiniriteeeertonesareosanssonsonsnnss 1 1
48
49 22460-G02 | SEAT BOTTOM ASSEMBLY, WHITE, GASOLINE VEHICLE (INCLUDES
ITEMS 54, 69 -~ 65, 68 — 75) ... ciiiiiiiinitnenerennanesanennsns 1 1
50 22460-G06 .| SEAT BOTTOM ASSEMBLY, OYSTER, GASOLINE VEHICLE (INCLUDES
ITEMS 55, 59 — 65, 88 = 75) vivvvvriiuirnitnnenrnnnnconensennnns 1 1
51 22460-G07 | SEAT BOTTOM ASSEMBLY, TAN, GASOLINE VEHICLE (INCLUDES
ITEMS 56, 569 = 65, 68 = 75) ....vviiriiinneninnrnernennencnnenns 1 1
52 22460-G08 | SEAT BOTTOM ASSEMBLY, GRAY, GASOLINE VEHICLE (INCLUDES
ITEMS 57, 89 = 65, B8 = 75) ..vvvvitnirnnrnneereriasnosaensnnns 1 1
53
54 15146-G1 COVER, SEAT BOTTOM CUSHION, WHITE .........c.cccvvvnnnnn 1 1
55 15146-G2 COVER, SEAT BOTTOM CUSHION, OYSTER ......cocvvvvunennnn. 1 1
56 15146~G3 COVER, SEAT BOTTOM CUSHION, TAN ........civiiiinnnnnnns 1 1
57 15146-G4 COVER, SEAT BOTTOM CUSHION, GRAY ........coveevnennenns 1 1
58
59 25432-G1 CUSHION FOAM ...ttt it iitierennannesaneasaranss 1 1
60
61 11394-G1 WEBBING ... .iiiiiiiiiiiititiiennnnesananeenensnnaensanns 1 1
62 17113-G1 TRIM, VINYL ittt i ittt ettt tanenerarenrnnenans 1 1
12/15/90 EZGOLMEUTT Pg. HH-4

[ | Ici2[HiH



vwyy

SEATS AND BAG HOLDER

ELECTRIC/GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. o |l o
When ordering- parts, please specify the model and serial number of the product. g §
% Indicates a component that is not available as an individual part. : z
ITEM|{ PARTNO. |1 2 3 4 5 DESCRIPTION QTY
63 * STAPLE .ottt ttreieenrnnasssasonsasnsenansnssssassnsanns 24 | 24
64 E 3 ST APLE &+ it vt iaetasaecsssssssasoasessaansssnasasansnsns 4 | 4
65 X STAPLE, FLAT . iitveritcentncnsoannsnasnssssscsnsoasasaans 110 {110
66 17074-G1 SOIING SLAB .. oiviiiirerneesecsssasesansneasaasasasassan 2 2
67
68 12727-G7 GASKET, SEAT, FRONT (GAS VEHICLE ONLY) ............c0.nn 1 1
69 17283-G1 GASKET, SEAT, REAR . ... vevrreneurresrensnrstsasnssroncns 1 1
70 * STAPLE + o it ih ittt ietenrnnarasesessnssarasesanoasasarensns 71 |71
7
72 12441-G2 PLYWOOD, SEATBOTTOM .. ..iiiiiiitirearocnasasasansnsns 1 1
73
74 25588-G1 SHIELD, HEAT .t itiieienrnrntsesorassenssasnascsosssansns 1 1
75 00114-G6 SCREW, SELF-TAPPING, 1/4 - 10 X 3/4LG. ......ccvevinnninn 10 |10
76
77 18250-G1 BRACKET, SEATHINGE .....c.ivtiiernrensornenasncacaacnsonsns 2 2
78 00114-G6 SCREW, SELF-TAPPING, 1/4 - 10 X 3/4 LG., GASOLINE VEHICLE .... | 4 | 4
79
Pg. HH-5 EZGOLEUTE 12/15/90

[ [_IC]2jHIH]



SEATS AND BAGHOLDER ELECTRIC/GASOLINE POWERED VEHICLE

9/01/89 EZGOMEET Pg. HH-6



SOLID STATE CONTROL MODULE ELECTRIC POWERED VEHICLE
FIRST USED FOR MODEL YEAR 1990

30

1 - INCLUDES ITEMS 2-65

20 - INCLUDES ITEMS 21-65
59 ~ INCLUDES ITEMS 60-65

Pg. li-1 EZGOMENTEN 9/01/89
' NEE0NN



SOLID STATE CONTROL MODULE ELECTRIC POWERED VEHICLE
FIRST USED FOR MODEL YEAR 1990

9/01/89 EZGEOLEUTN Pg. -2



SOLID STATE CONTROL MODULE

FIRST USED FOR MODEL YEAR 1990

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part.

ELECTRIC POWERED -VEHICLE

3 WHEEL
4 WHEEL

mem| PART NO. 2 3 45 DESCRIPTION aTy
1 . ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 65) . | 1 | 1
2 | 20972-G1 CONTROL BOX, LD ........ e e e 1|1
3 | o0414-G5 SCREW, 1/8 = 20 X 5/8 LG v e nveemneeneenneenneeanneanns 3 |3
4 | 11027-G2 NUT, LOCK 14 = 20 « e ve e ene e eeee e e 4 |4
5 | 00561-G7 WASHER, 174 « v e e e et e e e e e e et et e, 4 |4
6 | 23793-G3 WIRE, (SOL = BL#) v v e nreeneeenneeneeeeneeneeanenn, 1|1
7 | 23793-G4 WIRE, (M = ) «nveneenneeneeneeee e et e e, 1|1
8 | 23793-Gt WIRE, (SOL = B4) «envenneeneeneene e e e e eeeaeaneen. 1|1
o | 24021-G1 WIRE, (BLACK) -« tnreenee e e e e e e et e e, 1|1
10 | 23975-G1 WIRE, (ORANGE) .-+ venneeeneeenee e een e eeeneeaeeaneenn, 1|1
11 | 00270-G5 SCREW, 5/16 = 18 X 5/8 LG. « v veneennennenneenneaneanenn 4 |4
12 | 11027-G1 NUT, LOCK 5/16 = 18 + v e eneeenneeneeeaneeneeaneeaneeanns 4 |4
13 | 00709-G1 U NUT +neenee e e e e e e e e e e e e 3 |3
14 | 17618-G1 CLAMP, NYLON -+t neeneeneenee e e e e e e e e, 1|1
15 | 24019-G2 WIRE, (BLUE) « .« v venneenneeeneeeneeene e aneeeaeeeaneannens 1|1
16 | 23726-Gi SPACER -+ vt eneenee et e e e e e e e 3 |3
17 | oosse-a7 WASHER, 174 « e e e ee e e e e e e e e e e e 6 |6
18 | oo414-as SCREW, 178 = 20 X 1 LG. «ennvenneenneenneeeneanneennness 3 |3
19 | 23608-Gt MOUNTING BRACKET . .« v e v e enee e eneeaneenee e eanennnes 1]
20 | 25261-G MOUNTING ASSEMBLY (INCLUDES ITEMS 21 = 65) «...vveenn... 1|1
21 | 23603-Gi BRACKET, MOUNTING .« v et e eeeneeeneeenneeaneeennens 111
22 | 25339-Gi POTENTIOMETER .« vt v e eeeeeneeeeeneeaneeaneanennns 1|1
23 | 10606-G5 MICRO SWITCH - nveeneeene e eee e e e e eeeeeaneens 1|1
24 | 23275-Gi SUPPORT, MICRO SWITCH .. nveeenen. .. e, 1|1
25 | 00138-G8 SCREW, #6 = 32 X 1L8. «enveennneenneeanneeaneenanens 2 |2
26 | 00567-G4 WASHER, LOCK, EXTERNAL #8 ... .uveenne. .. . 2 |2
27 | 00559-G4 WASHER, #8 .« nveeneeenreeseeeee e eaeeaannenan, 6 |6
28
20 | 00414-G4 SCREW, 178 = 20 X 1/2LG. «neeenneeenneenneeaanneann. 2 |2
30 | 11027-G2 NUT, LOCK 1/8 = 20« v neeeneennnnn. e, 2 |2
31 | 00150-G4 SCREW, #10 = 24 X 1/2 LG +nveenreeneeeneeeneenneennnnn 313
32 | 00526-G3 NUT, #10 = 28 .o oo et e e e e e e e e e e 3|3
33 | 00559-G5 WASHER, #10 -« v e neeneeen e e e e e eeeeeeeeeeeanaes 3 |3
34 | 00565-G5 WASHER, LOCK #10 « .+ v e tveenneeeee s e eeeaeeeneanns 3 |3
Pg. II-3 EZGOLETNE 12/15/90

| ICIET2] i} 1]



SOLID STATE CONTROL MODULE

FIRST USED FOR MODEL YEAR 1980

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part.

ELECTRIC POWERED VEHICLE

3 WHEEL
4 WHEEL

9/01/89

CICENTTY

ITEM| PART NO. 2 3 45 DESCRIPTION QTy
35 | 23605-G1 ROD, PIVOT v e eeeenanneeeeeeesssennnnnnneeeeeeeeannnn 1]
36 | 23721-G1 ROD, STOP weuvveveen.n. e, 11
37 | 14390-G1 NUT, 3/8 = 24 +eeeeeeeeee e e eaeannnnnnnns 2 |2
38 | 21764-G1 RESISTOR -« v v e eeeeeneneeeeeeeesannaneeeeeeeeaanns 111
39 | 30353-G1 DIODE -« e e v v eeeeeeeee e e ee e e eesaanaaneeeeeeeannn 111
40 | 13514-Gt SCREW, BRASS #6 = 32 X 7/32LG. +.'uunnnnnnnnnnnnenns. 2 |2
41 | 00567-G3 WASHER, LOCK, EXTERNAL TOOTH #6 .....ovvnnnnnnnnnn.. 1 11
42 | 24568-G1 PIVOT ARM e v eeeeeen e ee e eeeeseaannneeeeeeess R
43 | 15944-G3 BALL, BALL JOINT, 5/16 «uuvevereereeeeennnnnnnnneeeeess 1 {1
44 | 11098-G9 NUT, LOCK 5/16 = 28 o eeeeeeeeeeesneennnnnnnneeeenss 1 {1
45 | 22587-G5 ROD, CONTROL ASSEMBLY (INCLUDES ITEMS 46 - 48) ...... 1|1
46 | 00526-G4 NUT e eeeeeee e e eeeeeeeseesnnnnnnnnes 2 |2
47 | 23722-Gt ROD, CONTROL +.nnnnnnnnnneereeeeesannonnnnnnens 1]
48 | 24465-G1 SOCKET - veeeeeeeeteennnneeseesseeesnannnnnnnns 2 |2
49 | 00526-G4 NUT, #10 = 32« e e eeeeeeeneeeeeeeeereseesnnnnnnnnnees 2 |2
50 | 00565-G5 WASHER, LOCK #10 «..nennnnnnnreeeeeeeeereennnnnnnnes 2 |2
51 | 17838-G1 BUSHING, NYLINER ...« e nnneeeeeeeeeeeneennnnnnnnsnnnnss 2 |2
52 | 00559-G8 WASHER, 5/16 « . vvveeeeennnnnnnnnneeeeeeeseeeenannns 1|1
53 | 10387-G3 e 11 1= T 1]
54 | 24479-G1 BALL, BALL JOINT .. e et eninnnnneeeeeseeeeresannnnns 2 |2
55 | 00565-G3 WASHER, LOCK #6 « .« e eeeensnnnnnnnnnnnneenensseeeeeens 2 |2
56 | 00525-G5 NUT, #6 = 32 e e eeeeeenennnnnnneneeeeeeeeeoeeesonaenns 2 |2
57 | 00372-G3 SCREW, #8 = 32 X 3/8 LG. «uuurvnrenrrrereereeeeenanannn 2 |2
58 | 14628-G1 FASTON=TAB <. eeeeeeeeerrerseeeeseeeeeeeennnsnnnnnnns 1 |1
59 | 20468-G1 SOLENOID (INCLUDES ITEMS 60 - 63) ....... e 1|1
60 | 00544-G4 NUT, JAM S/16 = 28 oo ennnneneeeneeneeenns 2 |2
61 | 00565-G8 WASHER, LOCK 5/16 «eeeenernnnnnnnnnnnnnnnnennnss 2 |2
62 | 00526-G4 NUT, #10 = 32 «eeeteernnennnnnnnnnnnenereneeeeeeens 2 |2
63 | 00565-G5 WASHER, LOCK #10 . .. e vt eeeeeerensennnnnnnunnnsnnes 2 |2
64 | 0o414-G6 SCREW, 1/4 = 20 X 3/8 LG. +nnunnnnnnnnnnnneeneeeeeeeie |11
65 | 11845-G5 CLIP, CABLE o.vvtenseneeneeneensenesnessesnesnesnnes 1|1
66
67
68

EZGOIENTT] Pg. II-4



SOLID STATE CONTROL MODULE

FIRST USED FOR MODEL YEAR 1990

ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. ula
When ordering parts, please specify the model and serial number of the product. § g
% Indicates a component that is not available as an individual part. : | =
o™ <
ITEM| PARTNO. |1 2 3 4 § DESCRIPTION QTYy
69 00709-G1 'U'NUT ..., C e e sceatescesseetteraaasatacaraansasersens 4 |4
70 00661-G6 | SCREW, STAINLESS STEEL 1/4 - 20 X 3/4 LG, ...cvvvveruvnrannnss 4 14
71 00660-G7 WASHER, STAINLESS STEEL 1/4 .......cciiviivrittercnercerconnnes 4 | 4
72 00664-G7 WASHER, LOCK STAINLESS STEEL 1/4 . ......ciiivetncnarncosenes 4 | 4
73
74 23723-G1 COVER, SPEED CONTROL ... v it reesesessnavnsrsossrsoncosanss 1 1
Pg. lI-5 EZGOLENTEN 9/01/89

| ICIE] 1] 1] 1]



SOLID STATE CONTROL MODULE . ELECTRIC POWERED VEHICLE
FIRST USED FOR MODEL YEAR 1990

9/01/89 EZGOMEIEE Pg. II-6



SOLID STATE IGNITION

GASOLINE POWERED VEHICLE

o
&
177]
=
i
e
0
:
2
t

EZGOLEIE]

9/01/89



SOLID STATE IGNITION

GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. E g
% Indicates a component that is not available as an individual part. : 3
ITEM| PARTNO. {1 2 3 4 § DESCRIPTION QTYy

1 24518-G1 PULSER ASSEMBLY (INCLUDESITEMS 2 - 9) ......ccvvinvnnaneass 1 1
2 % PLATE, COIL ......ccci0vennnn e eessesecsasseasartatacaaes 1 1
3 17452-G1 COIL, PULSER ...ivevrinerecnroanccnscnnsasansasasssosanass 1 1
4 | 24508-G1 WIRE HARNESS .+ v\euernenneneenernsneenenacnesnenennnenns 1|1
5 24516-G1 GROMMET ........ C et eeesaeteresesetttecn ittt tesettsoenann 1 1
6 24520-G1 CLAMP .. itctiinrenotsoosearocncenasasssnsnsncnasanenanns 2 |2
7 17456-G1 SCREW AND CAPTIVE WASHER, M4 X .70 X 3.5 mm LG. ....... 1 1
8 17457-G1 SCREW AND CAPTIVE WASHER, M4 X .70 X 10 mm LG. ........ 2 |2
9 17459-G1 CONNECTOR ...uicvivenvrennsrarenesoroscsansnsncesaansoaoas 1 1

10

11

12 16908-G1 SCREW AND CAPTIVE WASHER, M5 X .80 X 16 mm LG. ........... 2 |2
13 .

14 21968-G1 SCREW, FLATHEAD, M4 X .70 X 15 mmMLG. ....ccivviinacecnnnss 313
15 17458-G1 ROTOR ....ccvvnvnnronnsns crsecaans feesesasessacsassanannenas 1 1
16 18457-G1 FLYWHEEL .....ivctirusvcecnsncncnsscnansnsnsasnsnsnsnsnssas 1 1
17 21967-G1 SCREW AND CAPTIVE WASHER, M6 X 1.00 X 9.5 mm LG. .......... 2 {2
18

19 18458-G1 FAN i iiiiiiiniirenenoreassesssssnansnsnsnsnsnsnsosonasanass 1 1
20 18459-G1 WASHER, LOCK .....ccv0nveecess Ceerestecsesartanesesnansenns 2 12
21

22 12547-G2 BOLT AND CAPTIVE WASHER, M6 X 1.00 X 16 mm LG, ............ 6 | 6
23

24 16865-G1 WASHER, LOCK ....cciiiieirrrcncseseacsaronscssnssssssnsecasass 1 1
25 16864-G1 NUT tiiiiiieeietneosransocssscacassssesesascnsssssnsnsacnsss 1 1

9/01/89 EZGOIEE Pg. JJ-2

| ICIGI1{J]J



GASOLINE POWERED VEHICLE

STARTER/GENERATOR

‘0S ANV 6v‘2v ‘LI ‘€L SWILI
S3ANTONI LIX IHYMGHVYH ATTIN **

€S-2 SW3Ll S3ANTIONI -

| =4 = | TEXTRON| 2/15/89

Pg. KK-1



STARTER/GENERATOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not avallable as an individual part.

GASOLINE POWERED VEHICLE

3 WHEEL
4 WHEEL

ITEM| PARTNO. |1 2 3 4 § DESCRIPTION QTY
1 | 16511-G1 STARTER/GENERATOR, COMPLETE (INCLUDES ITEMS 2 - 53)
(INTERCHANGEABLE WITH 18874-G1) +vvvvveenereeenennnnnnsnnns 1 |1
2 | 16885-G1 COVER, REAR . 1uvvrreneennenseeaasssesssosossonsossosnsas 1 |1
3 | 16886-G1 TERMINAL ASSEMBLY, A (INCLUDES ITEMS 4 = 9) ......ccvunun. 2 |2
4 * TERMINAL v vvvevvenenneneenncenconsoneansennansnanaas 2 |2
5 * INSULATOR . vvvveneeneonseneansanassssonssnsansansonss 2 |2
6 * INSULATOR +eveveneeneennenncnssnaconcansansaoconasans 2 |2
7 * WASHER ¢t v evveneneenrenasosanasancancansansassananns 2 |2
8 * WASHER, LOCK v vvteteenrenreneensennencenasansansons 4 |4
9 * NUT o et etteetenneneensensensenseseesscsssensenscassens 4 |4
10 ‘
11 | 16896-Gt COVER KIT, TERMINAL (INCLUDES 4 RUBBER BOOTS) .....coovvuen. 1 |1
12 | 16887-G1 BRUSH HOLDER . .utvveeeeeaeensencancoasonsscsssssonsonsanaes 1 |1
13 * SCOREW ttviveerrerennennsneenseanconsonsansocasssssnsanccnns 4 |4
14 | 16890-G1 WIRE, BRUSH CONNECTION ....cvveereceroccaocssonnsacansssnss 2 12
15 | 16888-G1 = 4 |4
16 | 16889-Gi SPRING, BRUSH ...evveerueneenneasenseansaaconsassonacaasanes 4 |4
17 * SCREW +eeeesnneeeeeseesaesnnanasnneeeeeeeeseeeeseeenn 2 |2
18 | 16876-G1 BALL BEARING ....vvverneeneensenececescsonsonssosonsssnsonns 1 |1
19 | 16875-G1 | ARMATURE ...cuvveeenconsonsonsoasescasssonsassossssnsonnnes 1 |1
20 '
21
22 | 16880-G1 COIL, FIELD +ivverevenecreeencensonsossossacssansossssascnsses 1 {1
23 | 16882-G1 BUSHING ASSEMBLY, INSULATING (DF) (INCLUDES
ITEMS 24 = 27) vevueereeneencenccnnsencensoansonnes eeeearens 1 |1
24 * INSULATOR t\eivveveneeenncronnsensocansscanncasnssane 1|1
25 * WASHER .« vetrnrenrensanaenosencannsonssassonsoonses 1 |1
26 * WASHER, LOCK + e tvvernteeseneaenecansonsonssosssnssns 2 |2
27 * T 1 2 |2
28
29
30
31 | 16881-Gt BUSHING ASSEMBLY, INSULATING (F) (INCLUDES
ITEMS 32 = 35) tevvvneeneencennoeneenseenennsennocnscannes 2 |2
2/15/89 EZG0OLEWT Pg. KK-2

[ ICIG]1IKIK]



STARTER/GENERATOR

GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. ala
When ordering parts, please specify the model and serial number of the product. 5 §
% Indicates a component that is not available as an individual part. : z
ITEM| PARTNO. |1 2 3 4 § DESCRIPTION QTY
32 * INSULATOR ...ccvvvveennsccsosossncaasossssoccasososas 1 1
33 * WASHER . ..o vcvtieenreeceosecsonosssnostsssssscsasnans 1 1
34 * WASHER, LOCK .. .ivtuiuirerennereaneroonsstecssscessnnns 2 |2
35 * 1 2 S 2 12
36 16883-G3 SCREW, POLE PIECE .. ..cvcvecteneeronnssoonssnocssscossnns 4 | 4
37
38 16884-G1 COVER, FRONT ...ccvveetevececosctocsantncnsonassanoseans 1 1
39 16879-G1 SPACER ..icvveeeencensscocssossesacsasscssssosassasssses 1 1
40 16877-G1 BALL BEARING ...cvvvreerecacanannneasonssssossssncnssecas 1 1
41 16878-G1 BEARING HOLDER ....cvveevnrcencrcsnnsscnencsscsscnncanas 1 1
42 * SCREW ..iitieiesrannessasoseseacsacassosnsoscscassassnas 3 |3
43 :
44 16895-G1 THROUGH BOLT (INCLUDES 45 AND 46) .......coevvvernnnnnee 2 |2
45 * WASHER, LOCK ...ctvveeereecacecsncsaarncssssscsncscns 2 |2
46 * WASHER .. vveevereeresaosesasssasncasosstosssssoccnns 2 |2
47 16894-G1 COVER, BRUSH .....ciiceeneeecncacrnasrccsasnccsanccancnes 4 |4
48 16892-G1 PULLEY 41vivneeeesnneononcssoocasacsssanssnasosssscsnnses 1 1
49 * WASHER, LOCK ....oiveineerencccocecsonsssocscssccsancans 1 11
50 * T2 T 1]
51 16891-G1 KEY ticvuvsennnsasnnscsenseecnscssaaansssanscssosssnasses 1 1
52
53 16893-G1 PULLEY HARDWARE KIT (INCLUDES ITEMS 13, 17, 42, 49,
AND 50) covveveenneecrooocoosesocacssesasosassccassssanes i 1
Pg. KK-3 EZGOLEUTT] 2/15/89

[_ICIG]IKIK]



STARTER/GENERATOR ' GASOLINE POWERED VEHICLE

2/15/89 EZGOLEINEN Pg. KK-4
_



ELECTRIC/GASOLINE POWERED VEHICLE

STEERING

A ~

8¢

— 1IV130 T33HM ONIHIILS —

&

iy N,
i 4
mw 4S-8v SW3Ll SIGNTONI S¥
¥ W31l S3ANTONI £
Sy (NHOH LNOHLIM S3TOIH3A)
o .._., 4S-SI SW3LI SIANTONI ¥4
_ (NHOH HLIM S3TOIH3N)
4S-S1 SW31l S3ANTONI €1

S-¢ SW3ll S3ANTONI @

EZG0OLEUTT 2/15/89
T ICTAILIL]

Pg. LL-1



vy

vy

STEERING

ELECTRIC/GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. 1o
When ordering parts, please specify the model and serial number of the product. 5 g
% Indicates a component that is not available as an individual part. : 3
ITEM|] PARTNO. |1 2 3 4 § DESCRIPTION QTY
1 23650-G1 PLATE, SCORECARD HOLDER ASSEMBLY (INCLUDES ITEMS 2 -5) ... | 1 1
2 23290-G1 CLIP, SCORECARD ......cicvvtesrnsnesnsnscassasassocansos 1 1
3 18410-G1 SPRING, STAINLESS STEEL ......tevvevenrencerocnccnsancnns 2 |2
4 18411-G1 SCREW, STAINLESS STEEL, #6 - 18 X 3/4LG. ........00vunnen 2 |2
5 23289-G1 PLATE, SCORECARD HOLDER ......civvivteeserncnnsacsocnnsns 1 1
6 18464-G1 SCREW, SELF-TAPPING, #8 X 7/8 LG. .¢.vvvrreenronrncancasonsas 2 |2
7 |
8
9 23225-G1 HUB, COVER EXTENSION ....cuiituenernsresnnsassnnnsoosacsnans 1 1
10
11 23172-G1 WHEEL, STEERING .....0oitevriressncsneessscssnossesnssasacnns 1 1
12 14390-G2 NUT, LOCK, 5/8 — 18 ....iiiriieritnrenronsoessresssrosansosns 1 1
13 19152-G3 STEERING UNIT ASSEMBLY (VEHICLES WITH HORN) '
(INCLUDES ITEMS 15 = 57) ..vviciirecnssncnntocsssossasnsannas 1 1
14 19152-G1 STEERING UNIT ASSEMBLY (VEHICLES WITHOUT HORN)
(INCLUDES ITEMS 15 -~ 87) ....iiveveeeerasnaressssesnasncnsans 1 1
15 17163-G1 STEERING, SHAFT ASSEMBLY (INCLUDES ITEMS 16 - 20) ....... 1 1
16 * SHAFT, STEERING . ...vvitivenionersecnsnsrasnesassesoanns 1 1
17 t PIN, DOWEL, 1/4 . ... ititritnerereensencrecsssssnnsnans 2 |2
18 * COUPLING .....cvivivneonnncanesvancsnoncssascsasnnnns 1 1
19 * WASHER, THRUST ... cviteinernsneressstssscscsasoassons 1 1
20 * PINION, STEERING ....cvvveerveenonsasscsossscncscssanes 111
21
22 19153-G2 STEERING COLUMN UNIT .....ccivvteenesnsncanancsosessnans 1 1
23 * GREASE FITTING .....cccvevsenecannscnnsnanns eeecssinanes 1 1
24 00444-G8 SCREW, 5/116 =24 X 1LG. ...cvvvvrennnnas Ceesscsesecsisens 4 | 4
25 | 00565-G8 WASHER, LOCK, 5/16 ..o eeurnreeeinnnnnneeeeennn P 4 |4
26
27 17140-G1 SLEEVE ¢t ivietieerruerenoesessesasassosscsosassosnsnnsans 1 1
28 | 17161-G1 BUSHING AND SEAL ......cioviruvrecncennoassncsscncnannns 1 1
29 |
30
31
32 51294-G1 WASHER, WAVE TYPE, SPRING ......covituevecncnsnsscancnns 2 |2
33
2/15/89 EZGOLEWE Pg. LL-2

| 1 ICTHLIL]



STEERING ELECTRIC/GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. = | o
When ordering parts, please specify the model and serial number of the product. 'é E
% Indicates a component that is not available as an individual part. : z
ITEM| PARTNO. {1 2 3 4 § DESCRIPTION QTY
34 23279-G1 GEAR, REDUCTION ... ..vtuiirirenennrononernsrosoneannannas 1 1
35 13059-G2 WASHER, THRUST. . ... iitanasssienssnnsnssonsnnennanaas 1 1
36 '
37 19154-G1 GASKET, HOUSING .....ivtriitniirnernseeenenencansonaannanns 1 1
38 | 17618-G1 CLAMP, NYLON .. .uvetnnteineeeenneeennieeneeeaneeeannns 1|1
39
40
41
42
43 13097-G1 HOUSING ASSEMBLY (INCLUDESITEM 44) ........cccvvveennnn. 1 1
44 13570-G1 COVER, RACK ... .itiiiiiniernnnscossocsansoscsannannns 1 1
‘45 15407-G1l RACK AND ROD ASSEMBLY (INCLUDES ITEMS 48 - 57) ......... 1 1
46
47
48 | 18456-G1 © GREASE FITTING 90° ....uuuurrnrnrnnrrereereeeeneeeenn. 1|1
49 50641-G1 RUBBER BOOT, TEROD END .....ccvvvviinncnnnoscnnnnss 1 1
50
51
52
53 17617-G1 BELLOWS ..t iiiiiiiiiiitinriereeseonscassosaasnonnanas 1 1
54
55 11391-G1 CLAMP, HOSE ...tiiiiiiiiiiiiiiernnnenssnnonnnnnnsnnns 1 1
56
57 50209-G1 NUT, SLOTTED, 7/16 = 20 .. ..ot ivviieirnnrernnnnennanens 1 1
58 10387-G2 COTTERPIN, 3/16 X 1 LG. . iiviiiiiininneeesesnneeanaraaennnons 1 1
59 00118-G2 SCREW, SELF-TAPPING, #6 - 18 X 1/4 LG. ......cccvtievinnnnnnnn. 1 1
60 00276-G6 SCREW, 6/16 =24 X 3/4LG. ... .iiiiiiinnerneronnceaannananennn 3 13
61 00565-G8 WASHER, LOCK, 5/16 ... iiiiiiiiiiiiiiiiinneenenenernnennnanas 3 |3
Pg. LL-3 EZGOLETT] 12/15/90

| 1 ICT2lLit]



STEERING ELECTRIC/GASOLINE POWERED VEHICLE

2/15/89 EZGOERT] Pg. LL—4



ELECTRIC/GASOLINE POWERED VEHICLE

1989 VEHICLES ONLY

WHEEL BRAKE

0€-0} SWLI SIANTONI - 6
0€-tl‘8-2 SWAL S3AMIONI — |

Mviaad yatsnrav

FT0IH3A 40

Hv3y
NS

SNOILONHLSE0 J4O HVY31D ANV
HY3H GHVMOL ON3 DNO1
HLIM ONIHdS H31SNravy TIVLSNI

, Hv3ayd s30vd INOYHd S3Jvd
. SAYMY SAYMTY

JOHS SIHL 30HS SIHL

I10H3A 40 /
1NOH4 )
J10HIA 310IHIA
40 Yv3y 40 1NOH4
(NMOHS 3QIS S.H3AAIHQ) AINO S310IH3A 6861

S3axvHE ONILSNrav-413s

9/01/89

| 37 i = | TEXTRON

Pg. NN-1



WHEEL BRAKE

ELECTRIC/GASOLINE POWERED VEHICLE

1989 VEHICLES ONLY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. oo
When ordering parts, please specify the model and serial number of the product. 5 ﬁ
% Indicates a component that is not available as an individual part. : 3
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION Qry
1 22997-G2 BRAKE ASSEMBLY, DRIVER'S SIDE (INCLUDES ITEMS 2 - 8,
14 -30) ..... et eeseenessesasaseteareertteasotetseenarnanns 1 1
2 22518-Gt BACKING PLATE, DRIVER'S SIDE .....cccctorevesssssnssannens 1 1
3 23360-G1 ADJUSTER, DRIVER'S SIDE ....cvveverrestennnranscanacncnos 1 1
4 23357-Gt LEVER ASSEMBLY, DRIVER’S SIDE (INCLUDES ITEMS 5 -8) ..... 1 1
5 * SPRING .. .ovcvrsearocncssssessssassssssascssonssncaoss -1 1 1
6 x* RETAINER . .cvvvveeerronnsasscansssacsaasasacosscssosss 1 1
7 3 WASHER, SHOULDER ...cvcvesoesenensassessccscsnsncnns 1 1
8 23536-G1 SPRING, TORSION, DRIVER'S SIDE .....ccovvevevcenscnanns 1 1
9 22997-G1 BRAKE ASSEMBLY, PASSENGER SIDE (INCLUDES ITEMS 10 - 30) .... | 1 1
10 22519-G1 BACKING PLATE, PASSENGER SIDE ......ccvcvevecnnencsncnns 1 1
11 23361-G1 ADJUSTER, PASSENGER SIDE .......c000veeneceevesecanasces 1 1
12 23358-G1 LEVER ASSEMBLY, PASSENGER SIDE (INCLUDES
ITEMS 5 =7 AND 13) ...vvvvenesenscsessesccccancscasnsons 1 1
13 23537-Gt SPRING, TORSION, PASSENGER SIDE ......cccvvenevonncces 1 1
14 23363-G1 ADJUSTER BODY ..uivvvrvecrvacsosencosesaancnossscannsans 1 1
15 23382-G1 WASHER ...... e eeeeseseseacecannasonscssonccnsancassssnns 1 1
16 23362-G1 WASHER, THRUST ....itvitecencnsscesssescssossssnoscancas 1 1
17
18 | 22511GY DUST COVER ...eivuirieirensnsasaensacncasasasnsncasanonss 1 |1
19 23356-G1 ANCHOR BLOCK ..vvvvvecneconcncresassesnssnsscsasnsnssns 1 1
20 00565-G1 WASHER, LOCK, 174 .. ... ictiseracscssrsscnccacsssossascns 212
21 13632-G1 NUT, B MM ..ieiiiirrerecrcscsssscssssnssscanssosscscnssns 2 |2
22 '
23 23359-G1 SPRING, BRAKE, ADJUSTER ..cvcouvacnsoseososscecsrccncacens 1 |1
24 17290-G1 SPRING, BRAKE, ANCHOR .....ccveovesenccsssnnsesosacsosacs 1 1
25 17291-G1 SPRING, SHOE, CLAMP ... ..cciterveceosesreasssanssanacnens 2 |12
26 17292-G1 PIN, TENSION . ..itiiniernnernoneanosasossssnnsssesscnannns 2 ]2
27
28 23364-G1 BRAKE SHOE SET (INCLUDES ITEMS 29 AND 30) ........cc00een 1 1
29 * BRAKE SHOE, LEADING +...0uueeeerrnnsnnneseeecannnnes R R
30 * BRAKE SHOE, TRAILING .....i0eetececocsesascssonosansan 1 1
31
32
33 17083-G1 BOLT, 5/16 - 24 X 3/4 LG, ...vvivreerecsecsossacacnasenncanans 8 |8
9/01/89 EZGDLEWEN Pg. NN-2

[TEhNN



WHEEL BRAKE

ELECTRIC/GASOLINE POWERED VEHICLE

1989 VEHICLES ONLY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. -l
When ordering parts, please specify the model and serial number of the product. 5 E
% Indicates a component that is not available as an individual part. : :
ITEM| PARTNO. {1t 2 3 4 § DESCRIPTION Qrty
K] 15126-G1 NUT, LOCK, 5/16 =24 .. ..cvivrrerecneansocrecnoscsassnssasans 8 |8
35
36
37 15485-G1 WASHER, 51/84 ...cvcrvtvcnconnssscesarsresssssosonssasososnns 2 |2
38 19186-G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEM 39) .....cecvveevencnnns 2 |2
39 19862-G1 LUGBOLT, 1/2 =20 X 1 T/32LG. ..cvcvrierercnrasocanocacas 4 | 4
40
41
42
43 XXXXX-XX | WASHER (SEE SECTION CC FOR PART NUMBER AND QUANTITY)
44 XXXXX-XX | NUT, SLOTTED (SEE SECTION CC FOR PART NUMBER AND QUANTITY)
45 XXOXOXX=-XX | COTTER PIN (SEE SECTION CC FOR PART NUMBER AND QUANTITY)
Pg. NN-3 EZEGOLEICTEN 9/01/89

[ 1 ICI1ININ]



WHEEL BRAKE ELECTRIC/GASOLINE POWERED VEHICLE
1989 VEHICLES ONLY

9/01/89 EZGOEE Pg. NN-4
(TGN



ELECTRIC/GASOLINE POWERED VEHICLE

FIRST USED FOR MODEL YEAR 1990

WHEEL BRAKE

Tvi3a yaisnrav

FT0IHIA 40
Hv3yd

F10HIA JO
1NOHd

(NMOHS 30IS S.H3AIHA)
S3axvHa ONILSNrAV-413S

0c-¥l ‘8-2 SWIL SIANTONI - +

0€-0I SWaLl S3ANTONI - 6

SNOILONYLSEO0 JO HVY3T1O ANV
Hv3d G4VMOL aN3 BDNO1
HLIM ONIHdS H3LSNrav TIVLSNI

Hv3d S30v4 1NOHd S30V4d
SAVM1Y SAYMIV
JOHS SIHL 30HS SIHL

o

JT0HIA FT0H3A
40 Hv3d 40 LNOH4d

S$3T0IH3A 0661 NO @3sSN LSHId

EZGOLENTT 9/01/89

Pg. NN-5



WHEEL BRAKE

ELECTRIC/GASOLINE POWERED VEHICLE

FIRST USED FOR MODEL YEAR 1990

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. 1.
When ordering parts, please specify the model and serial number of the product. 5 g
% Indicates a component that is not available as an individual part. : z
ITEM| PARTNO. {1 2 3 4 § DESCRIPTION QTY
1 22997-G2 BRAKE ASSEMBLY, PASSENGER SIDE (INCLUDES ITEMS 2 - 8,
D T ) 1 1
2 22518-G1 BACKING PLATE, PASSENGER SIDE .......ccccvivveeeneaccnnss 1 1
3 23360-G1 ADJUSTER, PASSENGER SIDE .. ..vveivieerecnrnreconnssnanss 1 1
4 23357-G1 LEVER ASSEMBLY, PASSENGER SIDE (INCLUDES ITEMS 5 - 8) ... | 1 1
5 * SPRING +.vvvvecuvesocssssnssascssssssasssssonsssssosns 1 1
6 * RETAINER ¢ vvcvtecocncrsnssncssasssssososossssosassosnsas 1 1
7 * WASHER, SHOULDER ....ivivesecirrcesereraseaesocncnes 1 1
8 23536-G1 SPRING, TORSION, PASSENGER SIDE ...........cce0vveeenn 1 1
9 22997-G1 BRAKE ASSEMBLY, DRIVER'S SIDE (INCLUDES ITEMS 10 - 30) ...... 1 1
10 22518-G1 BACKING PLATE, DRIVER'S SIDE ... cccvvvievcernencncannsocas 1 1
1 23361-G1 ADJUSTER, DRIVER'S SIDE .....ccevreveervecccncnccosnnanes 1 1
12 23358-G1 LEVER ASSEMBLY, DRIVER'S SIDE (INCLUDES
MMEMS 5§ = 7AND 13) ..cvivvereseeroascorencascnocncnonsns 1 1
13 23537-G1 SPRING, TORSION, DRIVER'S SIDE .......cccveveevncccannns 1 1
14 23363-G1 ADJUSTER BODY .....vvvecvesonscescaccacenssosncans eeeen 1 1
15 23382-G1 WASHER .. ..vtvecerrasncancsssassonssesesacscassscsnsnass 1 1
16 23362-G1 WASHER, THRUST t.ccveirvresesccesocecnsnsncnccsnssonsans 1 1
17 |
18 22519-G1 DUST COVER t.cvveecerrsarsosnsnssanconnssassencassossnanns 1 1
19 23356-G1 ANCHORBLOCK ...icuiceresncsccscscencscoseonsnsssososnsas 1 1
20 00565-G1 WASHER, LOCK, 1/4 ... ciiitereranccecensconcnsasossscnsnns 2 12
21 13632-G1 NUT, B MM t.vrierninsrssasorsesocecesoscocccsossaasnnsns 2 |2
22 ’
23 23359-G1 SPRING, BRAKE, ADJUSTER ....cccinneccnceccnvrnsococenonns 1 1
24 17290-G1 SPRING, BRAKE, ANCHOR ......ccc0ceteeeecncncnacsosnannns 1 1
25 17291-G1 SPRING, SHOE, CLAMP .. ....iveteneeeencesernssrccsosananas 2 |12
26 17292-G1 PIN, TENSION ¢ .ivvvencnnnsassssnsacccscansvscanss weresenas 2 |2
27
28 23364-G1 BRAKE SHOE SET (INCLUDES ITEMS 28 AND 30) .....ccccoenvnne 1 1
29 x BRAKE SHOE, LEADING ....vvvvenreeeeseeesesonannnnnns R
30 * BRAKE SHOE, TRAILING ....c.coceeieeuisesecnrenoncscnnans 1 1
31 '
32
33 17083-G1 BOLT, 5/16 =24 X 3/4 LG, ...cvevreeenenscceccsassssssrcoansnse 8 | 8
9/01/89 EZGOLETET Pg. NN-6

[(TERINN]



WHEEL BRAKE

ELECTRIC/GASOLINE POWERED VEHICLE

FIRST USED FOR MODEL YEAR 1990

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. -
When ordering parts, please specify the model and serial number of the product. E 'ﬁ
% Indicates a component that is not available as an individual part. : z
ITEM PART NO. 1 2 3 4 5§ DESCRIPTION QTY
34 15126-G1 NUT, LOCK, 5/16 = 24 ....... ittt irrsasssssasossnsvenenoes 8 8
35
36
37 15485-G1 WASHER, 51/64 ... iiieernnnrieseonsoncsncsonsssssasssanns 2 2
38 19186-G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEM 39) .....ccvcevervennnns 2 2
39 19862-G1 LUGBOLT, 1/2 =20 X 1 7/32 LG. ...iiititetrennnccnnennnnns 4 4
40
41
42
43 XXXXX-XX | WASHER (SEE SECTION CC FOR PART NUMBER AND QUANTITY)
44 XXXXX=XX | NUT, SLOTTED (SEE SECTION CC FOR PART NUMBER AND QUANTITY)
45 XXXXX=-XX | COTTER PIN (SEE SECTION CC FOR PART NUMBER AND QUANTITY)
Pg. NN-7 EZGOLEUTT] 9/01/89

[(TEcRNN)



WHEEL BRAKE ELECTRIC/GASOLINE POWERED VEHICLE
FIRST USED FOR MODEL YEAR 1990

9/01/89 EZG O] Pg. NN-8
[(TEcIZRN}



WHEELS AND TIRES ELECTRIC/GASOLINE POWERED VEHICLE

—g
S
—°<:
_CZD
I <
———F o
ARSI S
ammamamenanins
UGB ©
s&»\&
WS
Vo O

Pg. OO-1 EZGOLEUET] 2/15/89



WHEELS AND TIRES : ELECTRIC/GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. o
When ordering parts, please specify the model and serial number of the product. g 5
% Indicates a component that is not available as an individual part. : i
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTYy
1 15170-G1 18 X 8.50 X 8 TIRE AND WHEEL RIM ASSEMBLY, STANDARD RIB .... |AR | AR
2 11594-G1 . .18 X 8.50 X 8 TIRE, STANDARDRIB ........0c0e0vveeen..... |AR |AR
3 14697-G2 18 X 8.50 X 8 TIRE AND WHEEL RIM ASSEMBLY, SOFTRAC ......... AR | AR
4 14697-G1 18 X 8.50 X 8TIRE, SOFTRAC .....cvitiieirinnnnenrnennnnns AR | AR
5
6
7 14728-G2 18 X 8.50 X 8 TIRE AND WHEEL RIM ASSEMBLY, POWERRB ........ AR | AR
8 14728-G1 18 X850 X BTIRE, POWERRIB .....ciivtvenenennraennnnans AR | AR
9 20258-G1 18 X 8.50 X 8 TIRE AND WHEEL RIM ASSEMBLY, TERRA GUARD ..... AR | AR
10 20259-G1 18 X850 X 8TIRE, TERRAGUARD ......00vivinvennnannnnnsn AR | AR
11 15169-G1 WHEEL RIM, 1 PIECE 8.50/9.50 X 8, STANDARD
(NCLUDED INITEMS 1, 3, 7, AND 9) ......civvierinnnnnnnannnn AR | AR
12 11657-G1 VALVE STEM (INCLUDED IN ITEMS 1, 3, 7, AND9) ............. AR | AR
13 14728-G4 18 X 8.50 X 8 TIRE AND WHEEL RIM ASSEMBLY, POWER RIB
WHITE WALL ... ittt ittt ieteonnnneneenranenensnanannas AR | AR
14 14728-G3 18 X 8.50 X 8 TIRE, POWER RIB ,WHITE WALL ................. AR | AR
12/15/90 EZGOIEIE Pg. 00-2

[ | Ici2opl



WHEELS AND TIRES ELECTRIC/GASOLINE POWERED VEHICLE

Pg. OO-3 EZG0OLENTT] 2/15/89



SERVICE ACCESSORIES AND SPECIAL TOOLS

12/15/90 EZGOLEITT] Appendix-1



SERVICE ACCESSORIES AND SPECIAL TOOLS

ELECTRIC/GASOLINE
POWERED VEHICLE

SPECIAL TOOLS (GASOLINE VEHICLE) PART NO.
AMMET TER .ttt tttttrtesesosonooesesnesnsssonsenssssosasnssssasassossassssssossansasas 16489-G2
DIPSTICK, SERVICE .....voivittiienenreteneasonnssssssssensssnasssssnanss e eeeneaneaaan 23528-G1
PULLER, DRIVE CLUTCH . .i ittt ittt eeeeeenesoaseetosssssossossssassessssssassasnsose 19779-G2
PULLER, FLYWHEEL . oo ettt vt srace seers ara e oms s armreme o mbion somm o om 120 @ = 2va = = =veia mommm = . 17086-Gt
SEAL INSTALLATION TOOL (REAR AXLE SHAFT SEAL) . ...t iivtiienniieosrnansnnansssansss 18738-G1
SLIDE HAMMER KIT (AXLE PULLER) ... itiiintennrieestioessreestacessasssssnnssacenns 18753-Gt
TOOL KIT, METRIC (244 cc ENGINE, INCLUDES CLUTCH PULLER) .....cvvvtvuvenononcnnsonss 14708-G1
VOLT OHM METER (VOM) 4ttt i iiitinntesoeeossssosssonssssasesassossnoansnnennannss 51020-G2
SPECIAL TOOLS (ELECTRIC VEHICLE) PART NO.
CURRENT INDICATOR £ .ttt ittt enssnaeseeoeeesonnaeesossssesassassaseesssnasnenensans 16489-G2
DIPSTICK, SERVICE .t iiiittiritrinteseesoasoesesenonsosssesnonasensssosesnanassnoss 23528-G1
MULTI-METER (OHM METER) ...t vvieierrrrnnnenoeroeessanatsssscsssnaasscsscsasssanns 51020-G2
SEAL INSTALLATION TOOL (REAR AXLE SHAFT SEAL) .....iiiviiiieitinesnncnoncensnnaans 18739-G1
SLIDE HAMMER KIT (AXLE PULLER) ... ....iiiiitiinei ittt tetausanacsssoessnsanesasennes 18753-G1
PAINT

COLOR SPRAY CAN QUARTS GALLONS
PRIMER ........ciiiiiiininnnnnnn 51130-G1 ......ccvvvvnnn.. ——————— L i h e
GLOSSBLACK .......civvvninnnnn. 50633-G1 ......cviennnnn.. 50633-G3 .........uv.. 50633-G4
FLATBLACK i iviiiineniivennnnes 15430-G1 .....ccvevennenes 15632-G1 .............. 15632-G2
GLENWOOD GREEN ........ccvvunnn 50628-G1 .....cv0evevnnnn 50628-G3 .........c.00tn 50628-G4
BIMINI BLUE (MIST BLUE) .......... 50630-G1 ....ccivvvnnnnnn 50630-G3 ........c00nen 50630-G4
ARCTIC WHITE (PURE WHITE) ...... 50632-G1 ....ieveinennnns 50632-G3 .......... ... 50632-G4
PEARL GREY (GEORGIA GREY) ..... 24643-G1 ....civviiennnn 24643-G2 .............. 24643-G3
BRIGHT RED (BULLDOG RED) ....... 24644-G1 ........c0ivuns 24644-G2 .............. 24644-G3
FROSTBEIGE ......oovvvvvnnnnnnn 20874-G1 .........cc0uun.. 20874-G2 ........ PR 20874~-G3
PRIMER KIT (HIGH SOLIDS) ........ e i ierecaeaeen 25555-G01 P 25555-G02
GLENWOOD GREEN (HIGH SOLIDS) .. =emmmmem L it tienennnns 25556-G01 ............ 25556-G02
MIST BLUE (HIGH SOLIDS) ......... e 256556-G03 ............ 25556-G04
BULLDOG RED (HIGH SOLIDS) ...... —————— e 25556-G05 ............ 25556-G06
WHITE (HIGH SOLIDS ) ......ivies == mmmmme ottt ittrennannns 25556-G07 ........000 25556-G08
GEORGIA GREY (HIGH SOLIDS) ..... ——————— L i eeteceenas 255856-G0S ............ 25556-G10
TURF GREEN (HIGH SOLIDS) ....... ——————— e 25556-G11 .......... ... 25556-G12
FROST BEIGE (HIGH SOLID) ........ == ittt tneennnns 25556-G13 ............ 25556-G14
BLACK (HIGH SOLIDS) ............ ——————— it e eeeeie e 25656-G15 ............ 25556-G16
SPECIAL COLORS (HIGH SOLIDS) ... ==mcmmee i iitiennnes 25556-G17 ............ 25556-G18
Appendix-2 (=t~ = = | TEXTRON]| 12/15/90

| 1 [c]2lPiP]



EZG0
TEXTRON

E-Z-GO Division of Textron Inc.
P.O. BOX 388 Augusta, Georgia 30913-2699
Telephone 1-800—-241-5855

Copyright 1993

This manual may not be reproduced in whole or
in part without the express written permission of
E-Z-GO Division of Textron Inc.

Technical Communications Department




	
	
	
	
	
	
	
	
	
	
	
	
	A_Accelerator & Hill Brake Linkage
	

	
	
	
	
	
	
	
	
	
	B_Accelerator Switch Assembly
	

	
	
	
	
	
	
	
	C_Battery Charger Total Charge
	

	
	
	
	
	
	D_Blower Housing
	

	
	E_Body & Associated Parts
	

	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	F_Brake Linkage
	

	
	
	
	
	
	
	
	
	
	
	
	G_Carburetor Internal Parts
	

	
	
	
	H_Clutches
	

	
	J_Crankcase
	

	
	K_Crankshaft & Piston
	

	
	L_Cylinder
	

	
	M_Electrical System1989/Early 1990
	

	
	
	
	
	
	M_Electrical System/Later 1990
	

	
	
	
	
	
	N_Engine & Starter
	

	
	O_Fork
	

	
	
	
	P_Forward-Neutral-Reverse Switch
	

	
	
	
	
	
	
	
	Q_Four Wheel Front Suspension
	

	
	
	
	
	
	
	
	S_Front Bumper & Shield
	

	
	S_Front Shield
	

	
	T_Fresh Air Intake System
	

	
	U_Fuel System
	

	
	
	
	
	
	
	
	
	
	
	
	V_Horn & Accessory Wiring
	

	
	
	
	
	
	
	
	W_Inner Frame & PowerTrain Support
	

	
	
	
	Y_Motor
	

	
	Z_Oil Injection
	

	
	
	
	BB_Power Wiring
	

	
	
	
	
	
	
	
	CC_Rear Axle
	

	
	
	
	
	
	
	
	
	
	EE_Rear Suspension Components
	

	
	
	
	FF_Resistor Coil & Housing Assembly
	

	
	HH_Seats & Bag Holder
	

	
	
	
	
	
	II_Solid State Control Module
	

	
	
	
	
	
	JJ_Solid State Ignition
	

	
	KK_Starter/Generator
	

	
	
	
	LL_Steering
	

	
	
	
	NN_Wheel Brake
	

	
	
	
	
	
	
	
	OO_Wheels & Tires
	

	
	
	
	
	

